PARTS MANUAL
FOR
HAGIE MODEL STS 12 HI-TRACTOR

HAGIE MANUFACTURING COMPANY

721 CENTRAL AVENUE WEST

BOX 273
CLARION, IOWA 50525

COVERS MACHINE SERIAL NUMBERS:U1601221001 thru U1601221100

09-11 493532
05-12, 05-15, 02-16, 03-17

To obtain the most current parts manual for your machine, please visit www.hagiehelp.com.
© 2011-12, 2015-17 Hagie Manufacturing Company. Clarion, lowa USA

1



SPRAYER IDENTIFICATION

Each Hagie sprayer is identified by means of a frame serial number.

This serial number denotes the model, the year in which it was built, and the

number of the sprayer. As for further identification, the engine has a serial

number and the planetary hubs have identification plates that describe the

type of mount and gear ratio.

To insure prompt, efficient service when

ordering parts or requesting service repairs from Hagie Manufacturing Company,

record the serial and identification numbers in the space provided below.

NOTE: Reference to left hand and right hand used throughout this manual

refers to the position when seated in the operator’s seat facing forward.

This manual is not intended to be a complete guide for machine maintenance

and repairs. If you are not properly trained to perform service on this machine,

contact Hagie Customer Support for assistance. Improper maintenance or repair

may result in property damage, personal injury, or death.

SPRAYER SERIAL NUMBER

ENGINE SERIAL NUMBER

PLANETARY HUB IDENTIFICATION NUMBERS

FILTER QUICK REFERENCE

QTY.  PART NO.

311543
311544
316281
316372
316683
316684
605626
657463
657464

—_ - A A A s s

DESCRIPTION

ENGINE AIR FILTER, PRIMARY
ENGINE AIR FILTER, SECONDARY
FUEL STRAINER IN LINE

ENGINE OIL FILTER

FUEL FILTER

REMOTE FUEL FILTER

HYDRAULIC OIL FILTER

CAB PAPER FILTER

CAB CHARCOAL FILTER

532002



TABLE OF CONTENTS

ENGINE ASSEMBLY . . . . . « & v v o v i v i v e vt e e e e e e e e e e e .. .48
RADIATOR AND OIL COOLER ASSEMBLY. . . . . « & v v v v v v v v v e o e e e e e 29
AIR CLEANER AND EXHAUST ASSEMBLY. . . . . . . « . v v v v v v v v v v v v o 10-11
FUEL AND OIL TANK ASSEMBLY. . . . . . . « « « v o v v v v v v v e v e e e . 212-13
BATTERY . . . . o o o e e e e e e e e e e e e e e e e e e e e e e e e . 14
TIRE ASSEMBLY . . . . « « & v v v i v i v i v e e e s e s e e e e e e e e e 1B
LEG ASSEMBLY . . . . « « « o v o o e e e e e e e e e e e e e .. 16127
TREAD ADJUST ASSEMBLY . . . . . . . . . « « &« & v v v v v v v v v v v v v . . .28-33
HYDRAULIC TUBING . . . . « + & v v v v v v v o v v v e v v e e o e 0w . . .34-35
HYDRAULIC MANIFOLDS . . . . . . . . . . . « o v & v v v v v v v v v v v« .. . .36-39
SOLUTION CONTOL AND QUICK COUPLER . . . . . . . . . . . .« . o o o o o o .. .40-41
LADDER AND BRAKE VALVE ASSEMBLY . . . . . . . . . .« o v v o v v v v v v o .. 42
LADDER ASSEMBLY . . . . « & v & v v v i e e e e e e e e e e e e ... 43
SERVICE PLATFORM. . . . . & v v v v v v e vt e e e e e e e e e e e e e .. 44
TOOL BOX. + v v v v v o v e s e e e e e e e e e e e e e e e e e .. 45
AIR DRIER AND AIR TANK ASSEMBLY . . . . . . . . . . . . . . . . . .. .. .. .46-48
J1939 JUNCTION BOX. . & v v v v v v v v vt vt v e e e e e e e e e e e e e e 49
CAB ASSEMBLY. . . . + & « & v & v & v & v 4 v 4 e e e e e e . . . .B0-65
FLASHER AND LIGHT RELAY . . . . . . . . . . « . « « « v v v v v v v v v v v ... .66
REAR ELECTRICAL AND ENGINE BOX ASSEMBLY . . . . . . . . . . . . . . ... .. . .67-68
BUMPER AND ENGINE HOOD. . . . . . . . . .« o v v v v v v v e e e e e .. .69-T1
SOLUTION TANK . . v v v v v v o v v e e v e e e e e e e e e e e e e . W T2-T73
SOLUTION HOSING . . . . . « + v v v v v v vt v e v e e v e e e e e e 0 . . TA-T78
REAR WHEEL NOZZLE . . . . . . « « o v v v v v n e e s e e e e e e e e e e 19
SOLUTION PUMP . . . . . + & v & v o v o v i v v e v e e v e e v o e ww. . .80-81
L0 Y O e - 4
BOOM CRADLE . . . . . . . & v & v o v & v o v o v e v e e e e e .. .. .83-84
FOAMER AND FRESH WATER TANK. . . . . . . . . . . . . . . . .+ .. ... .. .85-87
PRESSURE WASHER OPTION . . . . . . . « & v v v v v v v v v v v v o o w0 .. . 89-90
SIDE FILL/CHEMICAL INDUCTOR OPTION . . . . . . . . . . . o o o v v v v v« ... 91-092
FRONT FILL OPTION . . . . & & v v v v v v v e e b e e e e e e e e e e e e e e . 93
FENDER OPTION. . . . « & v & v v v v v e i e e e e e e e e e e e e 0. 4 94-95
FLOW MAX 110 MONITOR . . . . . .« « & v v v v v v v v v e v v e e e e e e w4 96-97
ALL WHEEL STEER OPTION. . . . . . « v v v v v v vt v e e v e i e e e e e e e w98
AIR LINE DIAGRAM. . . . . . & v o v o i e e e e e e e e e e e e e e e e e e e e 99
DECALS . . . . . &« v v i s s e e e e e e e e e e e e .. 100-101
HYDRAULIC DIAGRAM. . . . . . . « « v o v o vt v e e e e e e e e e .. 102-121
ELECTRICAL DIAGRAM . . . . .« &« v v v v vt v e e e e e e e e e e e . 1224131
ABBREVIATIONS . . . .« o . v v o v o s e e e e e e e e e e e e e e e 132
INDEX . & v v o o e e e e e e e e e e e e e e e e e . 138

PARTS ORDER FORM. . . . . . .« « o v o v o v e e e e e e e e e e e . 137

532003



o © N~ -~ < o <<
- - o T = oc =3 p—
MO = = [} S ==
<t =w [= ] D w2 c o
< O W - = © n =4 ~ o
S — w o < _F=AQ o w < > o 4
© @ [Sp Ja (o] — < < < Jd == [=] [l
=< < o o - O=ZMH < w o -
0= -~ © o omo = > o — o
Ww>S>oowo <] <o xoc Do [=3sN]
O Ik HH o8 > > X T =N —FOFmoe << ®©
BT =2 w el n =< o = a9 '
> =+ = =L (&3 —woraood = X
NW=T ~©OwW = A (=] 1= << > ©0o >
n > St ax =" - D ™~ O < N=Z0O ~-=L
<HWO =Z—~© W= D oW = < =N~ oo O
O T WOWOITOoOWOWXZ=ZwWIOoO TNt O o~
g4 0= mn on T — D THNMOoONA+~=ZAN~=~—0w
o oN -~ -~ T < nI = * =S=—N~0 =<
> = O X N 1 oo =X ~N W< =X m“X > T L 0 o~ T
- S S w wo= o —I= oo —~ OO0 OO LW
o — Cc<CX ~F—FHDx OZ= FOS=YOHOODODHOO
= [ = S 1DV O0ONCDONXY CTOC<T ~~— 1+ D+ & DHT
o o < -~ =2 +H L S - JdJoood rddM+~O=FO=2 ¢
175} == WHEFZuWL o= 10707 - O —00 HOOQOHO=Mm
171 oc T W~ — ' o~ I . ~ A~ DT ZD2DT
< [&7 x =4 -O==ITaoa_ =SE=SEWIWww=sS ~== -«
(%2 CNXTSW—Z2===0N ' =SE=SE==0VDDNDUNVO~0O N~
w w =< =535 C<OODODAN==E00O0D900 ~ -~ = o
= =) LS <COL~"F T~ O -0 O+-~ITOITINTT®O—
=
b=} .
= o
o = TTTAOODTODOT—ONODDT OO NI
ITNONOT OO ANOOODTNO®A
= OLMODNDO©OFTNNOTONNNOOTT ™ OO
= ANOOOOWDOMNOTMMMMO O ™ —
<< DT == ONNATCTNNNNANOO
o N OOV OOITITLOTITIT T OO OO
>
_m. 1111111 AN~ A NN~~~ +— v
[ TAMNMTODONODOTTAMNMTODONDDO
[=]

{ N
/s

o i 0 R
R X mm-‘

W\ N ,
A EEFERY >\ﬁwmnmwvv, ;
(] ] 2 AL W
DR —— L R

X D\ K
Lo N N
( y 7 Vv 4 Q< R
N & “§ N Vu 2
L o N R
\/ G.I\\\\«\.\.@\\’JN
AN

m.m\uﬂw\\\\ ®
).

< f
« »bl
\ 1&, Q >’l
S oillc
s M/.f\ M

4 532004



£ © © © —~ ~ A <t U €N ©
E -~ =90 © oOwWwowmw—o oo -~ ~NOoOWwW=o
O MmmT — > © < - [ —~x o == (2]
' - «© o M AN W S S I o W wwo H =0
1O ¢ N »n o © = == o [ R R R B — ==Aqm
- = © O AN = w wow o o — W www ~ =2
DODNDONW—TNSESmao © S - SO w
N = o [ =Sowmmn @ w >=Z=Z=2w © O ~S o
- SN T W ~oS <= cc oS HiH == [72) w o
OO < - = O = O = oo == SECCIC>D TN ==2WX S
S == NDXnNO® ~WLWO G LWH o <T D NVOEFEHNX<TZ2
NANANTF D =] @ =+ - — DOLOHLW o N=E<Co Wb
= = = = W LO=v~HuwWk - [ T (& <O -~=axcom o
©COONZ=Z~wWm = -~ ~= . = DT<kH—DOm o=
OLANSET -DDO©Dc MD==FAQ = D 0O © WL = O ===
<~ O ON~NOO =E0DODOXx=0x L A< — O - X = -~
X O X X T T T~k I axcY -= o w © o~ o -0 D0~
—Jw w = <0 W - ™ =0 ~0000 Z22WwoO<< 1
Mmoo w®ne = Z N~ HO©OXx = n~N=Z=2= X=aAdXIIT=
> = -~ e e mXr OO0 ~fxxXx N -~ ~lDX < [= N BV TR = == o
O (=} WwwwH T O>uWww o T O =woaooo =W — X WE o
o — J a1 a= < WhHEF -~ ~wuw (=3 +tT===6O0O~ S muw =
= = oo EH= 1 1 10FQOW ~0x ' T ~+ 1 = -~ o
w o CCICLCxrOoO OO0 I HILC=Z 1< NEX OO0 J 1 1 't OHE -0 wWH
»n = oo OCWkE<ITANDLL oo -UWrOHOOO=0MHNDHF=X D
17:3 oc = << cC o [=] DD~k I a-Daxcow<c <=
<< (53 FFEEFEoH -~ WO = L = = wowow N=wWI X  _Joc©
(73 EFEEE<OocZFO0 ISZ=Z2=2=<==0000N0M0  ©>TNOom—
w L CILCLCLCLEHEFILC=CIDWDICALCLC=THEHO=E 000 <O ~W X< 1 1+~
= =] 000N E 1L JIJ0OO0OLLULONM~ONIIIO-NCWS>wWn~
—
g o
w = VDO ANTTANTOANTNOTTANODOOTONDDOANITLOOT D O~ O
DIDODDMMOAUNNDINDODOONODOONOIOTOA—T I IO LW
= NDONDOODNLOONONODNDOOONONDOOOOLITMO®DWOWOWO®D0O
£ TrrrOTTOOOOOOOONONMNMODOOOAUN D0 W©®© OO ©—
<C OO T~ T+ T T T — — NN N T A AN T T T T T
o AANAANDODOODOOONONOTOTFTOOOOANODOMOM®OM®O® N~
>
F —f—  rrrrr T+ v+ -~ AN AN+~ T T+~ T T+ —
o
— TAOMTOONODNDOTANTOONODDO T ANNITOOONDDO — A
_._D._ 1111111111 ANANANANANNNNANN®O®O®

S
S

@
Ve,

"N "-"KMW/?/“»\Q 7 \

A&y
S5

\ 2
w0
‘ln—-.“uﬁﬁ $ ,
(LA P — TN

‘4,&,
T
v /AN

DK
TN

a(

=) \.,@w.,s

/Q\WM Nl
J

i
S /BRINE .

=

7 7 (R i
a1/

NN =

ks ® A —

532005



900¢€ES

®
9@3§G

N
®§§S5
¥

DET.

O~NO O WN =

QTY PART NO.

1
1
3
3
1
1
4
4
1
1
1
1

A/C COMPRESSOR PUMP ASSEMBLY

147052
316591
473844
473798
291675
657450
900131
910004N
657446
657447
291593
291620

DESCRIPTION

BELT, 9470 GATES
A/C MTG BRKT WLD, STS 2004
10MM-1.50 X 30 SOC HD CAP SCR
10MM LOCK WASHER

PED, TERM, M, WP, 16- 14GA

A/C COMPSR,90D PORT  TM15/12
3/8UNC X 1 1/2 HEX BOLT

3/8UNC FLANGE CNTR LOCK NUT
A/C HOSE,08-08F90-08F90SV-65"
A/C HOSE, 10-10F90- 10F90SV-92"
PED,RECP, WP, 1W

PED, SEAL ,GREEN, 18- 16GA



100C€ES

HYDROSTATIC PUMP ASSEMVLY

o
m
—

QTY PART NO. DESCRIPTION

472367  3/4UNC X 2" SM FLANGE BOLT GR8
473839  20MM FLAT WASHER

473854  20MM LOCK WASHER

473855  12MM-1.75 X 35MM FLANGE BOLT
473857  12MM-1.75 X 45MM FLANGE BOLT
473860  20MM-2.50 X 50MM HEX BOLT
606258  REFIEF, LS PUMP  SAUER

606357  0-RING,3.737ID-.103CS-3.94 BMT
606196  PRESS TRANSDUCER ASSY 9000PSI
606512  H1-P-115CC PUMP,D/D-MT  SAUER
606513  H1-P-115CC PUMP,D/B-MT  SAUER
607004  SAUER PISTON PUMP JRRO60B
607026  0-RING,5.905ID- 6.1410D DMT
611126  7/8MJIC-7/8MOR ADPTR

616038  04-471TC-06FJX-06FJX90-15 H/A
618126  9/16MJIC-9/16MOR ADPTR

618130  7/8MOR RUN TEE-7/8MJIC

618183  3/4MJIC-90-7/8MOR LBO

618186 1 5/16MJIC-1 5/16MOR ADPTR
618333  7/8FJIC SW RUN TEE-7/8MJIC
618363  7/16FJIC CAP NUT

_

PN — 4 b 2 4 s
L O WONOODUERWNALOOONOAWN =
NEAEDD SN NOON = = ottt a2 Dt 2 Wt A N2t 3 D A ROND DD

22 618394  0-RING FOR 2" FLANGE -32
23 618451  3/4FJIC SW RUN TEE-3/4MJIC

24 618465 0-RING FOR 1 1/4" FLANGE, -20
25 618472 1 5/8MJIC-1 5/8MOR ADPTR

618509  7/16MOR RUN TEE-7/16MJIC
618486  9/16FJIC SW RUN TEE-9/16MJIC

O

2

'“‘\\’

% 28 618724 1 5/8MJIC-1 5/8MOR LG ADPTR
% 29 618753  7/16MOR PLUG, HEX SOCKET
30 618765 2" FLANGE-2 1/2MJIC ADPTR #61
31 618766 2" SPLIT FLANGE KIT #61
32 618779 1 11/16MFOR-90-1 1/4FLG C62LBO
33 618780 1 1/4 SPLIT FLANGE HALF, #62
34 618782  9/16MOR-9/16FOR-9/16MJIC BRNCH
35 618897 1 1/4"FLANGE-1 11/16MFOR ADPTR
36 618735 9/16JIC .062 ORIFICE ADPTR
37 900138  3/8UNC X 3 1/2 HEX BOLT

920002  3/8 SAE FLAT WASHER
920502  3/8 LOCK WASHER
618531  9/16FJIC CAP NUT

NOTE: 1. (*) USED WITH THE TREAD ADJUST OPTION.
2. (**) USED WITH THE PRESSURE WASHER OPTION.



300C€S

—
—
o
(&)
o
o
(2}
=
L
(=]
=
o
(&)
=
(=}
(o=
[Ty

o
m
—

OOoO~NOLHS WN

ENGINE SKID ASSEMBLY

QTY PART NO. DESCRIPTION

N =P = = 4 L BB a2 a2 A DN RN UOINON & a4 NN = B0 N

311057
316432
316637
291962
910004N
470121
470122
311091
473855
520052
520121
292578
291359
291997
292541
650107
650372
900065
900129
900264
903706
903897
910027
914002
914008
920510
316828
316730
316729
657438
657443
657474
316912
470087
291936
291330
900408
914012
657421
657422
291963
473859
470118
650272
900267

RUBBER MT SET,SSB33-1000-4

A/C DRIER MT

BATTERY BOX WLD STS 05
BATTERY SWITCH,ON/OFF (KEY)6005
3/8UNC FLANGE CNTR LOCK NUT
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
SNUBBING WASHER FOR 311090
12MM-1.75 X 35MM FLANGE BOLT
HOSE CLAMP NO 52 STAINLESS
CUSH CLAMP,#16 1IN X 3/4W

HIGH AMP FUSE HOLDER W/COVER
BATT CABLE,RED 26"2/0 3/8-3/8
BATT CABLE,RED 40"2/0 3/8-3/8
BATT CABLE,RED 72"2/0 3/8-1/2
DECAL ,CAUTION BOOSTER STS12
DECAL ,MAIN ELECTRIC DISCONNECT
5/16UNC X 1" HEX BOLT

3/8UNC X 1" SERR FLANGE BOLT
1/2UNC X 1 1/4 HEX BOLT
10-32X1/2 PHIL PAN MACH SCR
10-32X2 1/2 PHIL PAN MACH SCR
10-32 HEX NUT

5/16UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

#10 LOCK WASHER

LH RAD BRACE ASSY,STS 10/12'10
RH RAD BRACE ASSY,STS 10/12 07
RAD MT PLT, STS T3 QSB 07
RECEIVER DRIER W/SWITCH

A/C HOSE,06-06F90-06F90-34"
A/C HOSE,06-06F-06F90-128"

ENG SKID WLD,STS10/12 POLY '12
3/8UNC HEX FLANGE LOCK NUT
TERM BLOCK,RED, 3/8-16 SINGLE
FUSE, 200 AMP 32 VOLT DC
3/4UNC X 3 1/2 HEX BOLT

3/4UNC HEX STOVER NUT

A/C RECEIVER/DRIER

A/C BINARY SWITCH

KEY,BATTERY SWITCH 291962
12MM-1.75 X 50MM FLANGE BOLT
1/4UNC X 3/4 FLANGE HEX BOLT
DECAL ,200AMP ECM FUSE,STS '11
1/2UNC X 2" HEX BOLT



RADIATOR AND OIL COOLER ASSEMBLY

QTY PART NO. DESCRIPTION

DET.

RAD CAP, 10LB 10237

316377
650174

1
1
1

1

DECAL ,CAUTION RADIATOR,STS 07

3.50-3.00 X 6.40 REDU CAC HOSE

3.50 X 6.00 CAC HOSE

311500

3 311501
2 520128
4 470121
4 470122
7 520145

1

4
5
6
7

CUSH J CLAMP,#9 9/16D X 3/4W
1/4UNC HEX FLANGE LOCK NUT

1/4UNC X 1/2 FLANGE HEX BOLT

3.56/3.88 T-BOLT HOSE CLAMP SS
3.06/3.38 T-BOLT HOSE CLAMP SS

520146

~ o~
oo S o
=
womao
IS
™ ™ N
oo
@ ~O
= v — o o
OO ' ©©
wwmNOA Mmoo
[ Z O+
» -~ —
QW ~OMmMm
~<T = o
SO Jw oo
= ww— oo
wo = I TE TS
Wk =
o A ZZcccc
o s e R T R TT)
M OO I
OXxW==0nwm
< DO k= <<
OkFr<axococ ==
~ ~= W w
wow oo
oo Oomm<<H
HH<<CDODDOW<
oo T -

540
539
935
056
060
061
062

4 31
2 31
2 31
2 31
1
1

12
13
14
15
16

2000

STS TIER3 06

RADIATOR, STS12

316364

4 NN
,.//////N/////////////////

316660 CHARGE AIR COOLER,

8

1

3/8UNC X 1/2 SERR FLANGE BOLT

3/8 REGULAR FLAT WASHER

10 470319
4 483043
2 618830

1

19
20

1
22
23

1 5/16MJ-1 5/16MOR 6.0LG ADPTR

OIL COOLER

2

2000

STS12

618800

MOUNTING KIT FOR 618800 COOLER

A/C CONDENSER COIL 21-0302

8 618801

1
1

657434
783304

4
5

1/4 NPT X 3/8 HOSE BARB, BRS
5/16UNC X 3/4 FLANGE HEX BOLT
5/16UNC X 2 3/4 HEX BOLT
3/8UNC X 3/4 HEX BOLT

2

2 470233
8 900071
4 900128
4 900133
10 900264
8 473001
8 914008

1

26
27

28
29
30

SERR FLANGE BOLT

1/2UNC X 1 1/4 HEX BOLT
5/16UNC HEX NUT,NYLOC 316 SS

1/2UNC HEX STOVER NUT

3/8UNC X 2"

31

32

LWR RADIATOR FILLER PANEL ASSY
1 5/16MJ-90-1 5/16FJ SWIV LBO

316490

2 618640

1
1

34

04

RADIATOR MT CHAN WLD, STS

316594
601668

35

HOSE, 3/8 X 30 HEATER

36
3

LN

AULALNA TN

AN

NN
AT RTINS

W

W
AN
N\

ROSEBUD CLIP FOR .350 CONDUIT

FOAM, STS

4 291008
1

1

7

NN

04

316588
316727

38

UPPER LH RAD MT WLD,STS T3 07
RAD TO OIL COOLER MT
UPPER RH RAD MT WLD

2 316452

1

2000

316446

RAD TO OIL COOLER KEEPER

HOSE, 5/16 X 64 EPDM

4 316453

1
1

42

601614
520069

43

HOSE CLAMP NO 6 STAINLESS

44

5/16UNC HEX FLANGE LOCK NUT

SIDE FOAM,RAD/CAC

4 470113
2 316493
2 316494
2 316495

45

46
47

RH UPR/LWR FOAM,OIL CLR/RAD 00

LH UPR/LWR FOAM,OIL CLR/RAD 00

48

532009



ol

)TOCES

TO AIR BRAKE (REF) =——

DET.

XN WN =

COUUUTOOUOUEEDAEDAEDDLEDDEOWWWWWWWWWNRNPONNONONNDNDN - -
LoV PRON 2O ORIDTERONAOOOINNRDNL2OORIDTERDON2O0OOONINDUOTHEWN = O ©

QTY PART NO.

2
1
1
1
1
1
1
2
1
1
1
1
1
1
2
1
1
3
1
7
4
5
1
1
2
1
1
1
1
2
1
2
2
2
2
2
1
1
2
1
1
1
4
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
2
4

AIR CLEANER ASSEMBLY

193037
311538
311507
311535
311536
311537
311541
311542
311543
311544
311545
316277
470480
316684
520134
520148
520149
520150
520163
470087
470121
470460
473782
473784
473855
520102
520101
601707
311565
711036
711039
900072
502707
901255
914002
914008
316796
316716
903855
520069
601625
601554
470118
311520
711061
293568
311082
311083
316656
470402
470463
611352
601671
711049
711057
711060
311567
311566
316931
900129
920000

DESCRIPTION

STICKERTITE 1/8 X 3/4

PIPE,AIR CLEANER-TURBO,STS 07
4.00" 45DEG ELBOW, RUBBER
5.00-4.00 ID REDUCER BUSHING
7"-5" REDU HUMP HOSE, RUBBER
AIR CLEANER HOOD EXT,14"STS 07
AIR CLEANER,OPTIAIR 1300

AIR CLEANER MT BAND FOR 311541
PRIMARY AIR FILTER FOR 311541
SECONDARY FILTER FOR 311541
7.00-6.00 REDUCER,STEEL W/CLMP
AIR COMPRESSOR GOVERNOR KIT

6" EASYSEAL CLAMP, SS
FILTER,PRE FUEL 25 MICRON
4.31/4.59 T-BOLT HOSE CLAMP SS
5.38/5.69 T-BOLT HOSE CLAMP SS
7.13/7.44 T-BOLT HOSE CLAMP SS
7.38/7.69 T-BOLT HOSE CLAMP SS
CUSH CLAMP,#8 1/2D X 3/4W
3/8UNC HEX FLANGE LOCK NUT
1/4UNC HEX FLANGE LOCK NUT
3/8UNC X 1 SERR FLANGE BOLT
12MM-1.75 X 18MM HEX BOLT

12MM LOCK WASHER

12MM-1.75 X 35MM FLANGE BOLT
CUSH CLAMP,#20 1 1/4D X 1/2W
CUSH CLAMP,#16 1"D X 1/2W
HOSE, 1/4 X 63 AIR

COVER ASSEMBLY FOR 311541
1/8MNPT-1/4 NYL TUBE FTG
1/8MNPT-90-1/4 NYL TUBE LBO
5/16UNC X 3" HEX BOLT

PIPE NIPPLE,1/4NPT HEX, BRS
1/2UNC X 1 1/2 CARR BOLT
5/16UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

AIR CLEANER MT WLD, STS T3 07
RH FRT HOOD BRACE, STS T3 07
8-32 X 1 1/2 PHIL PAN HD SCR
HOSE CLAMP NO 6 STAINLESS
HOSE, 1/4 X 14 AIR

HOSE, 1/4 X 46 AIR

1/4UNC X 3/4 FLANGE HEX BOLT
ENGINE PRE CLEANER

1/4NPT PLUG, SKT HEX HEAD BRS
PRESS SWITCH HARNESS,STS16 05
AIR VALVE ASSY,STS16-GST20 05
PRESSURE SWITCH,80PSI, 12VDC
E-BRAKE CTRL VLV MT,STSLS16 06
1/4NNPT MUFFLER

8-32 SERR. FLANGE NUT
04-213-04FJX-04FJX-25 H/A
HOSE, 1/4 X 145 AIR

1/4 NYL TUBE-1/4MNPT FTG
7/16MJIC-1/4MNPT ADPTR BRS
1/4 UNION TEE BRS

AIR CLEANER EXTEN,6"0D X 18"LG
7"ID-6"ID REDU SLEEVE, RUBBER
AIR INTAKE SUPP,QSB TIER 3
3/8UNC X 1" SERR FLANGE BOLT
1/4 SAE FLAT WASHER



Ll

TT0CES

MUFFLER ASSEMBLY

DET. QTY PART NO. DESCRIPTION
1 1 316657  MUFFLER 5"
2 1 316816 EXH REDUCER CONNECTOR
3 1 316817  EXHAUST STACK,ANGLED
4 1 470475 3" EXHAUST CLAMP
5 1 470477 5" LAP EXHAUST CLAMP
6 1 470600 MUFFLER CLAMP, 5.00 ACCUSEAL
7 1 343794  MUFFLER GUARD WLD,STS 11
8 2 343796  MUFFLER GUARD CLMP BAND,STS'11
9 2 900134 3/8UNC X 2 1/2 SER FLANGE BOLT
10 2 914004  3/8UNC HEX STOVER NUT




¢l

2l0ces

o
m
—

N OA WN =

QTY PART NO.

N —

o A N a2 WA N

FUEL TANK ASSEMBLY

316914
316932
316936
316960
316961
316962
316963
470118
470121
520069
520120
520160
601305
601738
760775
910008
316912
760780
760781
760782
760783
760002
760003

DESCRIPTION

POLY FUEL TANK STRAP ASSY,STS
POLY TANK SHIELD WLD STS'12
POLY FUEL TANK SHLD,CNT STS'12
REAR FUEL TANK HEAT SHLD MT'12
FRT FUEL TNK HEAT SHLD MT,STS
RH REAR POLY FUEL TNK SUPP WLD
RH FRT POLY FUEL TANK SUPP WLD
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
HOSE CLAMP NO 6 STAINLESS
HOSE CLAMP NO 4 STAINLESS
CUSH CLAMP,#24 1 1/2D-3/4WLOOP
HOSE, 5/16 X 112 FUEL LINE
HOSE, 3/8 X 96 FUEL LINE

POLY FUEL TANK

1/2UNC HEX NUT

ENG SKID WLD,STS10/12 POLY '12
REMOTE TANK VENT,1/4 HOSE BARB
GROMMET FOR 760780 REMOTE VENT
FUEL CAP,3.5" VENTED W/TETHER
MAXIMA 45" SENDING UNIT

TUBE, PICK UP, STS POLY '13
TUBE, RETURN, STS POLY '13



€l

€T0CES

DET.

N — — & & 4 4 4 a a
COOWONOODUPAWN-2LOOONO DA WN =

QTY

A A NN 2 NS PR DD D

HYDRAULIC TANK ASSEMBLY

PART NO. DESCRIPTION

293815
618768
470471
605622
605623
605625
605626
605646
605645
618395
618745
618746
618747
291995
618764
618767
760177
760732
900131
920002
920502
900264
914008
618465
605632
605638
605647
605648

LIQUID LEV SWITCH ASSY,1/2NP05
1 5/8MJIC-90-1 5/8FJX TUBE

1 5/16MOR PLUG, MAGNETIC
SUCTION STRAINER,21GPM 100M 24
SUCTION STRAINER,39GPM 100M 32
IN-TANK RETURN FILTER, 10M
FILTER ELEMENT FOR 605625 10M
FILL CAP-HYD RSRVR NON-VENTED
STRAINER-HYD RSRVR

0-RING FOR 1 1/2" FLANGE -24
1 7/8MJIC-45-1 7/8MOR LBO

2 1/2MJIC-45-2 1/2MOR LBO

1 1/2 FLANGE-1 7/8MJIC ADPTR
TEMPERATURE TRANSDUCER,HYDAC

1 7/8MJIC-90-1 7/8FJX TUBE LBO
1 7/8FJIC-1 5/8MJIC ADPTR
SIGHT GAUGE W/TEMP, HYD TANK
HYD TANK WLD,STS10/12/14  '10
3/8UNC X 1 1/2 HEX BOLT

3/8 SAE FLAT WASHER

3/8 LOCK WASHER

1/2UNC X 1 1/4 HEX BOLT

1/2UNC HEX STOVER NUT

0-RING FOR 1 1/4" FLANGE, -20
0-RING, -357,FILTER HEAD 605625
0-RING, -48 3.228ID-.118W
BREATHER-HYD RSRVR

FOAM BREATHER, HYD RSRVR



142

¥T0ZES

DET.

O~NOoO O WON =

QTY

L A A RO AN NN

BATTERY ASSEMBLY

PART NO.

291196
291205
291680
291681
291705
291996
291707
291708
316470
910004
900150
291997
291962
291963
292531
292532
292534
292578
291330

DESCRIPTION

BATTERY, 12V 900 CCA, SS STUD
BATTERY NUT,3/8-16 SS CLSD CAP
POSITIVE JUMPER STUD, RED
NEGATIVE JUMPER STUD, BLACK
BATT CABLE,RED 26"2/0 3/8-3/8
BATT CABLE,RED 34"2/0 3/8-3/8
BATT CABLE,BLK 26"2/0 3/8-3/8
BATT CABLE,BLK 73"2/0 3/8-3/8
BATTERY TIE-DOWN

3/8UNC HEX NUT

3/8UNC X 9 1/2 HEX BOLT

BATT CABLE,RED 40"2/0 3/8-3/8
BATTERY SWITCH,ON/OFF (KEY)6005
KEY,BATTERY SWITCH 291962

BATT CABLE,RED 41"1/0.312-.343
BATT CABLE,RED 25"1/0.312-.375
BATT CABLE,RED 26"2/0.375-.375
HIGH AMP FUSE HOLDER W/COVER
FUSE, 200 AMP 32 VOLT DC



Sl

GT0CES

580/70 R38 RADIAL TIRE

TIRE AND RIM ASSEMBLY

DET. QTY PART NO. DESCRIPTION

821055
821054
821053
821058
821059
821061

OO s WN =
PO

320/90 R50 RADIAL TIRE

380/90 R54 RADIAL TIRE

RIM WLD,
RIM WLD,
RIM WLD,
RIM WLD,
RIM WLD,
RIM WLD,

38 X W18A
46 X W13A
50 X DW10
54 X W10A
54 X W12
46 X W16

380/90 R46 RADIAL TIRE

520/85 R46 RADIAL TIRE

STS12
STS12
STS

320/105 R54 RADIAL TIRE




9l

9T0CES

FROM AIR TANK RIGHT FRONT OUTER LEG ASSEMBLY

0% 0%
KOS

S
QS
LS

910102  3/4UNC SLOT HEX NUT, GR8

DET. QTY PART NO. DESCRIPTION
1 2 121029  JOURNAL BRG, 1.00 ID X 1.00 LG
2 4 121113  BEARING,1.50-1.81-1.86 POLYGON
3 2 121120  LEG SLEEVE BRG,AWS POLYGON
4 1 125050 BRG CONE,1.00 ID W/FACE SEAL
5 1 125051 BRG CUP FOR 125050
6 1 125052 BRG CONE, 2.687 ID W/FACE SEAL
7 1 125053 BRG CUP FOR 125052
8 2 311058 RUBBER SPRING
9 1 311080 AIRIDE SPRING, 11.81 BASE
10 1 358832 AIRIDE SPRING CTRL VALVE 98
11 1 359641 HOSE SUPP SWIVEL PLT STS'12
12 1 359333 AIRBAG TOWER TOP MT WLD,STS 05
13 1 359350 RH EXTENDED HOSE SUPPORT, STS
14 1 359369 RH LEG AIR VALVE MT, STS16 05
15 1 359544  LEG HEIGHT CTRL LINK,AWS STS09
16 2 359545  TRUNION MT BOLT, AWS STS 09
17 1 359546 STRG CYL BOLT, AWS STS 09
18 1 359547  TOP TRUNION MT WLD, AWS STS 09
19 1 359548 BTM TRUNION MT WLD, AWS STS 09
20 1 359593  STRG ARM CLAMP WLD,STS ‘10
21 1 359638 HOSE SUPP SWIVEL WLD §TS'12
22 1 359556 RH AIR BAG LWR PLT WLD,AWS STS
23 2 359563 NITRO TOWER WLD, AWS STS 09
24 1 359632 OUTER LEG WLDMT,96D AWS STS'11
25 3 470117  COTTER PIN 3/16 1 3/4 SQ CUT
26 2 470447 KEY, .50 SQ X 1.69 LG
27 5 471005 GREASE ZERK, 1/4-28 X 1/2
28 2 920004  1/2 SAE FLAT WASHER
29 1 472328  1"-12 HEX JAM NUT
30 2 472337 5/8 X 3" SOCKET HD CAP SCR
31 1 473975 ROD END,1.00 BORE,1-12 RH MALE
32 1 920508 1" LOCK WASHER
33 1 520164  CUSH CLAMP,9/16D-3/4W-.531MT
34 1 601473 HOSE, 1/4 X 18 AIR
35 2 618241  3/4MJIC-90-3/4MOR LBO
36 1 621614 HYD CYL,2.50 X 8.81 PHASE/2SEN
37 1 621615 REPAIR KIT,HYD CYL 621614
38 8 629537  187RRHO0Z SNAP RING
39 2 629538 4.5 SPIROLOX RING
40 4 629620  SEAL, 1.500 ROD DIA
41 2 629621  SEAL, 4.500 ROD DIA
42 2 711036  1/8MNPT-1/4 NYL TUBE FTG
43 1 711040  1/4MNPT-90-1/4 NYL TUBE LBO
44 2 900002  1/4UNC X 3/4 HEX BOLT
45 5 900265 1/2UNC X 1 1/2 HEX BOLT
46 4 900267  1/2UNC X 2" HEX BOLT
47 4 900268 1/2UNC X 2 1/2 HEX BOLT
48 4 900269 1/2UNC X 2 3/4 HEX BOLT
49 1 910008  1/2UNC HEX NUT
50 1 910013  3/4UNF HEX NUT
51 1 910020 1-8 HEX SLOTTED NUT
52 1 910021  1-14 SLOT JAM NUT
53 2 914000  1/4UNC HEX STOVER NUT
5 54 13 914008  1/2UNC HEX STOVER NUT
2
XS 56 1 920008 1" SAE FLAT WASHER

57 1 920504 1/2 LOCK WASHER

58 1 920506 3/4 LOCK WASHER

59 2 473841  16MM LOCK WASHER

60 1 601480 HOSE, 1/4 X 230 AIR

61 1 470310 SIDEWINDER SLEEVE,14.06 X 45"

62 1 470305 HOSE CLAMP, 4-HOLE

63 1 359094 HYD TUBE CLAMP KEEPER, 5.75

64 3 342917  TREAD ADJ PLATE, STEEL, THD

65 4 342719  TRD ADJ BRONZE BEARING,THD-GRV

66 16 900128 3/8UNC X 3/4 HEX BOLT

67 2 900138 3/8UNC X 3 1/2 HEX BOLT

68 2 914004  3/8UNC HEX STOVER NUT

69 4 483048 3/4 REG FLAT WASH,THRU-HARD

70 1 002815  SENSOR ARM WASH, NYL

71 2 359645 STRG CYL SENSOR GUARD  STS'i12

72 4 903726  1/4UNC X3/8PHIL PANHD MACH SCR

73 4 920000 1/4 SAE FLAT WASHER

74 4 920500 1/4 LOCK WASHER

2

121112 BEARING,4.51-4.85-5.74 POLYGON

NOTE: (*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.

(***) ITEMS ARE A MID YEAR BEARING CHANGE.



YA

LTOCES

RH FRONT INNER LEG ASSEMBLY (STANDARD TORQUE)

DET.

©NO O AWN =

WWWWWWWWWWNNONONOMNMNDNNMNN = - b
OOV PN 2TOODRVNDNRADN2TO0OOXDNDOHAWN =+ O ©

QTY PART NO. DESCRIPTION

D —

AN O 4 4 AN L WD A A AN A ORANWNOMNN = 4 O = =

359565
470117
470305
359990
359642
473840
473841
606288
610962
618431
870214
824055
900138
473987
900265
914004
914008
618812
359644
359624
359094
470379
618740
618469
470378
615875
900266
359367
473988
618677
293848
606321
473861
607026
606322
606323
610887
900130
606386

INNER LEG WLD, AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 4-HOLE

RH WHL MTR SHLD,10/12/14HT '12
RH LEG HOSE SUPP EXTEN STS'12
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

WHL MOTOR,51C060 SAUER

WHEEL HUB,23:1 BONFIG
3/4 (-12) SPLIT FLANGE KIT #62
BUNA ORING 1 X 1 1/4, 90D
22\MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4 FLANGE-1 7/16MFOR ADPTR
WHEEL MTR SHEILD BRACE STS'12
RH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 57"
3/4 FLANGE-90-1 7/16MFOR LBO
3/4MJIC-1 1/16MOR ADPTR
SIDEWINDER SLEEVE,14.06 X 21"
WHEEL MOTOR HYD TUBE ASSY
1/2UNC X 1 3/4 HEX BOLT
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
WHL MTR JMPR HARNESS,STS16 05
SOLENOID, WHL MTR 606288/291
16MM-2.00 X 40MM HEX BOLT
0-RING,5.905ID- 6.1410D DMT
LIP SEAL, WHL MTR 606288/291
0-RING, WHL MTR 606288/291
STUD,M22 X 1,5 X 78

3/8UNC X 1 1/4 SER FLANGE BOLT
WHL MOTOR,51C060 SAUER W/DEUTS




8l

8T0CES

o
m
—

©NO O A WN =

WWWWWWMNMNDMNONONDNDNNDMNDN - -
AR DXNLOOCOVNDNRON2O0OOONDOHR N 2O ©

RH FRONT INNER LEG ASSEMBLY (HI TORQUE)

N a2t 2 WD 22 a2t a2 ORARNWNONN = =~ -

QTY PART NO.

359565
470117
470305
359990
359642
473840
473841
606514
610506
618652
473838
824055
900138
473987
900265
914004
914008
618473
359644
359624
359094
470379
618654
618602
470378
615909
900266
359367
473988
618677
294166
900130
615908
606190
473839

DESCRIPTION

INNER LEG WLD, AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 4-HOLE

RH WHL MTR SHLD,10/12/14HT '12
RH LEG HOSE SUPP EXTEN STS'12
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

H1-B-80CC WHL MTR SAUER
TORQ HUB,25:1 CW18E

1" SPLIT FLANGE KIT

20MM-1.50 X 40MM HEX BOLT 8.8
22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT
7/16MJIC-90-7/16MOR LBO

WHEEL MTR SHEILD BRACE STS'12
RH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 57"
1" FLANGE-90-1 7/16MFOR LBO
3/4MJIC-45-7/8MOR LBO
SIDEWINDER SLEEVE,14.06 X 21"
WHL MTR TUBE ASSY STS'12
1/2UNC X 1 3/4 HEX BOLT
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
HI TQR SPD SNSR HARNESS STS'12
3/8UNC X 1 1/4 SER FLANGE BOLT
WHL MTR HYD TUBE ASSY STS'12
0-RING,WHL MTR HSNG SAUER
20MM FLAT WASHER




6l

6T0CES

FROM AIR TANK ——

LEFT FRONT OUTER LEG ASSEMBLY

DET. QTY PART NO.
1 2 121029
2 4 121113
3 2 121120
4 1 125050
5 1 125051
[ 1 125052
7 1 125053
8 2 311058
9 1 311080

10 1 358832
11 1 359641
12 1 359333
13 1 359351
14 1 359370
15 1 359544
16 2 359545
17 1 359546
18 1 359547
19 1 359548
20 1 359593
21 1 621551
22 1 359557
23 2 359563
24 1 359632
25 3 470117
26 2 470447
27 5 471005
28 2 618249
29 1 472328
30 2 472337
31 1 473975
32 1 920508
33 1 520164
34 1 601473
35 2 618241
36 1 621602
37 1 621604
38 8 629537
39 2 629538
40 4 629620
41 2 629621
42 2 711036
43 1 711040
44 2 900002
45 5 900265
46 4 900267
47 4 900268
48 4 900269
49 1 910008
50 1 910013
51 1 910020
52 1 910021
53 2 914000
54 13 914008
55 2 910102
56 1 920008
57 1 920504
58 1 920506
59 2 473841
60 1 601479
61 1 470310
62 1 470305
63 1 359094
64 3 342917
65 4 342719
66 16 900128
67 2 900138
68 2 914004
69 4 483048
70 1 621550
71 1 002815
72 1 359638
73 2 920004
74 2 121112

DESCRIPTION

JOURNAL BRG, 1.00 ID X 1.00 LG
BEARING,1.50-1.81-1.86 POLYGON
LEG SLEEVE BRG,AWS POLYGON
BRG CONE, 1.00 ID W/FACE SEAL
BRG CUP FOR 125050

BRG CONE, 2.687 ID W/FACE SEAL
BRG CUP FOR 125052

RUBBER SPRING

AIRIDE SPRING, 11.81 BASE
AIRIDE SPRING CTRL VALVE 98
HOSE SUPP SWIVEL PLT STS'12
AIRBAG TOWER TOP MT WLD,STS 05
LH EXTENDED HOSE SUPPORT, STS
LH LEG AIR VALVE MT, STS16 05
LEG HEIGHT CTRL LINK,AWS STS09
TRUNION MT BOLT, AWS STS 09
STRG CYL BOLT, AWS STS 09
TOP TRUNION MT WLD, AWS STS 09
BTM TRUNION MT WLD, AWS STS 09
STRG ARM CLAMP WLD,STS ‘10
REPAIR KIT,HYD CYL,STRG 621550
LH AIR BAG LWR PLT WLD,AWS STS
NITRO TOWER WLD, AWS STS 09
OUTER LEG WLDMT,96D AWS STS'11
COTTER PIN 3/16 1 3/4 SQ CUT
KEY, .50 SQ X 1.69 LG

GREASE ZERK, 1/4-28 X 1/2
3/4MJIC-90-9/16MOR LBO

1"-12 HEX JAM NUT

5/8 X 3" SOCKET HD CAP SCR

ROD END,1.00 BORE,1-12 RH MALE
1" LOCK WASHER

CUSH CLAMP,9/16D-3/4W-.531MT
HOSE, 1/4 X 18 AIR
3/4MJIC-90-3/4MOR LBO

HYD CYL,2.50 X 8.81 PHASE/1SEN
REPAIR KIT, HYD CYL 621602/603
187RRHO0Z SNAP RING

4.5 SPIROLOX RING

SEAL, 1.500 ROD DIA

SEAL, 4.500 ROD DIA
1/8MNPT-1/4 NYL TUBE FTG
1/4MNPT-90-1/4 NYL TUBE LBO
1/4UNC X 3/4 HEX BOLT

1/2UNC X 1 1/2 HEX BOLT

1/2UNC X 2" HEX BOLT

1/2UNC X 2 1/2 HEX BOLT

1/2UNC X 2 3/4 HEX BOLT

1/2UNC HEX NUT

3/4UNF HEX NUT

1-8 HEX SLOTTED NUT

1-14 SLOT JAM NUT

1/4UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4UNC SLOT HEX NUT, GR8

1" SAE FLAT WASHER

1/2 LOCK WASHER

3/4 LOCK WASHER

16MM LOCK WASHER

HOSE, 1/4 X 196 AIR

SIDEWINDER SLEEVE,14.06 X 45"
HOSE CLAMP, 4-HOLE

HYD TUBE CLAMP KEEPER, 5.75
TREAD ADJ PLATE, STEEL, THD
TRD ADJ BRONZE BEARING,THD-GRV
3/8UNC X 3/4 HEX BOLT

3/8UNC X 3 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

3/4 REG FLAT WASH, THRU-HARD
HYD CYL, 2.50 X 8.81 X 1.250
SENSOR ARM WASH, NYL

HOSE SUPP SWIVEL WLD STS'12
1/2 SAE FLAT WASHER
BEARING,4.51-4.85-5.74 POLYGON

NOTE: (*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.

(**) ITEMS ARE FOR ALL WHEEL STEER OPTION.
(**x) ITEMS ARE A MID YEAR BEARING CHANGE.



LH FRONT INNER LEG ASSEMBLY (STANDARD TORQUE)

- DET. QTY PART NO.
()
g 1 1 359565
U 2 1 470117
V 3 1 470305
‘u‘s[ ) 4 1 359991
N 5 1 359643
6 18 473840
7 20 473841
8 1 606288
9 1 610962
10 2 618431
11 2 870214
12 10 824055
13 2 900138
14 3 473987
15 2 900265
(1) 16 4 914004
17 6 914008
18 1 618812
19 2 359644
20 1 359625
21 1 359094
22 1 470379
23 1 615875
24 1 618469
25 4 900266
26 1 470378
27 1 618740
28 2 359367
29 3 473988
30 1 618677
31 1 293848
32 1 606321
33 2 473861
34 1 607026
35 1 606322
36 1 606323
37 10 610887
38 2 900130
1 606386

DESCRIPTION

INNER LEG WLD, AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 4-HOLE

LH WHL MTR SHLD,10/12/14HT '12
LH LEG HOSE SUPP EXTEN STS'12
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

WHL MOTOR,51C060 SAUER

WHEEL HUB,23:1 BONFIG
3/4 (-12) SPLIT FLANGE KIT #62
BUNA ORING 1 X 1 1/4, 90D
22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4 FLANGE-1 7/16MFOR ADPTR
WHEEL MTR SHEILD BRACE STS'12
LH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 57"
WHEEL MOTOR HYD TUBE ASSY
3/4MJIC-1 1/16MOR ADPTR

1/2UNC X 1 3/4 HEX BOLT
SIDEWINDER SLEEVE,14.06 X 21"
3/4 FLANGE-90-1 7/16MFOR LBO
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
WHL MTR JMPR HARNESS,STS16 05
SOLENOID, WHL MTR 606288/291
16MM-2.00 X 40MM HEX BOLT
0-RING,5.905ID- 6.1410D DMT
LIP SEAL, WHL MTR 606288/291
0-RING, WHL MTR 606288/291
STUD,M22 X 1,5 X 78

3/8UNC X 1 1/4 SER FLANGE BOLT
WHL MOTOR,51C060 SAUER W/DEUTS




=

(e

O N O WN

T20ceS

DET.

LH FRONT INNER LEG ASSEMBLY (HI TORQUE)

1
1

1

1
4
1
4
4
7
7
1
1
2
2
0
2
3
2
4
6
1
2
1
1
1
2
1
1
1
4
2
3
1
1
2
1
1
2

359565
470117
470305
359991
359643
473840
473841
606514
610506
618652
473838
824055
900138
473987
900265
914004
914008
618473
359644
359625
359094
470379
618654
618602
470378
615909
900266
359367
473988
618677
294166
900130
615908
606190
473839

QTY PART NO. DESCRIPTION

INNER LEG WLD, AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 4-HOLE

LH WHL MTR SHLD,10/12/14HT '12
LH LEG HOSE SUPP EXTEN STS'12
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

H1-B-80CC WHL MTR SAUER
TORQ HUB,25:1 CW18E

1" SPLIT FLANGE KIT

20MM-1.50 X 40MM HEX BOLT 8.8
22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT
3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT
7/16MJIC-90-7/16MOR LBO

WHEEL MTR SHEILD BRACE STS'12
LH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 57"
1" FLANGE-90-1 7/16MFOR LBO
3/4MJIC-45-7/8MOR LBO
SIDEWINDER SLEEVE,14.06 X 21"
WHL MTR TUBE ASSY STS'12
1/2UNC X 1 3/4 HEX BOLT
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
HI TQR SPD SNSR HARNESS STS'12
3/8UNC X 1 1/4 SER FLANGE BOLT
WHL MTR HYD TUBE ASSY  STS'12
0-RING,WHL MTR HSNG SAUER
20MM FLAT WASHER




44

2ecoces

RIGHT REAR OUTER LEG ASSEMBLY

——— FROM AIR TANK DET. QTY PART NO. DESCRIPTION

o!
o
ol

&
o
S

342917  TREAD ADJ PLATE, STEEL, THD
342719  TRD ADJ BRONZE BEARING,THD-GRV
900128  3/8UNC X 3/4 HEX BOLT

900138  3/8UNC X 3 1/2 HEX BOLT
914004  3/8UNC HEX STOVER NUT

291919  INDUCTIVE SENSOR

291994  SENSOR HARNESS,MICRO-DEUTSCH
359555  SENSOR BRKT, AWS STS 09
470122 1/4UNC X 1/2 FLANGE HEX BOLT
293827  SENSOR W/DEUTSCH ASSY STS 05
483048  3/4 REG FLAT WASH,THRU-HARD
359086  REAR TIE ROD SHAFT WLD

749322  STEERING TUBE CLAMP &BOLT ASSY
359089  TIE ROD STUD WLD

359092  RH SENSOR REFLECTOR

342856  TREAD SENSOR MT

002815  SENSOR ARM WASH, NYL

359638  HOSE SUPP SWIVEL WLD STS'12
920004  1/2 SAE FLAT WASHER

359619  HOSE SUPPORT, 54" STS'10
121112 BEARING,4.51-4.85-5.74 POLYGON

58
o
o

o
5555
RS

.,'
LR
s
P2

s

@
=3

1 2 121029  JOURNAL BRG, 1.00 ID X 1.00 LG
2 4 121113  BEARING,1.50-1.81-1.86 POLYGON
3 2 121120 LEG SLEEVE BRG,AWS POLYGON
4 1 125050 BRG CONE,1.00 ID W/FACE SEAL
5 1 125051 BRG CUP FOR 125050
6 1 125052 BRG CONE, 2.687 ID W/FACE SEAL
7 1 125053 BRG CUP FOR 125052
8 2 311058 RUBBER SPRING
9 1 311080 AIRIDE SPRING, 11.81 BASE
10 1 358832 AIRIDE SPRING CTRL VALVE 98
1" 1 359641 HOSE SUPP SWIVEL PLT 8TS'12
12 1 359333 AIRBAG TOWER TOP MT WLD,STS 05
13 1 359350 RH EXTENDED HOSE SUPPORT, STS
14 1 359369 RH LEG AIR VALVE MT, STS16 05
15 1 359544  LEG HEIGHT CTRL LINK,AWS STS09
16 2 359545  TRUNION MT BOLT, AWS STS 09
17 1 359546 STRG CYL BOLT, AWS STS 09
18 1 359547  TOP TRUNION MT WLD, AWS STS 09
19 1 359548 BTM TRUNION MT WLD, AWS STS 09
20 1 359593  STRG ARM CLAMP WLD,STS ‘10
21 2 900064 5/16UNC X 3/4 HEX BOLT
22 1 359556 RH AIR BAG LWR PLT WLD,AWS STS
23 2 359563  NITRO TOWER WLD, AWS STS 09
24 1 359632 OUTER LEG WLDMT,96D AWS STS'11
25 3 470117  COTTER PIN 3/16 1 3/4 SQ CUT
26 2 470447 KEY, .50 SQ X 1.69 LG
27 5 471005 GREASE ZERK, 1/4-28 X 1/2
28 2 914002 5/16UNC HEX STOVER NUT
29 1 472328 1"-12 HEX JAM NUT
30 2 472337 5/8 X 3" SOCKET HD CAP SCR
31 1 473975 ROD END,1.00 BORE,1-12 RH MALE
32 1 920508 1" LOCK WASHER
33 2 520164  CUSH CLAMP,9/16D-3/4W-.531MT
34 1 601473 HOSE, 1/4 X 18 AIR
35 2 618115 9/16MJIC-90-3/4MOR LBO
36 1 621603 HYD CYL,2.50 X 8.81 W/SENSOR
37 1 621604 REPAIR KIT, HYD CYL 621602/603
38 8 629537  187RRH00Z SNAP RING
39 2 629538 4.5 SPIROLOX RING
40 4 629620  SEAL, 1.500 ROD DIA
41 2 629621  SEAL, 4.500 ROD DIA
42 2 711036  1/8MNPT-1/4 NYL TUBE FTG
43 1 711040  1/4MNPT-90-1/4 NYL TUBE LBO
44 2 900002 1/4UNC X 3/4 HEX BOLT
45 5 900265 1/2UNC X 1 1/2 HEX BOLT
46 4 900267  1/2UNC X 2" HEX BOLT
47 4 900268 1/2UNC X 2 1/2 HEX BOLT
48 4 900269 1/2UNC X 2 3/4 HEX BOLT
49 1 910008  1/2UNC HEX NUT
50 1 910013  3/4UNF HEX NUT
51 1 910020 1-8 HEX SLOTTED NUT
52 1 910021 1-14 SLOT JAM NUT
53 2 914000  1/4UNC HEX STOVER NUT
54 13 914008  1/2UNC HEX STOVER NUT
55 2 910102  3/4UNC SLOT HEX NUT, GR8
56 1 920008 1" SAE FLAT WASHER
57 1 920504 1/2 LOCK WASHER
58 1 920506 3/4 LOCK WASHER
59 2 473841 16MM LOCK WASHER
60 1 601478 HOSE, 1/4 X 175 AIR
3 61 1 470311  SIDEWINDER SLEEVE,14.06 X 60"
\:‘:‘:‘:\‘-'\‘ 62 1 470305 HOSE CLAMP, 4-HOLE
SSSINEE 63 1 359094 HYD TUBE CLAMP KEEPER, 5.75
3
4
6
2
2
1
1
1
2
1
4
1
1
1
1
1
1
1
2
1
2

NOTE: (*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.

(**) ITEMS ARE FOR ALL WHEEL STEER OPTION.
(***) ITEMS ARE A MID YEAR BEARING CHANGE.



€c

€coces

RH REAR INNER LEG ASSEMBLY (STANDARD TORQUE)

DET. QTY PART NO. DESCRIPTION

1 1 359565
2 1 470117
3 1 470305
4 1 359990
5 1 359642
6 18 473840
7 20 473841
8 1 606291
9 1 610965
10 1 618467
1 2 618431
12 2 870214
13 10 824055
14 2 900138
15 3 473987
16 2 900265
17 4 914004
18 6 914008
19 1 618812
20 2 359644
21 1 359624
22 1 359094
23 1 470379
24 1 618740
25 1 618469
26 1 470378
27 1 615875
28 2 359367
29 3 473988
30 1 618677
31 1 606320
32 1 606321
33 1 293848
34 4 900266
35 2 473861
36 1 607026
37 1 606322
38 1 606323
39 10 610887
40 2 900130
41 1 606387

INNER LEG WLD, AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 4-HOLE

RH WHL MTR SHLD, 10/12/14HT '12
RH LEG HOSE SUPP EXTEN STS'12
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

WHL MOTOR,51C060 W/SENSR SAUER
WHEEL HUB,27:1 W/BRAKE BONFIG
7/16MJIC-7/16MOR ADPTR

3/4 (-12) SPLIT FLANGE KIT #62
BUNA ORING 1 X 1 1/4, 90D
220M-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4 FLANGE-1 7/16MFOR ADPTR
WHEEL MTR SHEILD BRACE STS'12
RH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 57"
3/4 FLANGE-90-1 7/16MFOR LBO
3/4MJIC-1 1/16MOR ADPTR
SIDEWINDER SLEEVE,14.06 X 21"
WHEEL MOTOR HYD TUBE ASSY
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
SPEED SENSOR, WHL MTR 606291
SOLENOID, WHL MTR 606288/291
WHL MTR JMPR HARNESS,STS16 05
1/2UNC X 1 3/4 HEX BOLT
16MM-2.00 X 40MM HEX BOLT
0-RING,5.905ID- 6.1410D DMT
LIP SEAL, WHL MTR 606288/291
0-RING, WHL MTR 606288/291
STUD,M22 X 1,5 X 78

3/8UNC X 1 1/4 SER FLANGE BOLT
WHL MOTOR,51C060 W/SENSR-DEUTS

XS
<5
AERARRKS
SERXRX
TERIARLRRAS
2 STITRARARARARHNHINRRS
00NN
GRRARARHNNRNNRS
XRHRS XX




ve

¥20cZeS

D

©OND O WN =

WWWWWWNNMNONDNONONNRNDN = = =
AR DXNLTOOCOTNDNRDN2OOONDOTHWN = O ©

m
=

RH REAR INNER LEG ASSEMBLY (HI TORQUE)

QTY PART NO. DESCRIPTION

N a2 2 WD 22N a2 ORARNWNONN = = 4 s

359565
470117
470305
359990
359642
473840
473841
606514
610507
618652
473838
824055
900138
473987
900265
914004
914008
618473
359644
359624
359094
470379
618654
618602
470378
615909
900266
359367
473988
618677
294166
900130
615908
606190
473839

COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 4-HOLE

RH WHL MTR SHLD,10/12/14HT '12
RH LEG HOSE SUPP EXTEN STS'12
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

H1-B-80CC WHL MTR SAUER
TORQ HUB,31:1 CW18E

1" SPLIT FLANGE KIT

20MM-1.50 X 40MM HEX BOLT 8.8 a

22MM-1.50 FLANGED WHEEL NUT

3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS

1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

7/16MJIC-90-7/16MOR LBO

WHEEL MTR SHEILD BRACE STS'12

RH LWR FENDER MT WLD, STS '10 e
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 57"
1" FLANGE-90-1 7/16MFOR LBO
3/4MJIC-45-7/8MOR LBO
SIDEWINDER SLEEVE,14.06 X 21"
WHL MTR TUBE ASSY STS'12
1/2UNC X 1 3/4 HEX BOLT
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
HI TQR SPD SNSR HARNESS STS'12
3/8UNC X 1 1/4 SER FLANGE BOLT
WHL MTR HYD TUBE ASSY STS'12
0-RING,WHL MTR HSNG SAUER
20MM FLAT WASHER

NG
)
(=)
INNER LEG WLD, AWS STS 09 \\\d/
\*. 7)

X
s
Sseese e
58% 0% 800 %!
B
B SS

&

X
o:
05
T
S0
S
o0,

e

S

0
9!

S
S
90080,
XN
358050
S
o
o

5
S
S
&S




T4

GC0cCeES

LEFT REAR OUTER LEG ASSEMBLY

D

m

T. QTY PART NO. DESCRIPTION
FROM AIR TANK 121029  JOURNAL BRG, 1.00 ID X 1.00 LG
121113 BEARING,1.50-1.81-1.86 POLYGON
121120 LEG SLEEVE BRG,AWS POLYGON
125050 BRG CONE,1.00 ID W/FACE SEAL
125051  BRG CUP FOR 125050

125052  BRG CONE, 2.687 ID W/FACE SEAL
125053  BRG CUP FOR 125052

311058  RUBBER SPRING

311080  AIRIDE SPRING, 11.81 BASE
358832  AIRIDE SPRING CTRL VALVE 98
359641  HOSE SUPP SWIVEL PLT STS'12
359333  AIRBAG TOWER TOP MT WLD,STS 05
359351  LH EXTENDED HOSE SUPPORT, STS
359370  LH LEG AIR VALVE MT, STS16 05
359544  LEG HEIGHT CTRL LINK,AWS STS09
359545  TRUNION MT BOLT, AWS STS 09
359546  STRG CYL BOLT, AWS STS 09
359547  TOP TRUNION MT WLD, AWS STS 09
359548  BTM TRUNION MT WLD, AWS STS 09
359593  STRG ARM CLAMP WLD,STS ‘10

21 900064  5/16UNC X 3/4 HEX BOLT
22 359557 LH AIR BAG LWR PLT WLD,AWS STS
23 359563  NITRO TOWER WLD, AWS STS 09
24 359632  OUTER LEG WLDMT,96D AWS STS'11
25 470117 COTTER PIN 3/16 1 3/4 SQ CUT
26 470447 KEY, .50 SQ X 1.69 LG
)\ 27 471005 GREASE ZERK, 1/4-28 X 1/2
AWS CYLINDER Z 28 914002 5/16UNC HEX STOVER NUT
29 472328 1"-12 HEX JAM NUT
30 472337 5/8 X 3" SOCKET HD CAP SCR
31 473975  ROD END,1.00 BORE,1-12 RH MALE
32 920508 1" LOCK WASHER
33 520164  CUSH CLAMP,9/16D-3/4W-.531MT
34 601473  HOSE, 1/4 X 18 AIR
35 618115  9/16MJIC-90-3/4MOR LBO
36 621603 HYD CYL,2.50 X 8.81 W/SENSOR
37 621604 REPAIR KIT, HYD CYL 621602/603
38 629537  187RRHO0Z SNAP RING
39 629538 4.5 SPIROLOX RING

629620  SEAL, 1.500 ROD DIA

629621  SEAL, 4.500 ROD DIA

711036  1/8MNPT-1/4 NYL TUBE FTG
711040  1/4MNPT-90-1/4 NYL TUBE LBO
900002  1/4UNC X 3/4 HEX BOLT

900265  1/2UNC X 1 1/2 HEX BOLT

900267  1/2UNC X 2" HEX BOLT

900268  1/2UNC X 2 1/2 HEX BOLT

900269  1/2UNC X 2 3/4 HEX BOLT

910008  1/2UNC HEX NUT

910013 3/4UNF HEX NUT

910020  1-8 HEX SLOTTED NUT

910021  1-14 SLOT JAM NUT

914000  1/4UNC HEX STOVER NUT

914008  1/2UNC HEX STOVER NUT

910102  3/4UNC SLOT HEX NUT, GR8
920008 1" SAE FLAT WASHER

920504  1/2 LOCK WASHER

920506  3/4 LOCK WASHER

473841  16MM LOCK WASHER

601476  HOSE, 1/4 X 120 AIR

470311  SIDEWINDER SLEEVE,14.06 X 60"
470305 HOSE CLAMP, 4-HOLE

359094  HYD TUBE CLAMP KEEPER, 5.75
342917  TREAD ADJ PLATE, STEEL, THD
342719  TRD ADJ BRONZE BEARING,THD-GRV
900128  3/8UNC X 3/4 HEX BOLT

900138  3/8UNC X 3 1/2 HEX BOLT
914004  3/8UNC HEX STOVER NUT

291919  INDUCTIVE SENSOR

291994  SENSOR HARNESS,MICRO-DEUTSCH
359555  SENSOR BRKT, AWS STS 09
470122 1/4UNC X 1/2 FLANGE HEX BOLT
293827  SENSOR W/DEUTSCH ASSY STS 05
483048  3/4 REG FLAT WASH,THRU-HARD
359086  REAR TIE ROD SHAFT WLD

749322  STEERING TUBE CLAMP &BOLT ASSY
359089  TIE ROD STUD WLD

359093  LH SENSOR REFLECTOR

342856  TREAD SENSOR MT

002815  SENSOR ARM WASH, NYL

359638  HOSE SUPP SWIVEL WLD STS'12
920004  1/2 SAE FLAT WASHER

359619  HOSE SUPPORT, 54" §TS'10
121112 BEARING,4.51-4.85-5.74 POLYGON

153
=

o S
=3 o
[ O S O S I I Y S 2 SOOI C SUUIIRIIY R i SN W S S I U L LI S - SN L SR SRR O SR CPE ISP SN SO \C PG \C SO SN LS T\

NOTE: (*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.

(**) ITEMS ARE FOR ALL WHEEL STEER OPTION.
(***) ITEMS ARE A MID YEAR BEARING CHANGE.




LH REAR INNER LEG ASSEMBLY (STANDARD TORQUE)

DET. QTY PART NO. DESCRIPTION

s 1 359565  INNER LEG WLD, AWS STS 09
() 2 470117 COTTER PIN 3/16 1 3/4 SQ CUT
g 3 470305 HOSE CLAMP, 4-HOLE
r 4 359991  LH WHL MTR SHLD,10/12/14HT '12
M 5 359643 LH LEG HOSE SUPP EXTEN STS'12
t fl"/ 6 18 473840 16MM-2.00 X 40MM SOCKT CAP SCR
\/’ 7 20 473841  16MM LOCK WASHER
8 606291  WHL MOTOR,51C060 W/SENSR SAUER
9 610965 WHEEL HUB,27:1 W/BRAKE BONFIG
10 618740 3/4 FLANGE-90-1 7/16MFOR LBO
1 618431  3/4 (-12) SPLIT FLANGE KIT #62
12 870214  BUNA ORING 1 X 1 1/4, 90D
13 10 824055 22MM-1.50 FLANGED WHEEL NUT

900138  3/8UNC X 3 1/2 HEX BOLT
473987  1/2UNC X 1 1/4BUT SKTHD SCR SS
900265  1/2UNC X 1 1/2 HEX BOLT
914004  3/8UNC HEX STOVER NUT

914008  1/2UNC HEX STOVER NUT

618812  3/4 FLANGE-1 7/16MFOR ADPTR
359644  WHEEL MTR SHEILD BRACE STS'i12
359625 LH LWR FENDER MT WLD, STS '10
359094  HYD TUBE CLAMP KEEPER, 5.75
470378  SIDEWINDER SLEEVE,14.06 X 21"
470656  SIDEWINDER SLEEVE,14.06 X 67"
615875  WHEEL MOTOR HYD TUBE ASSY
618469  3/4MJIC-1 1/16MOR ADPTR
618467  7/16MJIC-7/16MOR ADPTR

359367  BUSHING, CROP SHIELD, STS 05
473988  1/2UNC HEX NUT, NYLOC SS
618677  0-RING,-16 FACE SEAL .93ID 90D
606320  SPEED SENSOR, WHL MTR 606291
606321  SOLENOID, WHL MTR 606288/291
293848  WHL MTR JMPR HARNESS,STS16 05
900266  1/2UNC X 1 3/4 HEX BOLT

473861  16MM-2.00 X 40MM HEX BOLT
607026  0-RING,5.905ID- 6.1410D DMT
606322 LIP SEAL, WHL MTR 606288/291
606323 0-RING, WHL MTR 606288/291
610887  STUD,M22 X 1,5 X 78

900130  3/8UNC X 1 1/4 SER FLANGE BOLT
606387  WHL MOTOR,51C060 W/SENSR-DEUTS

AN O 4 4 AN 4 LW 2 2 A AN A DANWNONN & = 4 O — — -




o
m
—

(

©ONDO A WN

©CONDORWN = O ©

WWWWWWNNDNDNNNDNN NN
PPN -2O0OOCONDUBRWN <O

L20ces

LH REAR INNER LEG ASSEMBLY (HI TORQUE)

QTY PART NO. DESCRIPTION

Mo a2 2 WD A2 aalNaad a2 ORNWNOMNN - - =

359565
470117
470305
359991
359643
473840
473841
606514
610507
618652
473838
824055
900138
473987
900265
914004
914008
618473
359644
359625
359094
470656
618654
618602
470378
615909
900266
359367
473988
618677
294166
900130
615908
606190
473839

INNER LEG WLD, AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 4-HOLE

LH WHL MTR SHLD,10/12/14HT '12
LH LEG HOSE SUPP EXTEN STS'12
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER
H1-B-80CC WHL MTR
TORQ HUB,31:1 CW18E
1" SPLIT FLANGE KIT
20MM-1.50 X 40MM HEX BOLT 8.8
22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT
7/16MJIC-90-7/16MOR LBO

WHEEL MTR SHEILD BRACE STS'12
LH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 67"
1" FLANGE-90-1 7/16MFOR LBO
3/4MJIC-45-7/8MOR LBO
SIDEWINDER SLEEVE,14.06 X 21"
WHL MTR TUBE ASSY STS'12
1/2UNC X 1 3/4 HEX BOLT
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
HI TQR SPD SNSR HARNESS STS'12
3/8UNC X 1 1/4 SER FLANGE BOLT
WHL MTR HYD TUBE ASSY STS'12
0-RING,WHL MTR HSNG SAUER
20MM FLAT WASHER

SAUER




8¢

8¢20¢ES

MAINFRAME

o
m
—

OO N PAWN—2LOOWONDDU AWND =

FRONT TREAD ADJUST ASSEMBLY

QTY PART NO. DESCRIPTION

16 483018
616070
616071
618525
621552
900128
900303
900391
900395
910101
361689
621553
920504
342721
361576
361581
361583
361582
342719

—_

_
AN PAEAN 2 PO~ OOOPRPOOONDBAEANONMDOD

1" EXTERNAL TOOTH LOCK WASHER
04-451TC-04MJBH-06MOR-11.00H/A
04-451TC-04MJBH-06MOR- 13.00H/A
7/16-20 BULKHEAD LOCKNUT

HYD CYL, 3.00 X 16.00 X 1.375
3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

REAR TRD ADJ ACCESS PLT WLD 04
REPAIR KIT,HYD CYL 621552

1/2 LOCK WASHER

TRD ADJ BRONZE BRG W/DIMPLES
FRT TREAD ADJ ACCESS PLT WLD
TRD ADJ CYL PIVOT PIN, M/F

TRD ADJ CYL SPACER, M/F

TREAD ADJ CYL PIN, OUTER LEG
TRD ADJ BRONZE BEARING,THD-GRV



6¢

6¢0¢cES

MAINFRAME

o
m
—

O NO O WD =

QTY

—_

—_

_ =
AN AN 22PN OOOOPPOONDPBAENONNDD

REAR TREAD ADJUST ASSEMBLY

PART NO.

483018
616070
616071
618525
621552
900128
900303
900391
900395
910101
621553
342721
920504
361579
361697
361581
361583
361582
342719

DESCRIPTION

1" EXTERNAL TOOTH LOCK WASHER
04-451TC-04MJBH-06MOR-11.00H/A
04-451TC-04MJBH-06MOR - 13.00H/A
7/16-20 BULKHEAD LOCKNUT

HYD CYL, 3.00 X 16.00 X 1.375
3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

REPAIR KIT,HYD CYL 621552

TRD ADJ BRONZE BRG W/DIMPLES
1/2 LOCK WASHER

REAR TRD ADJ ACCESS PLT WLD 00
TREAD ADJ ACCESS PLT WLD 07
TRD ADJ CYL PIVOT PIN, M/F

TRD ADJ CYL SPACER, M/F

TREAD ADJ CYL PIN, OUTER LEG
TRD ADJ BRONZE BEARING,THD-GRV




0¢

0€0cCES

MAINFRAME

o
—

O~NOO s WD =

FRONT NO TREAD ADJUST ASSEMBLY

QTY PART NO. DESCRIPTION

16 483018
361964
361967
361970
473805
900128
900303
900391
900395
910101
361689
900403
920504
342721
361576
361581
361973
361582
342917
914012

_

_
ABAMNDON 2 PO, 2O POOONDNONDNDD

1" EXTERNAL TOOTH LOCK WASHER
INNER TREAD ADJ PLT WLD,STS'11
OUTER TREAD ADJ PLT WLD,STS'11
TREAD ADJ TIE ROD WLD, STS'id
ROLL PIN, 1/4 X 1 1/2

3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

REAR TRD ADJ ACCESS PLT WLD 04
3/4UNC X 2" HEX BOLT

1/2 LOCK WASHER

TRD ADJ BRONZE BRG W/DIMPLES
FRT TREAD ADJ ACCESS PLT WLD
TRD ADJ CYL PIVOT PIN, M/F
TREAD ADJ TIE ROD SPACR,STS'11
TREAD ADJ CYL PIN, OUTER LEG
TREAD ADJ PLATE, STEEL, THD
3/4UNC HEX STOVER NUT



L€

TEOCES

MAINFRAME

o
—

0N WN =

REAR NO TREAD ADJUST ASSEMBLY

QTY PART NO. DESCRIPTION

16 483018
361964
361967
361970
473805
900128
900303
900391
900395
910101
900403
342721
920504
361579
361697
361581
361973
361582
342917
914012

—

_ =
A PAMNDON 2 2O PpPOOOOPPOOONMDNONONDD

1" EXTERNAL TOOTH LOCK WASHER
INNER TREAD ADJ PLT WLD,STS'11
OUTER TREAD ADJ PLT WLD,STS'11
TREAD ADJ TIE ROD WLD, STS'iH1
ROLL PIN, 1/4 X 1 1/2

3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

3/4UNC X 2" HEX BOLT

TRD ADJ BRONZE BRG W/DIMPLES
1/2 LOCK WASHER

REAR TRD ADJ ACCESS PLT WLD 00
TREAD ADJ ACCESS PLT WLD 07
TRD ADJ CYL PIVOT PIN, M/F
TREAD ADJ TIE ROD SPACR,STS'11
TREAD ADJ CYL PIN, OUTER LEG
TREAD ADJ PLATE, STEEL, THD
3/4UNC HEX STOVER NUT



[ANOTASS]

FRONT TREAD ADJUST VALVE ASSEMBLY

= \\' 2 DET. QTY PART NO. DESCRIPTION
~ 1 1 606249 MANIFOLD,TRD ADJ PWRSYS
2 1 611125  3/4MJIC-3/4MOR ADPTR
7 3 1 618241  3/4MJIC-90-3/4MOR LBO
® (//(/@ N 4 1 618754 9/16MOR PLUG, HEX SOCKET
N 5 2 618755 3/4MOR PLUG, HEX SOCKET
6 4 618119  9/16MJIC-90-9/16MOR LBO
> 7 2 900064 5/16UNC X 3/4 HEX BOLT
\ 8 1 618499  7/16MJIC-90-9/16MOR LBO
9 4 606266 #8 COIL W/DEUTSCH FOR 606210
10 2 606358 CARTRIDGE SP08-47D,PROP,3PO0S




€e

2€0¢€ES

DET.

O©COoO~NOOH»WN =

REAR TREAD ADJUST VALVE ASSEMBLY

QTY PART NO.

606249
618241
618499
618754
618755
618119
900064
606266
606358
361719
470087
900129

(NS T R N R S N R S " ]

DESCRIPTION

MANIFOLD,TRD ADJ PWRSYS
3/4MJIC-90-3/4MOR LBO
7/16MJIC-90-9/16MOR LBO
9/16MOR PLUG, HEX SOCKET
3/4MOR PLUG, HEX SOCKET
9/16MJIC-90-9/16MOR LBO
5/16UNC X 3/4 HEX BOLT

#8 COIL W/DEUTSCH FOR 606210
CARTRIDGE SP08-47D,PROP,3P0S
TRD ADJ VLV EXT MT,M/F STS'12
3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 1" SERR FLANGE BOLT



Y€0¢C€ES

© N O AW =

T.

FRONT MAINFRAME

HYDRAULIC TUBE ASSEEMBLY

QTY PART NO. DESCRIPTION

BN AN AN PEANONON A2 202N ANNNON A = o a2 WAOWN = = = N

615905
615848
615849
615855
470276
470300
470301
470302
470323
615772
615823
615822
615854
615886
618314
470340
618456
900084
618581
900070
900539
900077
618677
473001
361742
291902
291903
292917
470121
615904
618778
470446
615885
520126
470118
615910
470646
618783

ITEM WITH
OPTTON.

INNER HYDST TUBE ASSY,10/12'12
RH FRONT HYDROSTAT TUBE ASSY
LH FRONT HYDROSTAT TUBE ASSY
HYD RETURN LINE, LONG,STS10 07
CLAMP COVER PLATE,SNGL, 2.55LG
TUBE CLAMP BODY, .500-.625

TUBE CLAMP BODY,1.00-1.00
COVER PLATE FOR 470301

CLAMP COVER PLATE, SNGL 2.04LG
STRG CYL JUMPER HYD TUBE ASSY
LH FRT CASEDRAIN HYD TUBE ASSY
RH FRT CASEDRAIN HYD TUBE ASSY
M/F CASE DRAIN TUBE,STS10 07
LH FRT WHL MAIN TUBE ASY,STS09
3/4MJIC UNION

TUBE CLAMP BODY, .500-.750
7/8MJIC UNION

5/16UNC X 6" HEX BOLT

7/8MJIC UNION TEE

5/16UNC X 2 1/2 BOLT

5/16UNC X 3 1/2 HEX BOLT
5/16UNC X 4 1/4 HEX BOLT
0-RING,-16 FACE SEAL .93ID 90D
5/16UNC HEX NUT,NYLOC
MAINFRAME WLD STS 10/12 07
RH WORKLIGHT, TRAPEZOID GLASS
LH WORKLIGHT, TRAPEZOID GLASS
LED LIGHT, AMBER W/JUMPER
1/4UNC SER FLG LOCK NUT

OUTER HYDRO TUBE ASSY,10/12'12
1 11/16FFOX RUNTEE-1 11/16MFOR
1.00 TUBE CLAMP SPACER

RH FRT WHL MAIN TUBE ASY,STS09
CUSH CLAMP,#32 2IN X 5/8W
1/4UNC X 3/4 SER FLG BOLT
FRONT BRAKE TUBE,STS10/12 '12
TUBE CLAMP, 1.000-1.000 (PAIR)
0-RING,-20 FACE SEAL 1.18ID

(*) IS USED WITH THE HI-TORQUE



GE0CES

NOTE: ITEMS WITH (*) ARE USED WITH
THE SIDE FILL OPTION.

DET.

©OoO~NOOOHAWN =

MAINFRAME HYDRAULIC TUBE ASSEMBLY

QTY PART NO.

S AR AN ON PRI = AN —2WAaANAN 2 W= Www

470472
470304
361750
342718
657480
657482
615842
615850
615853
615856
344003
165009
470087
470118
470121
361751
470520
470335
520102
520126
900128
900129
910004N
900008
900007
470089
520161
520128
618628
618640
470374

DESCRIPTION

TUBE CLAMP .250,.625,.625,1.00
TUBE CLAMP BODY,4HOLE.375-.625
FRT BULKHEAD, STSLS 06
HYD TUBE CLAMP KEEPER, 6.00
A/C TUBE ASSY,.3750D,STS10/12
A/C TUBE ASSY,.6250D,STS10/12
M/F TUBE ASSY,76" STS10/12 07
M/F HYD TUBE, LS LINE,STS10 07
M/F HYD TUBE,PRES\RTN STS10 07
M/F HYD TUBE,MAIN SUP,STS10 07
HYD TUBE CLAMP KPR,STSLS 06
RECEPTACLE MT, STS 05
3/8UNC HEX FLANGE LOCK NUT
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
REAR BULKHEAD, STSLS 06
HANGER PIN,3/8UNC X.437DX.500L
LINCHPIN, 3/16 X 1 1/4 GRIP
CUSH CLAMP,#20 1 1/4D X 1/2W
CUSH CLAMP,#32 2IN X 5/8W
3/8UNC X 3/4 HEX BOLT

3/8UNC X 1" SERR FLANGE BOLT
3/8UNC FLANGE CNTR LOCK NUT
1/4UNC X 2 1/2 HEX BOLT

1/4UNC X 2" HEX BOLT

1/4UNC HEX NYLOC NUT, 316 SS
CUSH CLAMP,#32 2"D-3/4W LOOP
CUSH J CLAMP,#9 9/16D X 3/4W
7/8MJIC-45-7/8FJIC SWIV LBO

1 5/16MJ-90-1 5/16FJ SWIV LBO
SIDEWINDER SLEEVE,8.50 X 80"




9¢

9€0¢ES

o
m
—

O~NOO O WN =

HYDRAULIC SUPPLY MANIFOLD ASSEMBLY

QTY PART NO.

A A PN AN A 4 AN 2

606347
606246
618302
618308
618397
618883
618475
618451
618533
618759
900140
470087
520128
618487

DESCRIPTION

PRESSURE TRANSDUCER,7500PSI
MANIFOLD, #16 3-STN 180

1 1/16MJIC-90-1 5/16MOR LBO
1 1/16MJIC-1 5/16MOR ADPTR

1 5/16MOR-9/16FOR ADPTR

1 5/16MJIC-90-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO
3/4FJIC SW RUN TEE-3/4MJIC

1 1/16FJIC CAP NUT

1 5/8MOR PLUG, HEX SOCKET
3/8UNC X 4" HEX BOLT

3/8UNC HEX FLANGE LOCK NUT
CUSH J CLAMP,#9 9/16D X 3/4W
1 1/16FJ SW RUN TEE-1 1/16MJ



L€

LE0CZES

—w

/7
1
N

G

DET.

ONOOOA WN =

FRONT RETURN MANIFOLD ASSEMBLY

QTY PART NO. DESCRIPTION

[ N A N A NN

606246
618302
618308
618455
618470
618475
618529
618532
618533
618630
618842
470087
900139
618831

MANIFOLD, #16 3-STN 180

1 1/16MJIC-90-1 5/16MOR LBO

1 1/16MJIC-1 5/16MOR ADPTR

1 5/16MJIC-1 5/8MOR ADPTR
3/4MJIC-1 5/16MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO

1 1/16MJ-45-1 1/16FJ SWIV LBO
3/4FJIC CAP NUT

1 1/16FJIC CAP NUT

1 5/16MJ-45-1 5/16FJ SWIV LBO
1 1/16MJIC-90-1 5/8MOR LBO
3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 3 3/4 HEX BOLT

1 1/16MJIC-45-1 5/16MOR LBO



8¢

8€0¢CES

DET.

©oO~NO O WN =

QTY PART NO.

1
1
1
2
4
1
1
1
2
2
1
1

CASE DRAIN MANIFOLD ASSEMBLY

606246
618477
618302
618541
618463
618482
618475
618759
470087
900139
618531
618451

DESCRIPTION

MANIFOLD, #16 3-STN 180

1 5/8MJIC-90-1 5/8MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
1 5/16FJIC-1 1/16MJIC ADPTR
1 5/16MJIC-90-1 5/16MOR XL LBO
3/4FJIC-9/16MJIC ADPTR
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR PLUG, HEX SOCKET
3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 3 3/4 HEX BOLT
9/16FJIC CAP NUT

3/4FJIC SW RUN TEE-3/4MJIC



6€

6€0CES

o
m
—

OWONOOOU A~ WN =

LS MANIFOLD ASSEMBLY

QTY PART NO. DESCRIPTION

S NN BRW—a 22

606347
606247
618126
618361
618363
618467
618473
900128
618753
618754

PRESSURE TRANSDUCER, 7500PSI
MANIFOLD W/CHK VLV SAUER
9/16MJIC-9/16MOR ADPTR
7/16MOR-9/16FOR ADPTR

7/16FJIC CAP NUT
7/16MJIC-7/16MOR ADPTR
7/16MJIC-90-7/16MOR LBO
3/8UNC X 3/4 HEX BOLT

7/16MOR PLUG, HEX SOCKET
9/16MOR PLUG, HEX SOCKET



0)7

00cES

o
—

O N O WN =

SOLUTION PUMP CONTROL VALVE ASSEMBLY

QTY PART NO.

OO NSO

606253
611127
618308
618178
618499
900129
618529
606308

DESCRIPTION

CTRL VALVE,SOLU PUMP SAUER
1 1/16MJIC-1 1/16MOR ADPTR

1 1/16MJIC-1 5/16MOR ADPTR

1 5/16MJIC-90-1 5/16MOR LBO
7/16MJIC-90-9/16MOR LBO
3/8UNC X 1" SERR FLANGE BOLT

1 1/16MJ-45-1 1/16FJ SWIV LBO
COIL FOR VLV 606253



Ly

Tv0cCES

DET.

S~ O WO NOOOU A WN =

QTY PART NO.

PO T S IS R XY

QUICK CONNECT ASSEMBLY

618590
618769
618770
618805
618806
618807
618804
618241
618119
618183
618171

DESCRIPTION

3/4MJIC-45-3/4FJIC SWIV LBO
9/16MJIC-9/16MOR BLKHD ADPT
3/4MJIC-3/4MOR BLKHD ADPT
HYD CPLR, FEM #14,9/16FOR
HYD CPLR,MALE #12,7/8FOR
HYD CPLR, FEM #12,3/4FOR
HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-3/4MOR LBO
9/16MJIC-90-9/16MOR LBO
3/4MJIC-90-7/8MOR LBO
7/8MOR-3/4FOR ADPTR



A%

Z¢0ces

DET.

OOoONOOOHS WN —

=)
=
<

JEFQUEGY RN X YO

LADDER AND BRAKE ASSEMBLY

PART NO. DESCRIPTION

606213
618119
618486
618444
900007
342826
914000
618629
606266

HYD SOLE VLV,2P-3W,9/16FOR 05
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR RUN TEE-9/16MJIC
1/4UNC X 2" HEX BOLT

SOLE VLV SPACER

1/4UNC HEX STOVER NUT

9/16MOR BRANCH TEE-9/16MJIC

#8 COIL W/DEUTSCH FOR 606210



1997

€r0cCES

o
m
—

O ~NO OB WN =

QTY

[ J UG U RN Y. SO RN RN Y

LADDER ASSEMBLY

PART NO.

914002
473007
121102
621554
900065
342805
342806
914004
914000
900003
618119
621555
914008
900267
343808
471005
900275
618733
344009
900128

DESCRIPTION

5/16UNC HEX STOVER NUT

1/2UNC HEX NUT, NYLOC

LADDER PIVOT BEARING  POLYGON
HYD CYL, 1.50 X 12.25 X .750
5/16UNC X 1" HEX BOLT

LADDER MT TUBE

LH PLTFRM SUPP BRKT WLD, STS12
3/8UNC HEX STOVER NUT

1/4UNC HEX STOVER NUT

1/4UNC X 1" HEX BOLT
9/16MJIC-90-9/16MOR LBO
REPAIR KIT,HYD CYL 621554
1/2UNC HEX STOVER NUT

1/2UNC X 2" HEX BOLT

LADDER WLDMNT, STS10/16 ‘11
GREASE ZERK, 1/4-28 X 1/2
1/2UNC X 4 1/2 HEX BOLT
9/16JIC .042 ORIFICE ADPTR
STEP BACKPLATE, STS CE 11
3/8UNC X 3/4 HEX BOLT



144

Yv0CES

DET.

O©OoO~NO®OsWN =

QTY

n

n
L OMN 2L O DWWN — — 4 D 4 B 4 a

—_

SERVICE PLATFORM ASSEMBLY

PART NO.

345008
342985
343520
345005
343510
343511
470569
343965
343297
473911
900170
900130
342981
345001
920002
900064
900065
914002
900129
914004
470571
470087
920502
920001
470113
343304

DESCRIPTION

CNTR SERV PLTFRM WLD STS16 07
LH SERV PLATFORM WLD,STS12 05
LH REAR SERV PLTFRM WLD,STS 05
CENTER FRT PLTFRM WLD STS16 07

CAB DOOR STOP MT, STS 05
LH FRT HANDRAIL WLD STS 05
GAS SPRING

LH REAR HANDRAIL WLD STS'12
RH REAR HANDRAIL WLD, STS 04
5/16UNC-1.31ID-2.00 U-BOLT
3/8UNC X 2 1/4 SER FLANGE BOLT
3/8UNC X 1 1/4 SER FLANGE BOLT
RH HANDRAIL WLD,LH PLATFORM 05
RH REAR HANDRAIL EXT WLD,STS06
3/8 SAE FLAT WASHER

5/16UNC X 3/4 HEX BOLT

5/16UNC X 1" HEX BOLT

5/16UNC HEX STOVER NUT

3/8UNC X 1" SERR FLANGE BOLT
3/8UNC HEX STOVER NUT
BUMPER,MALE STUD 2.375 X 1.75
3/8UNC HEX FLANGE LOCK NUT

3/8 LOCK WASHER

5/16 SAE FLAT WASHER

5/16UNC HEX FLANGE LOCK NUT
ENG CMPRTMNT PLTFRM WLD,STS 04



TOOLBOX ASSEMBLY

QTY PART NO. DESCRIPTION

DET.

Y]
— oc
- o
on =
2
T =
(&} o
< X m
= o
o D
[22] (=
= > o
2] =Z==Zwo
= o << S -
~O o=
W = w <<
N < > Jd0
< HouwH
o I = -
= oaw>xm
=< W
= © > T —
o — '
> X M I OO
Sxo x ==
DWwmNND D
0 _1mmo o
omo v —
O D000 ——
FoXpE——w1wWw
AN — <~ M
S SO N T
O © WO — D
LooMTtTOm
STNNO T NN
OTFTTOoOO T T
— QN v 0 o<
TANM S 0 O~

45

532045



o

902€S

THE BOTTTOM SIDE
311101-PURGE VALVE KIT,AIR DRIER

™~

70

44?
QQ%Z4
0
%

DET.

O oOoO~NOO O WN =

AIR DRIER ASSEMBLY

QTY PART NO. DESCRIPTION

W) = = s

311084
311085
618301
618325
711037
711040
601707
601483
900263

AIR DRIER,SYSTEM SAVER 1200
CARTRIDGE KIT FOR 311084 DRIER
7/8MJIC-90-7/8FJIC SWIV LBO
7/8MJIC-1/2MNPT ADPTR
1/2MNPT-1/2 NYL TUBE FTG
1/4MNPT-90-1/4 NYL TUBE LBO
HOSE, 1/4 X 63 AIR

HOSE, 1/2 X 84 AIR

1/2UNC X 1" HEX BOLT



yA4

Lv0CES

O OoO~N®OHs WN =

QTY

PR = R — o aaa—

WET AIR TANK ASSEMBLY

PART NO.

470266
505231
618325
618333
618773
701244
711027
711032
711040
711062
711064
900128
470087

DESCRIPTION

DRAIN VALVE KIT, 1/4NPT

PIPE PLUG .50NPT HEX HD BRS
7/8MJIC-1/2MNPT ADPTR

7/8FJIC SW RUN TEE-7/8MJIC
7/8FJIC-1 1/16MJIC ADPTR

WET AIR TANK STSLS 16 06
1/4 NPT ST EL BRS

CHECK VALVE, 1/2"FNPT-1/2"MNPT
1/4MNPT-90-1/4 NYL TUBE LBO
1/2MNPT-90-3/8 NYL 1-TUBE LBO
RUBBER PLUG FOR 3/8 PISCO CPLR
3/8UNC X 3/4 HEX BOLT

3/8UNC HEX FLANGE LOCK NUT



1514

810¢€ES

AIR TANK ASSEMBLY

711047  3/8MNPT-1/4NYL TUBE,DBL BRANCH
601394 HOSE, 1/4 X 34 AIR

DET. QTY PART NO. DESCRIPTION
1 1 470266 DRAIN VALVE KIT, 1/4NPT
2 1 505228 RED BUSH 3/4MNPT-1/2FNPT, BRS
3 1 505232 RED BUSH 3/4MNPT-1/4FNPT, BRS
4 1 505230 3/4 NPT ST EL BRS
5 1 701154  AIR TANK
6 2 711027 1/4 NPT ST EL BRS
7 1 711037  1/2MNPT-1/2 NYL TUBE FTG
8 1 711045 3/8MNPT-90-1/4 NYL 2-TUBE LBO
9 1 711046  3/8MNPT-90-1/4 NYL 3-TUBE LBO
10 1 311086  CHECK VALVE, PRESS CTRL, WABCO
11 1 601476 HOSE, 1/4 X 120 AIR /Zuh
12 1 601478 HOSE, 1/4 X 175 AIR 41,9 @
13 1 601592 HOSE, 1/4 X 69 AIR é%??
14 1 601479 HOSE, 1/4 X 196 AIR ?
15 1 601480 HOSE, 1/4 X 230 AIR
16 1 601483 HOSE, 1/2 X 84 AIR
17 8 920002 3/8 SAE FLAT WASHER
18 4 900130 3/8UNC X 1 1/4 SER FLANGE BOLT
19 4 914004  3/8UNC HEX STOVER NUT
20 1 311081  PROTECTION VALVE, JACOBS
21 1 502707 PIPE NIPPLE,1/4NPT HEX, BRS
22 1 711049  1/4 NYL TUBE-1/4MNPT FTG
23 1 601671 HOSE, 1/4 X 145 AIR
1
1

NOTE: FITTING AND HOSE ARE USED WITH
REVERSING FAN OPTION.



6V

602€ES

DET.

(S LI\

QTY PART NO.

DN = =

J1939 JUNCTION MODULE ASSEMBLY

292406
343697
470384
903710
470087

DESCRIPTION

DATA LINK MODULE 99-6DLM

J1939 MOUNTING BRKT STS'12
10-32 NUTSERT .020-.130 STL
10-32X5/8 PHIL PANHD MACH SCR
3/8UNC HEX FLANGE LOCK NUT



0S

0S0¢C€ES

DETAIL B

DETAIL A

DETAIL D

DET.

O N O WM =

QTY PART NO.

n

n
A A OO 2 2 a2 a N AR RNODNON A RNORON & 4 4 4 a0 A NANBAN O = 4442 a a PON =

CAB ASSEMBLY (FRONT VIEW)

291749
291750
291900
291901
291902
291903
343431
343665
343433
343552
343553
343855
470087
470118
470122
470234
470380
470381
470393
470397
470398
470400
470426
470427
470428
470429
470503
470504
470463
470465
472238
483019
483020
520080
601678
601679
618497
629762
711101
903706
920510
910027
903844
657475
657476
657500
290062
470121
470113
470233
920502
290059
290060

DESCRIPTION

TERM BLOCK,BLACK,3/8-16 THRU
TERM BLOCK,RED,3/8-16 THRU

RH WORKLIGHT, FLOOD GLASS

LH WORKLIGHT, FLOOD GLASS

RH WORKLIGHT, TRAPEZOID GLASS
LH WORKLIGHT, TRAPEZOID GLASS
STRG COLUMN ELECT PANEL,STS 05
AUX ACCESS COVER,2-PORT STS 08
AUX ACCESS COVER, STS 05
CAPLUG, 2X3 W/.75 HOLE,STS 05
CAPLUG, 2X3 W/1.31 HOLE,STS 05
CAB WLD STS' 12
3/8UNC HEX FLANGE LOCK NUT
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC X 1/2 FLANGE HEX BOLT
5/16UNC X 1" FLANGE HEX BOLT
1/4-20 NUTSERT .027-.165 STL
5/16-18 NUTSERT .027-.150 STL
KNOB,3-BLADE BLK,5/16-18X1 1/2
RES-Q-ME TOOL

BEAD CHAIN, #10 X 4" LONG

BEAD CHAIN CONNECTOR #10 WHITE
MOTOR,WINDSHIELD WIPER, STS 05
BLADE,WINDSHIELD WIPER STS 05
ARM,WNDSHLD WIPER BLADE,STS 05
SPRAY JET,WNDSHLD WIPER,STS 05
SLAVE SHAFT,WINDSHIELD WIPER
PIVOT SHAFT, 2.337 BALL STUD
8-32 SERR. FLANGE NUT

#12 X 3/4 PHIL PAN SHT MTL SCR
12-24 X 1/2 PHIL PAN HD SCR
7/8"INTERNAL TOOTH LOCK WASHER
5/8"INTERNAL TOOTH LOCK WASHER
HOSE CLAMP NO 10 STAINLESS
HOSE, 5/8 X 8 HEATER

HOSE, 5/8 X 13 HEATER
7/8MJIC-7/8MJIC BLKHD UNION
CAPLUGS PLUG, 5/8" RD,BLK POLY
5/8 HOSE BARB-7/8FJX ADPTR,BRS
10-32X1/2 PHIL PAN MACH SCR
#10 LOCK WASHER

10-32 HEX NUT

8-32 X 1/2 PHIL PANHD MACH SCR
A/C HOSE ASSY,5/16X12.50 BLKHD
A/C HOSE ASSY,1/2X12.50 BLKHD
A/C & HEATER BLOWER SYS,STS 07
HORN,FREEWAY BLASTER 130 DB
1/4UNC HEX FLANGE LOCK NUT
5/16UNC HEX FLANGE LOCK NUT
5/16UNC X 3/4 FLANGE HEX BOLT
3/8 LOCK WASHER

BEACON, 12V AMBER HALOGEN
BEACON TILT SURFACE MT,QK CHG



LS

1G02ES

CAB ASSEMBLY (REAR VIEW)

QTY PART NO. DESCRIPTION

4
4
1

1
1
1

2
1
1
1
1
1
1
1
1
1

1
10
2
4
6
2
1
6
1
4
1
2
4
2
1
1
1
2
1
1
1
3
4
1
1
8
4
4
8
4
4
1
2
4
4
1

291009
291010
311533
311534
343824
343351
343352
343712
343422
343434
343582
343583
470417
343605
343606
343855
291214
470118
470121
470234
470329
470348
473852
470377
910127
470526
470440
470491
910130
520130
650164
650165
650176
657479
658035
658036
658038
900050
903708
657477
657478
470087
311078
311077
470460
470461
470345
291915
193016
910128
193022
291964

ROSEBUD CLIP FOR .625 CONDUIT
ROSEBUD CLIP FOR 1.000 CONDUIT
3.00 90 DEG COBRA ELBOW RUBBER
RAIN CAP, 3.00 PLASTIC

CAB ROOF STS' 11
GPS MTG PLATE, STS CAB 05
LWR LIGHT MT COVER,STS CAB 05
WIPER MTR MT WLD,STS CAB  '10
HVAC INTAKE TUBE WLD,STS CABO5
CAB ENTRY STEP PLATE, STS 05
FRT CAB ROOF SEAL, STS CAB 06
CAB ROOF SEAL, STS CAB 06
STRIKER PIN ASSY

RH REAR CORNER POST CAP,STS 07
LH REAR CORNER POST CAP,STS 07
CAB WLD STS'12
ANTENNA

1/4UNC X 3/4 HHSFB GR5 MC
1/4UNC SER FLG LOCK NUT
5/16UNC X 1" SER FLG HEX BOLT
3/8UNC X1 1/4 SER FLG HEX BOLT
MIRROR STS10 & STS12
12MM-1.75 SERR FLANGE NUT,ZINC
3/8 X 1 3/16 BONDED WASHER SS
1/4-20 NUTSERT .027-.165YZ
3/8UNC U-NUT, 1.125 CLIP ON
WINDSHIELD WASHER TANK ASSY 05
GROMMET, .75ID .125GW 1.25GD
10-32 NUTSERT .020-.130 YZ
3.31/3.59 T-BOLT HOSE CLAMP SS
DECAL,NO PASSNGR,NOT NEAR LEAK
DECAL,PWR LINE/BM FOLD/GLASS
DECAL ,CAUTION,CAB CHEM EXPOSUR
10-213- 10FJX- 10FJX90-22 H/A

WINDSHIELD,STS CAB 05
RH CAB GLASS, STS 05
REAR CAB GLASS, STS 05

1/4UNC X 1 1/4 PH FLHD MAC SCR
1/4UNCX1/2 PHL PNHD MCH SCR BZ
A/C HOSE ASSY, 5/16 X 24"

A/C HOSE, 10-10F-10F90-24
3/8UNC HEX SER FLG NUT
SNUBBING WASHER FOR 311077 05
ISOLATION MOUNT, LF1.5 SER 05
3/8UNC X 1 SER FLG BOLT

1/2UNC X 3 SER FLG BOLT

1/2UNC HEX SMTH FLG LOCK NUT
SWITCH, PANEL MT PUSH BUTTON
QUICKEDGE TRIM .060 TO .170
5/16-18 NUTSERT .027-.150 YZ
STICKERTITE 1/4 X 3/4

SWITCH BOOT FOR 291915



Zs

2s0ces

o
m
—

1
2
3
4
5
6
7
8

HEADLINER ASSEMBLY

QTY PART NO. DESCRIPTION

4 W O 2 OO D 2O 2 WNN — 4 = 2 ON — — N

470384
473907
291909
291912
291913
291922
472235
291932
658344
292214
292215
292216
292261
292262
292270
483067
343331
473990
343607
470457
470456
166855
291740
291741
291742
470395
650392

10-32 NUTSERT .020-.130 STL
#10X5/8 OHPHIL 8 SHT MTL SCR
L.E.D. COURTESY LIGHT W/LEADS
DOME LIGHT

TRIM RING, DOME LIGHT 291912
SPEAKERS, PAIR

10-32 X 3/4 PHIL PAN MACH SCR
RADIO, AM/FM/WB/CD

HEADLINER, STS 1
SWITCH, WASHER, STS

SWITCH, WIPER, STS
SWITCH,WORK/FIELD LIGHTS, STS
MOUNTING TRIM,END VME

MOUNTING TRIM, MIDDLE VMM
SWITCH BLANK, VH2

1/4 X 1.00 OD FENDER WASHER
RADIO BEZEL,CAB, BLK PLASIC 05
#8 X 3/4 PHIL PAN SHTMTL(A)SCR
BEZEL,LIGHT/WIPER GST20 07
1/4-20 WING NUT, NYLON

1/4-20 X 1.00 STUD,SQ BASE,NYL
BM SCT IND LIGHT WLD, 120'C'11
RED LED IND LIGHT,12V 10MM
GREEN LED IND LIGHT,12V 10MM
YELLOW LED IND LIGHT,12V 10MM
DIAL KNOB W/ARROW FOR .25 SHFT
DECAL ,BOOM 10 SCT IND LIGHT'11



€S

€602€ES

330050-HD SUSPENSION KIT,12V,KNOEDLER
330056-98 DUAL LOCK SLIDE KIT(LONG)
SEAT BELT KIT,RETRACTABLE

98 SEAT CUSHION,GREY W/OPS
9400 LH HEIGHT ADJ VALVE,ELECT
9400 LH LUMBAR VALVE,ELECT

LH ARMREST,GREY LEATHER GH725
98 HEADREST,GREY W/HAGIE LOGO
98 BACKREST,GREY W/O HEADREST

330103-TRIGGERING MECHANISM(CTRL KIT)
330104- 132146 SEAT AIR ADJ SWITCH
330105-COMPRESSOR KIT

CHECK VALVE,KNOEDLER SEAT

SEAT ASSEMBLY

QTY PART NO. DESCRIPTION

1 1 330047 SEAT, STS GRAMMER ‘1
2 2 343429  SEAT BASE STIFF, STS CAB 05
3 1 343430 HVAC LID, STS CAB 05
4 1 343860 SIDE CONSOLE ASSY STS'12
5 8 470233 5/16UNC X 3/4 FLANGE HEX BOLT
6 8 470381 5/16-18 NUTSERT .027-.150 STL
7 4 473827  8MM-1.25 X 20MM HEX BOLT

8 2 900346 5/8UNC X 6" HEX BOLT

9 2 920005 5/8 SAE FLAT WASHER

10 4 920501 5/16 LOCK WASHER

11 2 920505 5/8 LOCK WASHER

12 1 330048  SEAT, STS KNOEDLER 1
13 5 920001 5/16 SAE FLAT WASHER

14 4 473858  8MM-1.25 SERR FLANGE NUT

15 1 193037  STICKERTITE 1/8 X 3/4

16 1 343841 LWR HVAC COVER WLD §TS'12
17 1 343853 HVAC ACCESS COVER §TS'12
18 6 470118  1/4UNC X 3/4 FLANGE HEX BOLT
19 16 470122  1/4UNC X 1/2 FLANGE HEX BOLT
20 1 343852  BRACKET §TS'12
21 1 343854  HINGE PIN,CAB STS'12
22 1 470029 COTTER PIN 1/16 X 1/2
23 1 900008 1/4UNC X 2 1/2 HEX BOLT
24 1 914000  1/4UNC HEX STOVER NUT



12°]

¥S0¢C€ES

DET.

O~NO O WN =

BUDDY SEAT ASSEMBLY

QTY PART NO. DESCRIPTION

BWWS

330036
330037
343425
343428
470380
470118
903710
900005

BUDDY SEAT CUSHION 05
BUDDY SEAT BASE, POLY 05
BUDDY SEAT MT WLD, STS CAB 05
BUDDY SEAT MT PANEL,STS CAB 05
1/4-20 NUTSERT .027-.165 STL
1/4UNC X 3/4 FLANGE HEX BOLT
10-32X5/8 PHIL PANHD MACH SCR
1/4UNC X 1 1/2 HEX BOLT



°1]

GG0¢CES

J\N

DET.

OO E WON =

AIR DUCT AND FOAM ASSEMBLY

QTY PART NO. DESCRIPTION

1 343356
1 343357
12 470466
6 657469
1 658339
1 658333

RH AIR DUCT COVERS,STS CAB 05
LH AIR DUCT COVERS,STS CAB 05
1/4 X 3/4 PLTC LCK RIVET
LOUVER, ROUND

FLOOR MAT, STS CAB "1
FOAM, REAR CAB STS 05



12

.250 STRG MTR SPCR,CAB STS'12
STRG CTRL VLV, OSPEDC 60/260
3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 1 1/4 SER FLANGE BOLT
M10-1.5 X 3" STUD BOLT,DBL END

SAK SENSOR ADPTR KIT
10MM-1.50 SERR FLANGE NUT

SASA SENSOR ASSY,STRG VLV
7/8FJIC-9/16MJIC ADPTR

M12 MOR PLUG, HEX SOCKET
3/4MJIC-M18MOR ADPTR
7/8MJIC-M22 MOR ADPTR
7/8MJIC-45-7/8FJIC SWIV LBO
7/8MJIC-90-7/8FJIC SWIV LBO

3/4MJC-90-M18MOR LBO
7/8MJIC-90-M22MOR LBO

STEERING MOTOR ASSEMBLY

343393
749333
472340
749336
749334

-

QTY PART NO. DESCRIPTION

4 470087
4 470329

1
1

4
1
1
1
1
1
2
1
1
1
1
1

DET.

DETAIL A

)))

.< |

56 532056



LS

LG0CES

o
—

O~NOO O, WON =

QTY PART NO.

_
A A DN AN O A WWWN A DRONN = BN B o0 N BN R 4 4 a2 O ) o N = W W

STEERIMG COLUMN ASSEMBLY

127503
291006
291916
291917
292210
292211
292212
292213
292260
920001
343359
343360
343361
343362
343364
343365
343366
343367
343372
343373
343385
343386
343389
343614
910004N
470089
470157
470233
470252
470257
470268
470283
470381
470401
470405
470406
470466
470479
473001
473830
473928
483031
629533
749294
749295
900023
900067
920022
292504
470544

DESCRIPTION

NYLINER FLG BRG, .875 ID
ROSEBUD CLIP FOR .500 CONDUIT
IGNITION SWITCH W/KEY
IGNITION KEY FOR 291916
SWITCH, TURN SIGNAL, STS

TURN INDICATOR W/GREEN LED,STS
SWITCH,HAZARD,STS

SWITCH, HEADLIGHTS, STS
MOUNTING TRIM, SINGLE VMS

5/16 SAE FLAT WASHER

RH UPR STRG CLMN COVERS,STS 05
LH UPR STRG CLMN COVERS,STS 05
RH LWR STRG CLMN COVERS,STS 05
LH LWR STRG CLMN COVERS,STS 05
STRG SHAFT,UPPER COLUMN,STS 05
STRG SHAFT,LOWER COLUMN,STS 05
BELLOWS,STEERING COLUMN,STS 05
STEERING SUPP WELD, STS CAB 05
STRG COLUMN TOP LOCK, STS CAB
STEERING COLUMN WLD,STS CAB 05
GAS SHOCK PIVOT MT,STS CAB 05
TILT PEDAL WELD, STS CAB 05
TILT RELEASE WLD, STS CAB 05
STEERING BASE WELD,STS CAB 07
3/8UNC FLANGE CNTR LOCK NUT
1/4UNC HEX NYLOC NUT, 316 SS
13/16-20UNEF HEX NUT STRG WHL
5/16UNC X 3/4 FLANGE HEX BOLT
GAS SPRING,3.15 STROKE LOCKING
ADJ HANDLE,3/8-16 STUD, BLACK
SPRING, EXTENSION, .50 X 1.75
3/8UNC 1/2 SCKT SHLDR BOLT
5/16-18 NUTSERT .027-.150 STL
DRIVE SHAFT ASSY,.625 U-JOINTS
CLAMP PAIR, 19MM SMOOTH BORE
TOP CLAMP, SIZE #3 FOR 470405
1/4 X 3/4 PLTC LCK RIVET
5"SAFETY LOCK WIRE,304SS .051D
5/16UNC HEX NUT,NYLOC 316 SS
10MM-1.00 HEX JAM NUT

ROLL PIN, 3/16 X 1

1 3/8 X 7/8 X 18GA MACH WASHER
SNAP RING, 7/8 EXTRN

STEERING WHEEL, VIP 14"

STRG WHL CAP WITH 'H' EMBLEM
1/4UNC X 2 1/4 HEX BOLT
5/16UNC X 1 1/2 HEX BOLT

1/4 FLAT WASH, AN960-416 SS
HORN SWITCH ASSY

HAGIE KEY CHAIN



CAB DOOR ASSEMBLY

DET. QTY PART NO. DESCRIPTION

127502  NYLON FLANGE BRG

343332  CAB DOOR HINGE PIN,SS 05
473928  ROLL PIN, 3/16 X 1

470113  5/16UNC HEX FLANGE LOCK NUT
470253  HYD DAMPER, 100LB,4"STROKE 1084
470254  BALL SOCKET, M6 THD X 10MM
470255  BALL STUD,5/16-18 THD X 10MM
470256  SAFTY CLIP, 10MM BALL SOCKET
127506  NYLON FLG BRG, STS 12
900348  1/2UNC X 6" HEX BOLT SS
473988  1/2UNC HEX NUT, NYLOC SS

S~ O OWONOOOO A~ WN =
PPN ONDNODND =N N

—_ =

NOTE: ITEMS MARKED WITH A (*) ARE A MID YEAR CHANGE.

8G

S——
S, AN

360¢€S



6S

650¢2€ES

DET.

0N O~ WN =

QTY PART NO.

N RO X S . S OGN S s NPT S IR SN

DOOR ASSEMBLY

343335
343337
343338
343346
343421
343814
470118
470360
470583
470412
470413
470414
470415
470416
470418
470419
470420
470421
470431
470485
470489
470496
470497
473764
473794
473826
658041

DESCRIPTION

DOOR HINGE GLASS BUSH, CAB 05
LWR DOOR HINGE BACK PLT, 05
HINGE WELD,CAB 05
DOOR SEAL, STS CAB 05
TOP DOOR HINGE PLT, STS 05
CAB DOOR STIFF WLD, STS "1
1/4UNC X 3/4 FLANGE HEX BOLT
1/2UNC HEX FLANGE LOCK NUT
INSIDE SQUEEZE LATCH ASY,1-POS
INSIDE SQUEEZE LATCH SCREWS
INSIDE SQUEEZE LATCH GASKET
INSIDE SQUEEZE LATCH CAP
OUTSIDE PULL HANDLE ASSY
OUTSIDE PULL HANDLE GASKET
DOOR HANDLE MT GASKET,STS CAB
DOOR HINGE BUSH,RUBBER STS 05
DOOR HINGE WASH,RUBBER,STS 05
NYLON SPACER, SPHERICAL 6MMX12
1/2UNC X 1 1/2 FLANGE BOLT
INSIDE SQUEEZE LATCH COVER 07
GASKET, DOOR HANDLE STIFFENER
SPACER,BTM,DOOR HANDLE 470415
SPACER, TOP,DOOR HANDLE 470415
6MM-1.00 HEX HIGH NUT

6MM-1.00 X 50MM HEX BOLT
6MM-1.00 X 16MM HEX BOLT

DOOR GLASS, STS CAB 11



09

090¢eSs

DET.

O©OoO~NOOOAWN =

QTY PART NO.

LA RN 2 g maO

MONITOR ASSEMBLY

291007
343415
343416
343417
470345
470392
470431
690986
470121
470122
903836
292008
343678

DESCRIPTION

ROSEBUD CLIP FOR .750 CONDUIT
WASHER,3.00 X .531 X .25T UHMW
MONITOR MT TUBE, STS 05
MONITOR MT WELD, STS CAB 05
1/2UNC HEX SMTH FLNG LOCK NUT
KNOB, 3-BLADE BLK,1/4-20 X 3/4
1/2UNC X 1 1/2 FLANGE BOLT
CONSOLE, RAVEN SCS 4600

1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
8-32X1/4 PHIL PAN MACH SCR

MD3 MASTER MODULE & DISPLAY
MD3 DISPLAY MT WLD,STS 10



19

1902¢€S

SWITCH PANEL ASSEMBLY

DET
1 1292200
2 1292201
3 1 292203
4 2 292204
5 1292205
6 6 292206
7 10 292208
8 1292209
9 6 292261
10 3 292262
11 3 292263
12 1292270
13 1 650397
14 1 343397
15 1 470395
16 1 650158
17 1 343823
18 1 650275
19 1 650159
20 1 290089
21 1 650398
22 1 290081
23 1 650278

. QTY PART NO. DESCRIPTION

SWITCH, THROTTLE, STS

SWITCH, BRAKE, STS

SWITCH, AGITATION, STS
SWITCH,SOLU TANK/NTB FLOAT,STS
SWITCH, RINSE, STS
SWITCH,TREAD/90'FOLD, STS
SWITCH, SPRAY SWITCH, STS
SWITCH, FENCE ROW, STS
MOUNTING TRIM,END VME

MOUNTING TRIM, MIDDLE VMM
PANEL GASKET, SWITCH

SWITCH BLANK, VH2

DECAL ,BOOM SPRAY SECTIONS '12
ARM REST W/MTS, STS CAB 05
DIAL KNOB W/ARROW FOR .25 SHFT
DECAL,SPEED CONTROL STS CAB 05
SIDE CONSOLE, CAB STS' 11
DECAL,CONTROL CENTER, STS '11
DECAL,THRTL BRK PUMP STS 05
E-STOP SHROUD

DECAL,CAB CONSOLE MODULES '12
E-STOP SWITCH,LED DPST-1NO/1NC
DECAL ,E-STOP

NOTE: SWITCHES WITH (*) ARE USED WITH
THE 120' BOOM OPTION.



29

290¢ES

o
m
—

0 ~NO O WN =

QTY

A AL LR RARNANON 2O N = == 2 N

CONSOLE ASSEMBLY

PART NO. DESCRIPTION

291648
292502
343685
343405
343406
343682
470121
470122
470175
650163
470345
470380
470392
293903
470431
470467
903814
520101
903710
650396
650232
473932
470351

POWER POINT RECEPTACLE

WARNING BEEPER

SIDE CONSOLE OUTER WRAP,STS'10
SIDE CONSOLE REAR HINGE,STS 05
CONSOLE SEAT BASE WLD,STS 05
CONSOLE WELD, STS CAB 10
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
10-32 HEX FLANGE LOCK NUT
DECAL ,POWER POINT, STS CAB 05
1/2UNC HEX SMTH FLNG LOCK NUT
1/4-20 NUTSERT .027-.165  STL
KNOB, 3-BLADE BLK,1/4-20 X 3/4
HARNESS, USB

1/2UNC X 1 1/2 FLANGE BOLT
6-32 KEP NUT

6-32 X 3/4 PHIL PAN MACH SCR
CUSH CLAMP,#16 1"D X 1/2W
10-32X5/8 PHIL PANHD MACH SCR
DECAL ,CONSOLE FUSE-RELAY  '12
DECAL ,AUX PWR POINTS SIGN '10
6-32 X 3/8 PAN SELF TAP SCR
#10 X 1/2 BONDED SEALING WASH



€9

€90¢ES

HYDROSTATIC LEVER ASSEMBLY
DET. QTY PART NO. DESCRIPTION
1 4 470121  1/4UNC HEX FLANGE LOCK NUT

2 4 470122  1/4UNC X 1/2 FLANGE HEX BOLT
3 1 785092 CONTROL HANDLE, STS '10



¥9

790¢2¢€S

o
m
—

O ~NO O WN =

QTY PART NO.

M2 WO = —

TERMINAL STRIP DOOR ASSEMBLY

343688
343414
470122
470380
470445
650231
903814
470467

DESCRIPTION

CONSOLE BOTTOM DOOR,CAB STS'10
CONSOLE BTM DOOR HINGE,CAB STS
1/4UNC X 1/2 FLANGE HEX BOLT
1/4-20 NUTSERT .027-.165  STL
CABLE TIE,PUSH MT 7.8" BLK NYL
DECAL ,AUX POWER POINTS '10
6-32 X 3/4 PHIL PAN MACH SCR
6-32 KEP NUT



g9

G90¢ES

DET.

O WOWOoONOOU A~ WN =

QTY PART NO.

W2 DW= =2 NN

MODULE MOUNT ASSEMBLY

292017
292505
343686
343687
470121
470122
470380
470465
520101
903700

DESCRIPTION

IQAN-XS2 MODULE

MASTER CONTROL RELAY

MODULE MT BRKT, STS '10
MODULE MT, CAB CONSOLE STS '10
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
1/4-20 NUTSERT .027-.165 STL
#12 X 3/4 PHIL PAN SHT MTL SCR
CUSH CLAMP,#16 1"D X 1/2W
1/4UNC X 3/4 PHIL PAN MACH SCR



990¢€ES

DET.

O WONO O WN =

FLASHER AND LIGHT RELAY PANEL

QTY PART NO. DESCRIPTION

IR N N QN

291910
294155
343693
470380
470384
903710
470118
292016
520102
290093

FLASHER, SOLID STATE, 12V
LIGHT FLASHER HARNESS  STS'12
FLASHER/LIGHT RELAY PLT,STS'12
1/4-20 NUTSERT .027-.165 STL
10-32 NUTSERT .020-.130 STL
10-32X5/8 PHIL PANHD MACH SCR
1/4UNC X 3/4 FLANGE HEX BOLT
IQAN-XA2 MODULE

CUSH CLAMP,#20 1 1/4D X 1/2W
FUSE/RELAY MODULE,BUSS1717-0S



19

190¢€ES

DET.

S~ O WOoONO®OHWN =

QTY PART NO.

CONOEAN—-2OBRN -

REAR ELECTRICAL BOX ASSEMBLY

343577
343578
470218
470380
470118
650402
292016
470121
903710
470198
470175

DESCRIPTION

TOP LH REAR ELECT BOX, STS 06
BOT LH REAR ELECT BOX, STS 06
1/4UNC NUT J-TYPE CAGE CLIP
1/4-20 NUTSERT .027-.165 STL
1/4UNC X 3/4 FLANGE HEX BOLT
DECAL ,REAR CHASSIS MODULE '12
IQAN-XA2 MODULE

1/4UNC HEX FLANGE LOCK NUT
10-32X5/8 PHIL PANHD MACH SCR
HINGE 146-035

10-32 HEX FLANGE LOCK NUT



89

890¢€ES

ENGINE ELECTRICAL BOX ASSEMBLY

DET. QTY PART NO. DESCRIPTION

1 293936  ENG ELECT BOX HARNESS,STS '10
2 342960  ENG BOX MT PANEL, STS 04
3 342961 ENG BOX COVER, STS 04
4 343703 ENG BOX WLD, STS '
5 10 470380 1/4-20 NUTSERT .027-.165  STL
6 18 470384 10-32 NUTSERT .020-.130 STL
7 292538  BATT CABLE,RED 15"6GA 281-406
8 470122  1/4UNC X 1/2 FLANGE HEX BOLT

470118 1/4UNC X 3/4 FLANGE HEX BOLT
903710  10-32X5/8 PHIL PANHD MACH SCR
900002  1/4UNC X 3/4 HEX BOLT

470351  #10 X 1/2 BONDED SEALING WASH
292539  BATT CABLE,RED 15"6GA 343-531
292540  BATT CABLE,RED 19"6GA 343-531
650234  DECAL,ENG ELECTRIC BOX,STS '10
914000  1/4UNC HEX STOVER NUT

920510  #10 LOCK WASHER

193037  STICKERTITE 1/8 X 3/4

291549 30 AMP FUSE,LED 1/4"BLADE,ATC
291546 15 AMP FUSE,LED 1/4"BLADE,ATC
291547 20 AMP FUSE,LED 1/4"BLADE,ATC
291343  POWER BUSHING,3/8" RED WTHRPRF
291344  POWER BUSHING,1/2" RED WTHRPRF
291751  RELAY,SPDT,BKT MT,DIODE,5T
291781  MICRO RELAY, BOSCH 12V SPDT
292537  BATT CABLE,RED 12"6GA 281-531
291806  BATT CABLE,RED 11"6GA.343-.343
291813  FUSE, 125 AMP 32V DC

291814  FUSE HOLDER, HIGH AMP

292501  CIRCUIT BREAKER,120 AMP, BUSS
292505  MASTER CONTROL RELAY

292536  BATT CABLE,RED 10"6GA 343-406

—

PN
MR 2NN 2NN 2 WaWaO0loDd 222 ONON® 20O = —



69

690¢€S

HOOD HYDRAULIC CYLINDER ASSEMBLY
DET. QTY PART NO. DESCRIPTION

616246  04-451TC-06FJX-06FJX-10 H/A
618119  9/16MJIC-90-9/16MOR LBO

618689  9/16MJ-90-9/16MOR .042 CHK VLV
621530 HYD CYL, 2.00 X 6.00 X 1.000
621531  SUB>621521:KIT, HYD CYL 621530

O Bs WnND =
_-

NOTE: 1. 621077 - HOOD HYDRAULIC CYLINDER ASSEMBLY




0.

0.02€s

20

DET.

O~NOOOs WM =

QTY PART NO.

NDEMNON 2P A2 a0 ONNMNONPE 2 2B NONON 2 a2 200NN =MD =N

BUMPER AND REAR HOOD ASSEMBLY

125056
290061
290201
290200
361679
361680
470121
470122
470368
903710
472251
472249
472250
660222
660224
660226
660227
900003
650223
660230
900265
900341
910027
473007
914010
920004
920510
910008
900267
900268
621077
470118
470360
470441
290202
290203
290204
193066

DESCRIPTION

TRACK ROLLER,2.00 0D, .625 BORE
ALARM,BACKUP 107DBA LT DUTY
RED LED STT 3 DIODE LAMP

AMBER LED STT 3 DIODE LAMP
BUMPER PIVOT BRG SPACER,STS 04
REAR BUMPER WLD, STS 04
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
LATCH W/KEEPER, FLEXIBLE LEVER
10-32X5/8 PHIL PANHD MACH SCR
MTG SOCKET FOR 472249 SMV SIGN
SLOW MOVING VEHICLE SIGN, SMV
SPADE MTG BRKT FOR 472249 SMV

REAR ENGINE HOOD, STS 04
ENG HOOD BUMPER WLD, STS 04
ENG HOOD BUMPER, STS 04

ENG HOOD BUMPER KEEPER, STS 04
1/4UNC X 1" HEX BOLT

DECAL ,30MPH ID SYMBOL, VINYL
ENG HOOD PULL STRAP ASSY,STS04
1/2UNC X 1 1/2 HEX BOLT

5/8UNC X 3 3/4 HEX BOLT

10-32 HEX NUT

1/2UNC HEX NUT, NYLOC

5/8UNC HEX STOVER NUT

1/2 SAE FLAT WASHER

#10 LOCK WASHER

1/2UNC HEX NUT

1/2UNC X 2" HEX BOLT

1/2UNC X 2 1/2 HEX BOLT

HOOD HYD CYL ASSY, STS 04
1/4UNC X 3/4 FLANGE HEX BOLT
1/2UNC HEX FLANGE LOCK NUT
GROMMET, .500ID .250GW 2.190GD
2-WIRE PIGTAIL FOR 290200AMBER
3-WIRE PIGTAIL FOR 290201 RED
4" GROMMET FOR 290200 & 290201
FOAM,1" X 1.5 X 81"ADHVE STRIP



L.

TL0CES

FRONT PANEL AND DOOR ASSEMBLY
DET. QTY PART NO. DESCRIPTION

1 340330 .375 SCH40 BP X 1.25 C/L
4 470075 COTTER PIN 1/8 X 3/4

4 470118 1/4UNC X 3/4 FLANGE HEX BOLT
7 470121 1/4UNC HEX FLANGE LOCK NUT

5 470122  1/4UNC X 1/2 FLANGE HEX BOLT

1 470306 DOOR LATCH, RH TWO-ROTOR

1 470325 7/16UNC HEX FLANGE LOCK NUT

6 470335 LINCHPIN, 3/16 X 1 1/4 GRIP

2 470367 FLAT HINGE, 180 DEG, DIECAST

1 472324 ROLL PIN, 5/32 X 1/2

2 900064 5/16UNC X 3/4 HEX BOLT

4 660244 DOOR HINGE BRKT WLD STS LS 06
1 660246  FRT BELLY SHILD, STSLS 06
1 660247 REAR BELLY SHIELD, STSLS 06
1 660231 LWR ENG COVER, STS 04
1 660283 FRT ENG HOOD BRACE,STS10/12'12
1 660260 FRONT ENGINE HOOD,GST/STS 09
1 660221 AIR CLEANER DOOR, STS 04
1

2

2

4

2

1

2

4

2

2

1

2

4

8

8

N O WD =

660228  SIDE DOOR LATCH EXT, STS 04
660229 DOOR HINGE BACK PLATE, STS 04
900005  1/4UNC X 1 1/2 HEX BOLT

900050 1/4UNC X 1 1/4 PH FLHD MAC SCR
900277  1/2UNC X 5 1/2 HEX BOLT

900216  7/16UNC X 2 1/2 HEX BOLT
900265  1/2UNC X 1 1/2 HEX BOLT

914000  1/4UNC HEX STOVER NUT

914002  5/16UNC HEX STOVER NUT

920001  5/16 SAE FLAT WASHER

920003  7/16 SAE FLAT WASHER

920004  1/2 SAE FLAT WASHER

470360  1/2UNC HEX FLANGE LOCK NUT
470233  5/16UNC X 3/4 FLANGE HEX BOLT
470113  5/16UNC HEX FLANGE LOCK NUT




Zl

[AA A%

POLY RINSE TANK ASSEMBLY

DET. QTY PART NO. DESCRIPTION

763623  GREEN POLYPROPYLENE BALL .750"
500107  1"NPT SWIVEL POLY

1 5 500024  1"NPT-90-1"HOSE BARB, POLY
2 1 500063 1"NPT PIPE PLUG, POLY
3 1 763740 100 GAL POLY TANK, GRAY "1
4 1 763590 POLY RINSE TANK MT WLD  STS12
5 1 763594 POLY RINSE TANK MT PAD  STS12
6 2 763595 POLY RINSE TNK STRAP ASSY STS
7 2 900392 1/2UNC X 1 1/2 SOCKET CAP SCR
8 4 914008  1/2UNC HEX STOVER NUT
9 2 920004  1/2 SAE FLAT WASHER
10 2 500157 1" FLANGE GASKET EPDM
11 2 500159 1" FLANGE CLAMP, S.S.
12 1 500163 1" FLANGE-1" MNPT ADPTR  POLY
13 1 500173 1" FLANGE-90-1" HOSE BARB POLY
14 1 505198 SS PIPE NIPPLE 1.00NPT-3.00
15 1 690660 LINE T-STRAINER,1"FLG,W/0O SCRN
16 1 690669 100 MESH SCREEN FOR 690660
17 1 696004  BALL VLV,1.00NP 3WAY-SIDE POLY
18 5 520090 HOSE CLAMP NO 16 STAINLESS
19 1 601522 HOSE, 1 X 204 1BR BLK EPDM
20 1 601492 HOSE, 1 X 37 1BR BLK EPDM
21 1 601497 HOSE, 1 X 206 1BR BLK EPDM
22 1 601318 HOSE, 1 X 254 1BR BLK EPDM
23 1 701155 8" LID FOR 5 GAL TANK 701085
24 1 601742 HOSE, 1" X 16 CLEAR VINYL
1
2

NOTE * FRONT FILL OPTION
** SIDE FILL OPTION

)

»
v

(@
OO

TO PRESSURE WASHER ——

—_—

PRESSURE WASHER OPTION

FROM SIDE FILL
OR FRONT FILL

TO RINSE
VALVE



€L

3L02€ES

-

®

1200 GALLON SS TANK ASSEMBLY

DET. QTY PART NO. DESCRIPTION 4) Ne
11 500063 1'NPT PIPE PLUG, POLY ~
2 1 500047 1/2NPT-90-1/2 HOSE BARB, POLY
3 1 500104 1/4NPT-90-1/4 HOSE BARB, POLY
4 6 500157 1" FLANGE GASKET EPDM
5 3 500158 1 1/2" GASKET FOR 2" FLANGE
6 6 500159 1" FLANGE CLAWP, S.S. VENT HOSE
7 3 500160 2" FLANGE CLAWP, S.S
8 1 500171 1" FLANGE-1" HOSE BARB  POLY
9 1 500175 1" FLANGE TEE POLY FROM SOLUTION PUMP BYPASS
3 470118 1/4UNC X 3/4 FLANGE HEX BOLT @/ % . HI VOLUME
4 500194 2"FP FLANGE CLAWP, S.S. ]
4 500195 2'FP FLANGE GASKET EPDM ~
1 500197 2" FP FLANGE-90-1 1/2 HBARB FROM SOLUTION PUMP
1 500226 1" FLANGE PLUG W/1/4"FNPT POLY AGITATOR VALVE
1 500238 1" FLANGE PLUG W/1/2"FNPT POLY
1 507103 PIPE CAP, 2.00FNPT S.S
1 520067 HOSE CLAWP NO 28 STAINLESS
1 520070 HOSE CLAWP NO 8 STAINLESS
2 520090 HOSE CLAMP NO 16 STAINLESS
1 520120 HOSE CLAWP NO 4 STAINLESS
1 601704 HOSE, 1 X 140 1BR BLK EPDM
3 470089  1/4UNC HEX NYLOC NUT, 316 SS
1 601591 HOSE, 1 1/2 X 53 2BR BLK EPDM
1 601676 HOSE, 1/2 X 270 1BR BLK EPDM
1 601674 HOSE, 1/4 X 120 1 BR BLK EPDM
1 763726 1200 GAL SS TANK "
7 500208 3" FLANGE CLAWP, S.S.
7 500209 3" FLANGE GASKET EPDM
3 500210 3" FLANGE-3" HOSE BARB  POLY
2 500213  3"FLANGE-90-3'FLANGE LBO POLY
1 696149 BALL VLV, 3" FLANGE
2 500164 3" FLANGE-3" MNPT ADPTR  POLY
1 696268 VALVE, 3" KZCO
1 500196 2'FP FLANGE-2" HOSE BARB POLY
1 500212  3"FLANGE-2"FP FLANGE REDU POLY
1 500219 2'FP FLANGE-90-2'FP FLANGE LBO
1 696258 VALVE, KZCO C2I-60B-Y19
1 601573 HOSE, 2 X 48 2F-1W EPDM

39 1 601663 HOSE, 3 X 50 POLY HELIX EPDM
1 520141 2.31/2.62 T-BOLT HOSE CLAWP SS
6 520145 3.56/3.88 T-BOLT HOSE CLAMP SS
1 500211 3" FLANGE-90-3" HOSE BARB POLY
1 601508 HOSE, 3 X 64 POLY HELIX EPDM
1 601680 HOSE, 3 X 91 POLY HELIX EPDM
1 601574 HOSE, 3 X 36 POLY HELIX EPDM
1 601664 HOSE, 3 X 55 POLY HELIX EPDM
1 690731 SOLU TUBE, 3.00 S.S. SIDE FILL
2 900064 5/16UNC X 3/4 HEX BOLT
2 914002  5/16UNC HEX STOVER NUT
2 470321 IND BELT, 4.00 X 67.00 .203THK
1 763811 SIGHT GAUGE TUBE ASSY  STS'12
4 482016  SPRING, 1.40 X 3.00 COMPRSN
4 900416  3/4UNC X 6 1/2 HEX BOLT
4 914012 3/4UNC HEX STOVER NUT
8 920006 3/4 SAE FLAT WASHER
1 763561 LID ASSY FOR 763550 TANK
1 763562 10" FILL LID SEAL FOR 763550
1 763563 16" MANHOLE SEAL FOR 763550
1 500024  1'NPT-90-1'HOSE BARB, POLY
1 601682 HOSE, 1 X 111 2BR BLK EPDM
1 500054  3/4NPT-90-3/4 HOSE BARB, POLY
1 500150 2" FLANGE-1" BRANCH TEE  POLY
1 500154 2" FLANGE-2" HOSE BARB  POLY
1 500180  2'FLANGE-90-2'FLANGE LBO, LONG
1 500185  1'FLANGE-90-3/4"HOSE BARB POLY
6 520055 HOSE CLAMP NO 12 STAINLESS
1 520068 HOSE CLAWP NO 32 STAINLESS
1 601767 HOSE, 3/4 X 16 CLEAR VINYL
1 601728 HOSE, 3/4 X 60 CLEAR VINYL
1 601743 HOSE, 2 X 113 2F-1W EPDM
2 650144 DECAL,L0GO,SOLU TANK sTS12
1 650406 DECAL,1200G SS SIGHT GAUGE '12
1 763808  SIGHT GAUGE SUPPORT STS' 12
3 470572 1.31ID U-BOLT HUB CLAWP
2 500108 1'NPT-3/4" HOSE BARB POLY
1 696193  3/4" HOSE BARB MICRO VALVE
1

601766  HOSE, 3/4 X 4 CLEAR VINYL

NOTE: ITEMS (*) ARE USED WITH THE
SIDE FILL OPTION

ITEMS (**) ARE USED WITH THE
FRONT FILL OPTION

FROM SIDE FILL PUMP



V.

¥.0¢2€S

o
m
—

OCOoO~N®DOAWN =

QUICK COUPLER ASSEMBLY

QTY PART NO. DESCRIPTION

500154
500158
500160
500180
500225
500152
690391
601628
520141
690392
690272
690623
500231
470322
520099

O O N S O I 2 R

2" FLANGE-2" HOSE BARB POLY
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.
2"FLANGE-90-2"FLANGE LBO, LONG
2"FLANGE-45-2"FLANGE LBO POLY
2" FLANGE-2" MNPT ADPTR  POLY
2.00FNPT-MALE COUPLER POLY
HOSE, 2 X 51 2F-1W EPDM
2.31/2.62 T-BOLT HOSE CLAMP SS
PLUG FOR 2.00 FEMALE COUPLER
2" FEM COUPLER W/LOCK,2" BARB
CAP FOR 2.00 MALE COUPLER POLY
2"FP FLANGE GASKET,EXTRA THICK
LANYARD, 8" NYLON LOOP/LOOP
HOSE CLAMP NO 40 STAINLESS

TO FLOW METER




G2

G/0¢Z€ES

g

70 PRESSURE WASHER ——

FRONT FILL SOLUTION HOSING (STD-VOLUME)

DET. QTY PART NO. DESCRIPTION

1 1 601704 HOSE, 1 X 140 1BR BLK EPDM

2 1 601674 HOSE, 1/4 X 120 1 BR BLK EPDM
3 1 601743 HOSE, 2 X 113 2F-1W EPDM

4 1 601766 HOSE, 3/4 X 4 CLEAR VINYL

5 1 601728 HOSE, 3/4 X 60 CLEAR VINYL

6 1 601676 HOSE, 1/2 X 270 1BR BLK EPDM
7 1 601742 HOSE, 1" X 16 CLEAR VINYL

8 1 601522 HOSE, 1 X 204 1BR BLK EPDM

9 1 601573 HOSE, 2 X 48 2F-1W EPDM

10 1 601591 HOSE, 1 1/2 X 53 2BR BLK EPDM
11 1 601590 HOSE, 1 X 6 1BR BLK EPDM

12 1 601628 HOSE, 2 X 51 2F-1W EPDM

13 1 601508 HOSE, 3 X 64 POLY HELIX EPDM
14 1 601492 HOSE, 1 X 37 1BR BLK EPDM

15 1 601680 HOSE, 3 X 91 POLY HELIX EPDM
16 1 601497 HOSE, 1 X 206 1BR BLK EPDM

17 1 601767 HOSE, 3/4 X 16 CLEAR VINYL



9.

9.02¢€s

e

70 FPRESSURE MASHER ——C

DET.

O~NOO O WN =

SIDE FILL SOLUTION HOSING (STD-VOLUME)

QTY PART NO.

601704
601674
601743
601766
601728
601676
601742
601522
601573
601591
601590
601628
601318
601492
690731
601664
601574
601767

b 4 4 4

DESCRIPTION

HOSE, 1 X 140 1BR BLK EPDM
HOSE, 1/4 X 120 1 BR BLK EPDM
HOSE, 2 X 113 2F-1W EPDM

HOSE, 3/4 X 4 CLEAR VINYL
HOSE, 3/4 X 60 CLEAR VINYL
HOSE, 1/2 X 270 1BR BLK EPDM
HOSE, 1" X 16 CLEAR VINYL
HOSE, 1 X 204 1BR BLK EPDM
HOSE, 2 X 48 2F-1W EPDM

HOSE, 1 1/2 X 53 2BR BLK EPDM
HOSE, 1 X 6 1BR BLK EPDM

HOSE, 2 X 51 2F-1W EPDM

HOSE, 1 X 254 1BR BLK EPDM
HOSE, 1 X 37 1BR BLK EPDM

SOLU TUBE, 3.00 S.S. SIDE FILL
HOSE, 3 X 55 POLY HELIX EPDM
HOSE, 3 X 36 POLY HELIX EPDM
HOSE, 3/4 X 16 CLEAR VINYL



L.

L/0C€ES

70 PRESSURE WASHER —— (:i /4447;

t
o

)
%

C (
Ay
o

A\

{7

/A

FRONT FILL SOLUTION TANK HOSING (HI-VOLUME)

DET.

O ~NOO O WN =

QTY PART NO.

M

601704
601674
601743
601682
601680
601676
601766
601728
601663
601591
601590
601628
601742
601492
601522
601497
601508
601767

DESCRIP

HOSE, 1
HOSE, 1
HOSE, 2
HOSE, 1
HOSE, 3
HOSE, 1
HOSE, 3
HOSE, 3
HOSE, 3
HOSE, 1
HOSE, 1
HOSE, 2
HOSE, 1
HOSE, 1
HOSE, 1

1

3

3

TION

140 1BR BLK EPDM

X 120 1 BR BLK EPDM
113 2F-1W EPDM
111 2BR BLK EPDM

91 POLY HELIX EPDM
X 270 1BR BLK EPDM
X 4 CLEAR VINYL

X 60 CLEAR VINYL
5
2
6
5

/

0 POLY HELIX EPDM
X 53 2BR BLK EPDM
1BR BLK EPDM

1 2F-1W EPDM

" X 16 CLEAR VINYL

X 37 1BR BLK EPDM

X 204 1BR BLK EPDM

X 206 1BR BLK EPDM

X

4

X
4
X
X
X
2
4
4
X
1/
X
X

64 POLY HELIX EPDM

/4 X 16 CLEAR VINYL



8.

8.0¢€ES

70 FPRESSURE WASHER —— (:;i /5547:

DET.

ONOOTA WN =

SIDE FILL SOLUTION HOSING (HI-VOLUME)

QTY PART NO.

M

601704
601674
601743
601682
601766
601676
601728
601742
601663
601591
601590
601628
601318
601492
601522
601664
601574
690731
601767

DESCRIPTION

HOSE, 1 X 140 1BR BLK EPDM
HOSE, 1/4 X 120 1 BR BLK EPDM
HOSE, 2 X 113 2F-1W EPDM

HOSE, 1 X 111 2BR BLK EPDM
HOSE, 3/4 X 4 CLEAR VINYL
HOSE, 1/2 X 270 1BR BLK EPDM
HOSE, 3/4 X 60 CLEAR VINYL
HOSE, 1" X 16 CLEAR VINYL
HOSE, 3 X 50 POLY HELIX  EPDM
HOSE, 1 1/2 X 53 2BR BLK EPDM
HOSE, 1 X 6 1BR BLK EPDM

HOSE, 2 X 51 2F-1W EPDM

HOSE, 1 X 254 1BR BLK EPDM
HOSE, 1 X 37 1BR BLK EPDM
HOSE, 1 X 204 1BR BLK EPDM
HOSE, 3 X 55 POLY HELIX  EPDM
HOSE, 3 X 36 POLY HELIX EPDM
SOLU TUBE, 3.00 S.S. SIDE FILL

HOSE, 3/

4 X 16 CLEAR VINYL



6.

6.0¢2€S

FROM SOLUTION MANIFOLD

o
m
—

© N U AW

o
=
=

O IO O U O OO O I OO - S I | S

REAR WHEEL NOZZLE ASSEMBLY

PART NO. DESCRIPTION

470322
164670
164671
164676
500120
900265
696204
696233
696234
520070
629727
601677
601166
601640
914008
737817
737822
737824
737827
920004
601165
164955
473932
500047
696238
713340
601765
900128
470087

LANYARD, 8" NYLON LOOP/LOOP

RH REAR NOZL MT WLD STS12
LH REAR NOZL MT WLD STS12
NOZL SHIELD, REAR WHEEL 00
1/2" HOSE BARB TEE, POLY
1/2UNC X 1 1/2 HEX BOLT

PLUG FOR .50/.75 FEM COUPLER
.50 HOSE BARB-FEMALE COUPLER
.50 HOSE BARB-MALE COUPLER
HOSE CLAMP NO 8 STAINLESS
FINISH PLUG FOR 1"SQ X 16 GA
HOSE, 1/2 X 100 1BR BLK EPDM
HOSE, 1/2 X 216 1BR BLK EPDM
HOSE, 1/2 X 196 1BR BLK EPDM
1/2UNC HEX STOVER NUT

NOZL MT CLMP,1.00 SQ SS,Q-TJET
CAP SET, YELLOW QUICK TEEJET
QUICK TEEJET SEAT GASKET

QUICK TJET LBO,1-TIP BODY .50
1/2 SAE FLAT WASHER

HOSE, 1/2 X 150 1BR BLK EPDM
REAR WHL NOZL VLV MT §TS'12
6-32 X 3/8 PAN SELF TAP SCR
1/2NPT-90-1/2 HOSE BARB, POLY
SOLU VLV, 1/2FNPT, 12V 150PSI
1/2NPT-1/2 HOSE BARB, POLY
HOSE, 1/2 X 13 1BR BLK EPDM
3/8UNC X 3/4 HEX BOLT

3/8UNC HEX FLANGE LOCK NUT



08

080¢eS

x
E 9306 SOLUTION PUMP ASSEMBLY (STD-VOLUME)
] DET. QTY PART NO. DESCRIPTION
=
= 1 500074  1"NPT-1" HOSE BARB, POLY
= 2 500103  1/8NPT-90-1/4 HOSE BARB,NYLON
o 3 500151 2" FLANGE TEE POLY
v 4 500154 2" FLANGE-2" HOSE BARB POLY
5 500158 1 1/2" GASKET FOR 2" FLANGE
6 12 500160 2" FLANGE CLAMP, S.S.
7 500172 2" FLANGE-1" HOSE BARB POLY
8 500180 2"FLANGE-90-2"FLANGE LBO, LONG
9 500189 2" FLANGE-90-1" HOSE BARB POLY
10 500194  2"FP FLANGE CLAMP, S.S.
1" 500195  2"FP FLANGE GASKET EPDM
12 500196  2"FP FLANGE-2" HOSE BARB POLY
H 13 500199  2"FP FLANGE-2"FLANGE REDU POLY

500207 2"FP FLANGE TEE POLY
520090 HOSE CLAMP NO 16 STAINLESS
601590 HOSE, 1 X 6 1BR BLK EPDM
618191 1 1/16MJ-90-1 1/16FJ SWIV LBO
618273 1 1/16MJIC-1/2MNPT ADPTR
650125  DECAL,AGIT RATE IND, KZCO VLV
690488  1.00 CHECK VLV, SPRING LOADED
690628 LINE "Y" STRAINER, 2" FLANGE
690629 50 MESH SCREEN FOR 690628
691160  HYPRO PUMP,9306C-HM5C-BU,FLG
696254  0-RING, KZCO FLANGED VALVES
696256  VALVE, KZCO C2F-60B-M-S9
696257  VALVE, KZCO C2F-62-Q-S9
500153 2" FLANGE-90-1 1/2 HBARB POLY
520067  HOSE CLAMP NO 28 STAINLESS
520141  2.31/2.62 T-BOLT HOSE CLAMP SS
520120  HOSE CLAMP NO 4 STAINLESS
900131  3/8UNC X 1 1/2 HEX BOLT
914004  3/8UNC HEX STOVER NUT

690944  SEAL KIT,SILICON HYPRO 690906
292500  PWM AMPLIFIER, 12V

472235 10-32 X 3/4 PHIL PAN MACH SCR
470175  10-32 HEX FLANGE LOCK NUT
618108 1 1/16MJIC-3/4MNPT ADPTR

A O 4 S NON AN A aaRWa o aNaBANWaDD = W OO = = = N




18

T80¢CES

o
m
—

© NS WN =

9307 SOLUTION PUMP ASSEMBLY (HI-VOLUME)

o
QTY PART NO. DESCRIPTION o
N

2 500074 1°NPT-1" HOSE BARB, POLY «®
1 500104  1/4NPT-90-1/4 HOSE BARB, POLY
2 500157 1" FLANGE GASKET EPDM
8 500158 1 1/2' GASKET FOR 2" FLANGE

2 500159 1" FLANGE CLAWP, S.S.

11 500160 2* FLANGE CLAWP, S.S.

1 500161 2"FLANGE-1'FLANGE COUPLER,POLY
1 500173 1" FLANGE-90-1" HOSE BARB POLY
1 500176 2" FLANGE CROSS POLY
3 500180  2"FLANGE-90-2'FLANGE LBO, LONG
2 500189 2' FLANGE-90-1" HOSE BARB POLY
4 500194 2°FP FLANGE CLAWP, S.S.

4 500195 2'FP FLANGE GASKET EPDN

1 500196 2'FP FLANGE-2' HOSE BARB POLY
1 500199 2"FP FLANGE-2"FLANGE REDU POLY
1 500205 2'FP FLANGE-2"MNPT ADPTR S.S.
1 500207 2'FP FLANGE TEE POLY
3 500208 3" FLANGE CLAWP, S.S.

3 500209 3* FLANGE GASKET EPDM

1 500210 3" FLANGE-3" HOSE BARB  POLY
1 500217 3" FLANGE TEE POLY
1 500234 3'FP FLANGE-3"MNPT ADPTR S.S.
1 500237  3"FLANGE-2'FLANGE REDU POLY

5 520090 HOSE CLAWP NO 16 STAINLESS

1 601590 HOSE, 1 X 6 1BR BLK EPDI

1 650125 DECAL,AGIT RATE IND, KZCO VLV
1 690488 1.00 CHECK VLV, SPRING LOADED
1 691036  HYPRO 9307C-GM10 PUNP

1 696006 LINE "Y' STRAINER,2'FP FLG 50M
1 696008 PRESS RELIEF VLV,100PSI,1"FLG
3 696254 0-RING, KZCO FLANGED VALVES

2 696256 VALVE, KZCO C2F-GOB-H-S9

1 696257 VALVE, KZCO C2F-62-Q-S9

1 611128 7/8MJIC-90-7/8MOR LBO

1 611127 1 1/16MJIC-1 1/16MOR ADPTR

1 500153 2" FLANGE-90-1 1/2 HBARB POLY
4 900334 5/8UNC X 1 3/4 HEX BOLT

4 914010  5/8UNC HEX STOVER NUT

1 520120 HOSE CLAWP NO 4 STAINLESS

1 520141 2.31/2.62 T-BOLT HOSE CLAWP SS
1 520145 3.56/3.88 T-BOLT HOSE CLAWP SS
1 520067 HOSE CLAWP NO 28 STAINLESS

1 691068 MECHANICAL SEAL KIT FOR 691036
1 691069 BEARING KIT FOR 691036

1 691070 IMPELLER HDWE KIT FOR 691036

1 691071 HYD MOTOR SEAL FOR 691036

1 691072  HYD MOTOR (GH10) FOR 691036

1 691073  SHAFT ASSEWBLY FOR 691036

1 691074 SEAL FLANGE FOR 691036

1 691075 IMPELLER FOR 691036

1 691076  0-RING,FLANGE FOR 691036

1 696007 50 MESH SCREEN FOR 696006

1 696009 80 MESH SCREEN FOR 696006

1 292500  PWM AWPLIFIER, {2V

2 472235 10-32 X 3/4 PHIL PAN MACH SCR
2 470175 10-32 HEX FLANGE LOCK NUT

PUMP REPAIR PART ITEMS

(saaaasXaeXe7)
e

(46Xe9)0XED)




c8

280¢€es

o
m
—

O N O WM =

QUICK ATTACH LEVER ASSEMBLY

QTY PART NO. DESCRIPTION

NEDRBOPODNOND = 2 oo

361742
361665
361666
361670
361671
473805
482018
483055
629765
900130
914004
920002
473850

MAINFRAME WLD STS 10/12 07
RH Q-ATTACH LOCK WLD, STS 04
LH Q-ATTACH LOCK WLD, STS 04
RH Q-ATTACH LOCK PIN WLD,STSO04
LH Q-ATTACH LOCK PIN WLD,STS04
ROLL PIN, 1/4 X 1 1/2

SPRING, 1.00 X 12.00 COMPRSN
.771ID-1.2500D-.135T MACH WASH
CAPLUGS PLUG,1 1/2"RD,BLK POLY
3/8UNC X 1 1/4 SER FLANGE BOLT
3/8UNC HEX STOVER NUT

3/8 SAE FLAT WASHER

ROLL PIN, 1/4 X 1"



(=3 »n ~
8a5 <-
— — - -
- - © o
w o o O =
- w m MmO S oW
[=] o = c O
<< = < w =S O w
o o w S x —
S 5T F=200 kKW -
= D<o m>2D =
= =SEWec=Jd 4 = d=
oS S w [ > <
1= =TI wihe Soc
s3] c<<RWoe S I wH W
> o AW J>oc =2 >k
- < ~JmML=ouwWwcNOx®
o axc== = o J~F W<
= = w A4_AMS L-on>d
i w w — =
[72] o d= 1 =M™ _JI>X X +~>Xx -~
(2] = a=22ak= oo Ll w = >
< - g oI X< I XTI XTITZIIHrFr
o o c S w S =
w — OXEOoOHOICOOOOOOH=
— o L AZB=Z=Z=Z=Z=Z 2w
[=) [ =m= =] SO OO DO X
< @D SO oO®MOT NN -
o w ODoOoW——-—————0 X
o =] mEmJd—Oomoon———=uw
= .
o o
o = OAN—N~NOAT O O F D
o T T T OOMANOOO®
= DOWOMNM— OO ™™ ®OOD WO
= o TS YOANOOTOOO T — ™
= << ©COOIOINANT—-—TONOT— O
a —rmrrAYTOoOOOOOTOOAN®
>
5 ar-—-r-aoooNs T

DET.
1
2
3
4
5
6
7
8
9

10
11
12
13

»
ol

i\

g

RS SSSISS0SSSS
CISCSSSSS

83 532083



00
07
"1

o [72]
o <<
— — —
1 1 © o
w xc o O =
- w m m>OD G w
[=) o = c O -
<< = < L S OoOw
o S S —
[ ST FZ2O0O0 kWL -
= oSD<Om>2 [
= SWeoe = J 4 =Z2=
(= S w [T > <<
o =T Wil O
> D EIPisoTuny
[=) [=)
- < ~JmML=owWwCcNOxX®
o ax == 72 I R T o
= L E K] L~wmw>_
] = w o w = << = L
7] S O= 31 -~ _I>X N >X > -
@ = 2ok o i W= >
<< = < M g T X I X IT XTI XIH
o [~=4 c S w S =
L = O OoOHOCOOOODOOOOH=
- oc Ll dAZun=2=2=2=2=J1w
a [ == > o e R s SRt
<< @D omocAaOYwowmomoT NN
oc L SEDOoOW——<————-—-0O X
S o @ Jdr-omooom——— =1
= .
o o
= = DA~ NOANT®— S OIS D
o T T T OO0OMANOOO®©
- LOVOM— OO ™ — OO DO
== o TYTOANOOTOOO T — M
— < OCOOOINAT—TONO— O
o —FrrATOODT OO AN®
>
m AT~~~ NW©O©ONF TN
™ TANMITOONDOODO T~ AN®
=)

STITTTS
e saiseee
SERERRIRIEL
R
R2RRERRAARLAAA
RIRRRRLRERARR R
ey,
R

2,

\

’/I//,,(.

Q@

84 532084



FOAMER TANK ASSEMBLY

DET. QTY PART NO. DESCRIPTION
1 2 195908 HOSE 3/4ID-1/8W CLEAR VINYL X 206.00
2 1 601624 HOSE, 3/8 X 60 AIR
3 2 696181  3/4" ELECT SOLU SOLE VALVE 02
4 6 470294 RUBBER BUMPER,RECESS, .63H-1.5D
5 2 696208 .75 HOSE BARB-MALE COUPLER
6 1 505205 BLK PIPE NIPPLE 1.00NPT-5.00
7 1 505211  3/8-1/4NPT REDU BUSH, BRS
8 3 520120 HOSE CLAMP NO 4 STAINLESS
9 6 520055 HOSE CLAMP NO 12 STAINLESS
10 1 601419 HOSE, 3/8 X 30 CLEAR VINYL
11 1 601420 HOSE, 3/8 X 48 CLEAR VINYL
12 1 618571  1/4MNPT-90-1/4MNPT LBO
13 1 695900 BALL VALVE 1IN FNPT POLY
14 1 696120 BALL VALVE, 1/4NPT, STEEL
15 1 696134 BALL VALVE 2IN FNPT POLY
16 2 500043  3/4NPT PIPE PLUG, POLY
17 1 701112  FOAM MARKER TANK, 36 GAL SS
18 2 701214  1/2NPT-90-3/4HBARB, 1/4TAP,POLY
19 2 701215  1/4PIPE PLUG,.187 ORIFICE,POLY
20 1 711051  1/4FNPT-3/8 NYL TUBE, SNGL
21 2 696207 .75 HOSE BARB-FEMALE COUPLER
22 1 783304 1/4 NPT X 3/8 HOSE BARB, BRS
23 6 900064 5/16UNC X 3/4 HEX BOLT
24 6 914002 5/16UNC HEX STOVER NUT
25 7 914008  1/2UNC HEX STOVER NUT
26 3 900264 1/2UNC X 1 1/4 HEX BOLT
27 1 701257 FMR TANK MT WELD STS 07
28 2 701170  FOAMER TANK STRAP ASSY
29 1 701144  FOAMER AIR NOZZLE
30 1 500223 SS PIPE CPLG, 1/8NPT
31 1 507021 SS PIPE NIPPLE, 1/8NPT X 6"
32 1 701143 FOAMER AIR TUBE FTG
33 1 507728 REDU BUSH 1/2MNPT X 1/4FNPT,SS
34 2 500079  3/4NPT-90 EL, POLY
35 1 701269 LH FMR TANK SUPP CHAN,LG STS07
36 1 701270 FMR TANK CROSS BRACE STS 07
37 7 470460 3/8UNC X 1 SERR FLANGE BOLT
7

470087  3/8UNC HEX FLANGE LOCK NUT

QE@ FROM AIR CHECK VALVE ——

S80¢€ES



98

980¢€ES

=
m
—

N = — 4 4 4
COWONOOUTRAWN2LTOWOWON O~ WN =

QTY

- a4 A WA A AN 2 AN A AN

FRESH WATER TANK ASSEMBLY

PART NO.

470318
500019
500047
520070
601489
696082
713340
900064
903853
910022
920501
701257
920512
470337
314901
701310
711019
711021
711043
601587
601624
601633
711051
696235
711052
618571
195913

DESCRIPTION

RINSE TANK, 3 GAL SQ W/LID
3/4NPT-1/2HOSE BARB, POLY
1/2NPT-90-1/2 HOSE BARB, POLY
HOSE CLAMP NO 8 STAINLESS
HOSE, 1/2 X 72 CLEAR VINYL
BALL VALVE 1/2FNPT POLY
1/2NPT-1/2 HOSE BARB, POLY
5/16UNC X 3/4 HEX BOLT

6-32X1 1/4 PHIL PN MACH SCR,SS
6-32 HEX NUT

5/16 LOCK WASHER

FMR TANK MT WELD STS 07

# 6 LOCK WASHER

6" LID FOR 3 GAL TANK 470318
FILTER MINDER AIR RESTRICT GA
AIR PRESS GAUGE, 1/8"BOT
1/4"MNPT AIR REGULATOR

1 1/4-18 NUT,AIR REGULATOR MT
1/4MNPT-90-3/8 NYL 1-TUBE LBO
HOSE, 3/8 X 102 AIR

HOSE, 3/8 X 60 AIR

HOSE, 3/8 X 11 AIR

1/4FNPT-3/8 NYL TUBE, SNGL
1/4" ELECT SOLU SOLE VLV, 2203
1/4"NPT CHECK VALVE,SWING,2600
1/4MNPT-90- 1/4MNPT LBO

HOSE 7/64" WINDSHIELD WASHER

Qo g

\
FROM AIR TANK —'\: 7

1
1




.8

180¢ES

FRESH WATER TANK MT W/O FOAMER ASSEMBLY

DET.

O ~NO O WN =

QTY PART NO.

12
12

470087
470460
701268
701263
701264
900264
914008
701257

DESCRIPTION

3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 1 SERR FLANGE BOLT
FOAMER SERV PLTFRM WRAP

LH FMR TANK SUPP CHAN STS 07
FMR SERV PLATFRM WELD

1/2UNC X 1 1/4 HEX BOLT

1/2UNC HEX STOVER NUT

FMR TANK MT WELD STS 07



88

880¢€ES

PRESSURE WASHER SWITCH BOX ASSEMBLY
DET. QTY PART NO. DESCRIPTION

1 1 292218  SWITCH,SIDE FILL PUMP/PRESWASH
2 1 292260 MOUNTING TRIM, SINGLE VMS
3 1 293878  PRESS WASH WIRE HARNESS STS 07
4 4 470175  10-32 HEX FLANGE LOCK NUT
5 4 903710  10-32X5/8 PHIL PANHD MACH SCR
6 1 650156  DECAL,PRESS WASH CTRL STS 05
7 1 691112  PRESS WASH SWITCH BX MT,STS 09
8 1 690975 PRESS WASH SWITCH BOX, STS 05
9 2 900064 5/16UNC X 3/4 HEX BOLT
10 2 470113 5/16UNC HEX FLANGE LOCK NUT




680¢€S

NOTE: USE TO LIFT LH SOLUTION VALVE

e

-

(39

DET.

©OoONOOOHAWN =

PRESSURE WASHER OPTION

QTY PART NO. DESCRIPTION

_

A e DA NN A a2 DD D W s A N O = N O

470113
470233
520126
500123
473001
611127
691119
616459
618440
618474
618191
618787
690672
690931
691114
715449
900064
473911
691118
520090
691120
900129
472029
690941
690673
650217
618184
691117
470325
900195
691092
690799

5/16UNC HEX FLANGE LOCK NUT
5/16UNC X 3/4 FLANGE HEX BOLT
CUSH CLAMP,#32 2IN X 5/8W
3/4NPT-1"HOSE BARB, POLY
5/16UNC HEX NUT,NYLOC 316 SS

1 1/16MJIC-1 1/16MOR ADPTR
PRESS WASHER SUPP PLT, STS 09
08-451TC-08FJX-08FJX-26 H/A
9/16MJIC-90-9/16MOR EX LG LBO
3/4MJIC-90-1 1/16MOR LBO

1 1/16MJ-90-1 1/16FJ SWIV LBO
3/4MJIC-3/8FNPT ADPTR

HMC 320 SPECIAL/MINUS HOSE
HOSE REEL,ENCLOSED PRESS WASH
PRESSURE WASHER MT WLD,STS 09
3/4FNPT X 3/4MGHT ADPTR BRS
5/16UNC X 3/4 HEX BOLT
5/16UNC-1.31ID-2.00 U-BOLT
PRESS WASH REEL SUPP WLD,STS09
HOSE CLAMP NO 16 STAINLESS
PRESSURE WASHER WAND MT WLD 09
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC HEX FLANGE NUT SERR SS
REEL HOSE,3/8"ID X 50' 3000PSI
TRIGGER GUN ASSY FOR 690672
DECAL, CAUTION,CHECK OIL LEVEL
3/4MJIC-90-3/8MNPT LBO
PRESSURE WASHER MT ANGL,STS 09
7/16UNC HEX FLANGE LOCK NUT
7/16UNC X 1" HEX BOLT

80/90 BOOM VLV MT WLD,WASHERO9
FEM CPLR FNPT FOR 690672



06

060c2€ES

DET.

—_

CWOWONOOOAWN =

SIDEFILL/PRESSURE WASHER VALVE ASSEMBLY

1
1
1
1
1
2
2
1
1
1

QTY PART NO.

606259
618126
618248
618474
618532
900064
606309
618774
618132
618328

DESCRIPTION

DIVERSION VLV,STS LS 07
9/16MJIC-9/16MOR ADPTR

1 1/16MJIC-90-1 1/16MOR LBO
3/4MJIC-90-1 1/16MOR LBO
3/4FJIC CAP NUT

5/16UNC X 3/4 HEX BOLT

COIL FOR VLV 606259
7/8MJIC-90-7/8MOR LG LBO

1 1/16MOR-7/8FOR ADPTR
7/8FJIC CAP NUT



16

T602€ES

DET.

ONOOOA WD =

SIDE FILL SWITCH BOX ASSEMBLY

QTY PART NO. DESCRIPTION

PO \C I N NG O R NGO

292218
292219
292261
294162
650155
691228
691194
470175
473911
900130
903723
914002
914004
291655
291937
470001
291680
291681

SWITCH,SIDE FILL PUMP/PRESWASH
SWITCH, SIDE FILL LIFT, STS
MOUNTING TRIM,END VME

SIDE FILL WIRE HARNESS STS'12
DECAL,SIDEFILL CTRL STS 05
SIDE FILL SWITCH BOX STS'12
CHEM IND GUARD WLD 12
10-32 HEX FLANGE LOCK NUT
5/16UNC-1.31ID-2.00 U-BOLT
3/8UNC X 1 1/4 SER FLANGE BOLT
10-32 x 3/4 PHIL FLHD MACH SCR
5/16UNC HEX STOVER NUT

3/8UNC HEX STOVER NUT
AIRCRAFT TOGGLE SWITCH GUARD
TOGGLE SWITCH, SPST

RUBBER BOOT W NUT FOR 298012
POSITIVE JUMPER STUD, RED
NEGATIVE JUMPER STUD, BLACK



602€S

7
-

SIDE FILL/CHEMICAL INDUCTOR ASSEMBLY
QTY PART NO. DESCRIPTION

121101 TRANSOM PIVOT BRG,TOP POLYGON
193016  QUICKEDGE TRIM .060 TO .170
470087  3/8UNC HEX FLANGE LOCK NUT
470352  LANYARD, 11" POLY

470643  RUBBER DRAW LATCH

471005 GREASE ZERK, 1/4-28 X 1/2
500019  3/4NPT-1/2HOSE BARB, POLY
500141  2"MNPT-90-2" HOSE BARB, POLY
500083  2"NPT-90 EL, POLY

500120  1/2" HOSE BARB TEE, POLY
500157 1" FLANGE GASKET EPDM
500159 1" FLANGE CLAMP, S.S.

500168 1" FLANGE-1" FNPT ADPTR  POLY
500173 1" FLANGE-90-1" HOSE BARB POLY
500194  2"FP FLANGE CLAMP, S.S.

500195 2"FP FLANGE GASKET EPDM
500196  2"FP FLANGE-2" HOSE BARB POLY
500208 3" FLANGE CLAMP, S.S.

500209 3" FLANGE GASKET EPDM

500210 3" FLANGE-3" HOSE BARB POLY
500212  3"FLANGE-2"FP FLANGE REDU POLY
500217 3" FLANGE TEE POLY
500219  2"FP FLANGE-90-2"FP FLANGE LBO
500263  3"FLANGE-3"MNPT W/3/4"FNPTPOLY
500249  2"FP FLANGE COUPLING

500254  2"FP FLANGE-90-2"FP SWEEP LBO
500258 3" FLANGE-45-3" HOSE BARB POLY
500259  3"FP-45-3"FP FLANGE LBO  POLY
500260  3"FP-45-Y FLANGE COUPLER POLY
500261  2"FP FLANGE VENTURI POLY
601765 HOSE, 1/2 X 13 1BR BLK EPDM
520068 HOSE CLAMP NO 32 STAINLESS
520070  HOSE CLAMP NO 8 STAINLESS
520145 3.56/3.88 T-BOLT HOSE CLAMP SS
601160 HOSE, 1/2 X 3 1/2 1BR BLK EPDM
601259  HOSE, 1/2 X 30 1BR EPDM

713340  1/2NPT-1/2 HOSE BARB, POLY
601503  HOSE, 3 X 8 POLY HELIX EPDM
601573  HOSE, 2 X 48 2F-1W EPDM

601791  HOSE, 1/2 X 12 1BR BLK EPDM
618119  9/16MJIC-90-9/16MOR LBO

618183  3/4MJIC-90-7/8MOR LBO

618535  7/8MJIC-90-1 1/16MOR LBO
629541  SNAP RING,1/2"EXTERNAL E-STYLE
696194  1/2" HOSE BARB MICRO VALVE
691191  SIDE FILL ARM WLD STS'12
691192  HOPPER BAND WLD,SIDE FILL '12
691193  HOPPER PARAL ARM WLD,SIDE FILL
691197  BUSHING, .750D X 1.31LG

500084  2"FNPT-2"MNPT SWIV, POLY
691225  HOSE SUPP BRKT SIDE FILL  '12
691231  ADJ SIDE FILL CRADLE STS'12
691236 3" TRANSFER PUMP,HYPRO

691273 7 GAL RD TANK WITH HOLE

696147  BALL VLV, 1" FLANGE

696150  BALL VLV, 2"FP FLANGE STUBBY
696190  3"FP FLANGE STUBBY VALVE POLY
696192  3"FLG STUBBY VALVE,3"M-ADPTR
696231  CAP FOR 3.00 MALE COUPLER POLY
900080  5/16UNC X 5" HEX BOLT

900129  3/8UNC X 1" SERR FLANGE BOLT
900130  3/8UNC X 1 1/4 SER FLANGE BOLT
900133  3/8UNC X 2" SERR FLANGE BOLT
900148  3/8UNC X 8 HEX BOLT

903706  10-32X1/2 PHIL PAN MACH SCR
903710  10-32X5/8 PHIL PANHD MACH SCR
910004N  3/8UNC FLANGE CNTR LOCK NUT
914002  5/16UNC HEX STOVER NUT

914027  10-32 HEX STOVER NUT

920002  3/8 SAE FLAT WASHER

473963  ROLL PIN, 3/8 X 3 1/2

520090  HOSE CLAMP NO 16 STAINLESS
618119  9/16MJIC-90-9/16MOR LBO

618425  9/16MJIC-45-9/16MOR LBO

618731  9/16JIC .025 ORIFICE ADPTR
621554  HYD CYL, 1.50 X 12.25 X .750
621555  REPAIR KIT,HYD CYL 621554
690729  WASH: 11GA X 2.69 X 3.50
691195  CYL MT WLD,SIDE FILL 12
900265  1/2UNC X 1 1/2 HEX BOLT

900267  1/2UNC X 2" HEX BOLT

914008  1/2UNC HEX STOVER NUT

500044  1/2NPT-90 ST EL, POLY

500078  1/2NPT-90 EL, POLY

507031  SS PIPE NIPPLE .50NPT-1.13
696195  1/2FNPT-1/2MNPT MICRO BALL VLV

[ N SIS OIS C S U O CIF OIS ORI SO PO GO P \ SO PO QPGP I CIPS I IS PO NI CF CIF7- - SN IR CIF OIS SN C O I




€6

€60¢ES

D

m

QTY PART NO.

PO A PO P AN GO b 4 4k 4 S ROPNOR bk 4k 4 4 A R D o O

FRONT FILL ASSEMBLY

470352
500013
500014
500019
500063
500157
500159
500164
500168
500171
500208
500209
500210
500216
500217
505214
690488
691154
696147
696149
696225
696231
470253
470254
470255
470256
472316
482017
520090
520070
520145
601497
690698
691139
785007
900066
900418
910002
914002
473006
920006
920501
601680
601676
691140
470113
291680
291681

DESCRIPTION

LANYARD, 11" POLY

1"NPT HEX PIPE NIPPLE, POLY
1"NPT-90 ST EL, POLY
3/4NPT-1/2HOSE BARB, POLY
1"NPT PIPE PLUG, POLY

1" FLANGE GASKET EPDM
1" FLANGE CLAMP, S.S.

3" FLANGE-3" MNPT ADPTR  POLY
1" FLANGE-1" FNPT ADPTR  POLY
1" FLANGE-1" HOSE BARB POLY
3" FLANGE CLAMP, S.S.

3" FLANGE GASKET EPDM

3" FLANGE-3" HOSE BARB POLY
3"FLANGE PLUG W/1"FNPT POLY
3" FLANGE TEE POLY
1"-3/4"NPT REDU BUSH, POLY
1.00 CHECK VLV, SPRING LOADED
FRT FILL SUPP ARM WLD  STS'12
BALL VLV, 1" FLANGE

BALL VLV, 3" FLANGE
3.00FNPT-MALE COUPLER POLY
CAP FOR 3.00 MALE COUPLER POLY
HYD DAMPER,100LB,4"STROKE 1084
BALL SOCKET, M6 THD X 10MM
BALL STUD,5/16-18 THD X 10MM
SAFTY CLIP, 10MM BALL SOCKET
ROLL PIN, 5/16 X 1 1/2

SPRING

HOSE CLAMP NO 16 STAINLESS
HOSE CLAMP NO 8 STAINLESS
3.56/3.88 T-BOLT HOSE CLAMP SS
HOSE, 1 X 206 1BR BLK EPDM

FRT FILL SUPP ARM REL WLD

FRT FILL SUPP ARM LATCH PIN'10
KNOB,1 3/16" BALL,RED,3/8-16
5/16UNC X 1 1/4 HEX BOLT
3/4UNC X 7" HEX BOLT

5/16UNC HEX NUT

5/16UNC HEX STOVER NUT

3/4UNC HEX JAM NUT, NYLOC

3/4 SAE FLAT WASHER

5/16 LOCK WASHER

HOSE, 3 X 91 POLY HELIX EPDM
HOSE, 1/2 X 270 1BR BLK EPDM
FRT FILL LATCH BRKT WLD,STS'10
5/16UNC HEX FLANGE LOCK NUT
POSITIVE JUMPER STUD, RED
NEGATIVE JUMPER STUD, BLACK



v6

¥60¢2€S

RIGHT FRONT

NOTE: 359624 SHOWN FOR REFERENCE
SEE LEG ASSEMBLY

DET.

OOoO~N®OAWN =

RIGHT FENDER ASSEMBLY

QTY PART NO. DESCRIPTION

359598
359599
359600
359607
359614
359620
359622
470431
629772
900129
900132
900266
910004N
914008

DONWOOH AN - = =

— N
oo

FRONT FENDER, STS ‘10
REAR FENDER, STS ‘10
RH FRT FENDER BRKT WLD,STS '10
RH REAR FENDER BRKT WLD,STS'10
RH REAR UPR FENDER SUPP WLD'10
RH LWR FENDER SUPP,STS 54" '10
LWR FENDER SUPP SPACER,54" '10
1/2UNC X 1 1/2 FLANGE BOLT
CAPLUGS PLUG,1 3/4"RD,BLK POLY
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC X 1 3/4 SER FLANGE BOLT
1/2UNC X 1 3/4 HEX BOLT

3/8UNC FLANGE CNTR LOCK NUT
1/2UNC HEX STOVER NUT

RIGHT REAR



G6

S60CES

o
m
—

O~NOO O WN =

LEFT FENDER ASSEMBLY

QTY PART NO.

359598
359599
359601
359608
359615
359621
359622
470431
629772
900129
900132
900266
910004N
914008

O‘)mR‘;C&)O‘)#—A—A—A—A—A—A

- N
N o

LEFT REAR

DESCRIPTION
FRONT FENDER, STS 10
REAR FENDER, STS '10

LH FRT FENDER BRKT WLD,STS '10
LH REAR FENDER BRKT WLD,STS'10
LH REAR UPR FENDER SUPP WLD'10
LH LWR FENDER SUPP,STS 54" '10
LWR FENDER SUPP SPACER,54" '10
1/2UNC X 1 1/2 FLANGE BOLT
CAPLUGS PLUG,1 3/4"RD,BLK POLY
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC X 1 3/4 SER FLANGE BOLT
1/2UNC X 1 3/4 HEX BOLT

3/8UNC FLANGE CNTR LOCK NUT
1/2UNC HEX STOVER NUT

LEFT FRONT

NOTE: 359625 SHOWN FOR REFERENCE
SEE LEG ASSEMBLY



96

9602€S

DET.

O~NOOTsWON =

FLOW MAX 110 MONITOR (FRONT FILL)

QTY PART NO.

e S B \C BN\ I \C T \C 2 (O ]

470121
470231
500208
500209
500210
520145
690804
690805

DESCRIPTION

1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1" FLANGE HEX BOLT

3" FLANGE CLAMP, S.S.

3" FLANGE GASKET EPDM

3" FLANGE-3" HOSE BARB POLY
3.56/3.88 T-BOLT HOSE CLAMP SS
FLOW MAX 110 CONSOLE, RAVEN
RFM 200 FLOW METER, RAVEN




16

S~ O WO NOOUH»WN =
L R e SIS B S I \C T V)

—_

602€S

!

QTY PART NO.

470121
470231
500208
500209
500210
520145
690804
690805
342999
470233
470113

FLOW MAX 110 MONITOR (SIDE FILL)

DESCRIPTION

1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1" FLANGE HEX BOLT

3" FLANGE CLAMP, S.S.

3" FLANGE GASKET EPDM

3" FLANGE-3" HOSE BARB POLY
3.56/3.88 T-BOLT HOSE CLAMP SS
FLOW MAX 110 CONSOLE, RAVEN
RFM 200 FLOW METER, RAVEN
CONSOLE MT,SIDE,FLOMAX 110 '12
5/16UNC X 3/4 FLANGE HEX BOLT
5/16UNC HEX FLANGE LOCK NUT



86

860¢2€ES

AWS HYDRAULIC VALVE ASSEMBLY
DET. QTY PART NO. DESCRIPTION
1 1 361872 AWS VALVE MT WLDMT, STS 09
2 1 606370 VALVE, FVv8623 V1 SUNSOURCE
3 1 611126  7/8MJIC-7/8MOR ADPTR
4 3 618119  9/16MJIC-90-9/16MOR LBO
5 2 618126 9/16MJIC-9/16MOR ADPTR
6 1 618241  3/4MJIC-90-3/4MOR LBO
7 3 900128 3/8UNC X 3/4 HEX BOLT
8 8 900129 3/8UNC X 1" SERR FLANGE BOLT
9 8 470087  3/8UNC HEX FLANGE LOCK NUT
10 1 361908 AWS MANIF COVER WLD




66

6602€S

LH FRONT LEG RH FRONT LEG

' AIR BAG AIR BAG
CONTROL VALVE CONTROL VALVE
J

LH REAR LEG RH REAR LEG

AIR BAG AIR BAG
DRY TANK CONTROL VALVE CONTROL VALVE
[ @
‘ J

&
( |
GD +°I $WET — |$

©,

AIR LINE DIAGRAM STS 10/12

DET. QTY PART NO. DESCRIPTION

.
1 4 601473 HOSE, 1/4 X 18 AIR
FOAMER REGULATOR : AIR DRYER 2 1 601476 HOSE, 1/4 X 120 AIR
3 1 601478 HOSE, 1/4 X 175 AIR
4 1 601479 HOSE, 1/4 X 196 AIR
5 1 601480 HOSE, 1/4 X 230 AIR
6 1 601483 HOSE, 1/2 X 84 AIR
FOMIER, CONTROL ;e e rem
AIR COMPRESSOR 9 1 601625 HOSE, 1/4 X 14 AIR
10 1 601633 HOSE, 3/8 X 11 AIR
11 1 601587 HOSE, 3/8 X 102 AIR
12 1 601592 HOSE, 1/4 X 69 AIR
13 1 601707 HOSE, 1/4 X 63 AIR
14 1 611306  12-P919J-12FJX- 12FJX90-42 H/A
15 1 611307  10-P919J-10FJX-10FJX-40  H/A



NOTICE

The following page contains decals for the model STS 12.

These decals can be obtained from Hagie Mfg. Co. and
should be used whenever your machine is repainted or
when the decals become worn, weathered, or faded.

Special attention should be paid to decals involving
personal safety. They have been attached for your pro-
tection.

KEEP THEM IN PLACE.

Contact: Hagie Manufacturing Co.
721 Central Ave West
Box 273
Clarion, Iowa 50525

100



QTY. PART NO.

4

650103

650107

650114

650115

650116

650118

650125

650132

650140

650144

650154

650155

650156

650158

650159

650163

650164

650165

650174

650176

650178

650217

650223

650231

650232

650234

650256

650272

650275

650278

650339

650348

650367

650372

650377

650396

650397

650398

650399

650400

650401

650402

650406

650410

650848

650849

650850

650851

650954

650982

650985

STS12 DECALS

DESCRIPTION
TREAD ADJUST INDICATOR DECAL
CAUTION BOOSTER DECAL
FILL WITH FRESH WATER DECAL
HAND WASH ONLY DECAL
INDUCTOR FILL INSTRUCTION DECAL
DO NOT USE EITHER DECAL
AGITATOR RATE IND DECAL
CUMMINS POWER DECAL
ENGINE COMPARTMENT DECAL SET
LOGO, SOLUTION TANK DECAL
PATENTS,HAGIE UPFRONT DECAL
SIDE FILL CONTROL DECAL
PRESS WASH CONTROL DECAL
SPEED CONTROL STS CAB DECAL
THROTTLE BRAKE PUMP DECAL
POWER POINT DECAL
NO PASSNGR/NOT NEAR LEAK DECAL
PWR LINE/BM FOLD/GLASS DECAL
RADIATOR CAUTION DECAL
CAUTION, CAB CHEM EXPOSER DECAL
CAUTION QUICK ATTACK PIN DECAL
CAUTION, CHECK OIL DECAL
30MPH ID SYMBOL DECAL
AUX POWER DECAL
AUX POWER LOCATION DECAL
ENGINE ELECTRICAL BOX DECAL
EXPLOSION/RELEASE POWER DECAL
200 AMP ECM SUSE DECAL
CONTROL CENTER DECAL
E-STOP DECAL
WARNING, HYD OIL INJ DECAL
NOTICE DRAIN AIR TANK DECAL
AIR FILTER INSTRUCTION DECAL
MAIN ELECTRICAL DISCONNECT DECAL
NOTICE-R134A 3LB DECAL
CONSOLE FUSE-RELAY DECAL
BOOM SPRAY SECTIONS DECAL
CAB CONSOLE MODULES DECAL
FLASHER/LIGHT MODULE DECAL
BELLY PAN MODULE DECAL
AUX POWER PORT DECAL
REAR CHASSIS MODULE DECAL
SIGHT GAUGE DECAL
FUSE/RELAY MODULE,STS DECAL
CAUTION, SLIP OR FALL DECAL
CAUTION, ENGINE FUEL DECAL
DANGEROUS CHEM DECAL
SHIELDS DECAL
DIESEL DECAL
ELECTRICAL DECAL

WHEEL BOLT TORQUE DECAL

101

LOCATION
1-ON EACH LEG SLIDE TUBE
NEAR BOOSTER POSTS
ON FRESH WATER TANK
NEAR HAND WASH VALVE
ON SIDE OF FILL ARM
NEAR AIR INTAKE ON SHEET METAL
ON KZCO AGITATION VALVE
LOCATED ON ENGINE HOOD
ON ENGINE HOOD
ON EACH SIDE SOLUTION TANK
ON LOWER LEFT REAR OF MAINFRAME
ON SIDE FILL SWITCH BOX
ON PRESS WASHER SWITCH BOX
ON CONSOLE
ON CONSOLE
ON CONSOLE
ON LEFT UPPER REAR POST
ON RIGHT REAR UPPER CAB POST
ON TOP OF RADIATOR
ON UPPER RIGHT SIDE WINDOW
1-EA ON FRONT CROSSMEMBER BY Q-ATTACH
ON PRESSURE WASHER MOUNT
ON REAR BUMPER
ON THE BOTTOM OF CONSOLE
ON CONSOLE
INSIDE ENGINE ELECTRICAL BOX
NEAR RADIATOR CAP
NEAR AIR CLEANER MOUNT
ON CONSOLE
ON CONSOLE
1-ON SIDE OF OIL TANK
ON AIR TANK
ON ENGINE AIR FILTER END CAP
NEAR BOOSTER POSTS
1-NEAR ELECTIC VALVE ON TRANSOM
RH SIDE OF ENGINE ON FRAME
ON CONSOLE
ON CONSOLE
IN CONSOLE
ON BELLY PAN
ON BELLY PAN
1-UNDER SIDE FILL SWITCH BOX
1-ON FRONT FILL ARM
INSIDE REAR ELECTRICAL BOX
ON THE LEFT REAR OF CAB
ON BELLY PAN
ON LADDER PIVOT TUBE
NEAR FUEL TANK NECK
SOLUTION TANK FILLER NECK
ON LOWER LH REAR MAINFRAME TUBE
NEAR FUEL TANK NECK
ON RH CAB DOOR

ON EACH WHEEL RIM

532101



LEFT FRONT WHEEL MOTOR

RIGHT FRONT WHEEL MOTOR

eﬁgﬂ% P2 P_p ¢ wﬂe
g R
o4 \ ZI
® | OF
J o5 © /@ '® m%@ 5
o & 5 aja|[
(39)
g/ @ Of
L 8ea o
e ] o [ &Nk
7 Jooeee @ i T
_ % (1)
® -
@@ @ mmm \@@ mmww
=f [ F& ® =) O %@ v A
® @ Q
T8 ® 7
,K,\_w_ﬁ
102 532102



DET.

OJdOoONWU B WN -

QTY PART NO.

NHEHENEFHEFENENNNENPAFWOHRHFHEFHEEPRERERENWHPRERREERENNFREREREEREREREEREEREERENNNRERRRRRFRF

606512
606513
605623
605622
606450
615848
618800
606386
610965
610962
605625
605647
760732
606246
607004
606258
615823
615822
615854
615904
615905
615849
618527
618753
606196
618767
618186
618640
618472
618746
618469
618745
470471
618747
618724
618759
618431
618768
618785
618895
616444
618183
618830
618126
616388
618467
618475
618477
618778
618456
615886
618581
618752

STS 10/12 STANDARD HYDRAULIC DIAGRAM 2012

REFERENCE DRAWING NO. 49924451

DESCRIPTION
H1-P-115CC PUMP,D/D-MT  SAUER
H1-P-115CC PUMP,D/B-MT  SAUER

SUCTION STRAINER,39GPM 100M 32
SUCTION STRAINER,21GPM 100M 24
TANDEM PUMP, 606451 & 606452

RH FRONT HYDROSTAT TUBE ASSY
OIL COOLER STS12 2000
WHL MOTOR,51C060 SAUER W/DEUTS
WHEEL HUB,27:1 W/BRAKE BONFIG
WHEEL HUB,23:1 BONFIG
IN-TANK RETURN FILTER, 10M
BREATHER-HYD RSRVR

HYD TANK WLD,STS10/12/14
MANIFOLD, #16 3-STN 180
SAUER PISTON PUMP JRR060B
REFIEF, LS PUMP  SAUER

LH FRT CASEDRAIN HYD TUBE ASSY
RH FRT CASEDRAIN HYD TUBE ASSY
M/F CASE DRAIN TUBE,STS10 07
OUTER HYDRO TUBE ASSY,10/12'12
INNER HYDST TUBE ASSY,10/12'12
LH FRONT HYDROSTAT TUBE ASSY

1 7/8MJIC-1 5/8MOR ADPTR
7/16MOR PLUG, HEX SOCKET

PRESS TRANSDUCER ASSY 9000PSI
1 7/8FJIC-1 5/8MJIC ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 5/16MJ-90-1 5/16FJ SWIV LBO
1 5/8MJIC-1 5/8MOR ADPTR

2 1/2MJIC-45-2 1/2MOR LBO
3/4MJIC-1 1/16MOR ADPTR

1 7/8MJIC-45-1 7/8MOR LBO
5/16MOR PLUG, MAGNETIC

1/2 FLANGE-1 7/8MJIC ADPTR
5/8MJIC-1 5/8MOR LG ADPTR
5/8MOR PLUG, HEX SOCKET

3/4 (-12) SPLIT FLANGE KIT #62
1 5/8MJIC-90-1 5/8FJX TUBE

1 11/16FFOR-1 7/16MFOR ADPTR

1 11/16MFOR-90-1 11/16FFOX ADP
10-451TC-12FJX-12FJX90-48 H/A
3/4MJIC-90-7/8MOR LBO

1 5/16MJ-1 5/16MOR 6.0LG ADPTR
9/16MJIC-9/16MOR ADPTR
10-451TC-12FJX-10FJX90-91
7/16MJIC-7/16MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO
1 5/8MJIC-90-1 5/8MOR LBO
1 11/16FFOX RUNTEE-1 11/16MFOR
7/8MJIC UNION

LH FRT WHL MAIN TUBE ASY,STS09
7/8MJIC UNION TEE

1 5/8MJIC BLKHD RUN TEE

'10

=

H/A

DET.

54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106

103

QTY PART NO.

NHHFFNEEREHENFEFNEPEHFEPENHEHEFRFRFOHRFFEREFRENNHERENRFRFHEFRHFEFRERFRERFREFRENFRENEFENNRFERRRRRRFRFRF

616984
618509
616983
618130
616038
611126
616987
616985
616988
616565
616339
616986
616566
616989
616990
617050
616373
616265
616346
616347
616343
616399
616982
618735
618782
616073
618765
618897
618451
615885
616398
616397
616396
618780
616372
618766
618486
618279
606387
618812
618764
618463
618541
618482
618779
618333
618302
618740
615875
616338
618641
618362
618531

DESCRIPTION

16-451TC-16FJX-16FJX90-45 H/A
7/16MOR RUN TEE-7/16MJIC
16-451TC-16FJIX-16FJIX90L-41 H/A
7/8MOR RUN TEE-7/8MJIC
04-471TC-06FJIX-06FJIX90-15 H/A
7/8MJIC-7/8MOR ADPTR
20-791TC-20FFOX-20FF0OX90-47H/A
20-791TC-20FFOX-20FFOX-54 H/A
20-791TC-20FFOX-20FFOX90-68H/A
16-792TC-16FF0X-16FF0X-129 H/A
16-792TC-16FFOX-16FFOX-146 H/A
20-791TC-20FFOX-20FFOX90-26H/A
16-792TC-16FF0X-16FF0X90-151H/
20-881-20FLG-20FJX90-83 H/A
20-881-20FLG-20FJX90-96 H/A
08-451TC-10FJX-08FJIX45-142 H/A

08-451TC-10FJX-08FJIX45-212 H/A
08-451TC-12FJIX-08FJIX45-175 H/A
24-881-24FJX-24FJX90-103 H/A
16-881-20FJX-16FJX90M-59  H/A
32-881-32FJX-32FJX-53 H/A
24-881-20FJX-24FJX90-105 H/A

10-451TC-12FJX-10FJX90-25 H/A
9/16JIC .062 ORIFICE ADPTR
9/16MOR-9/16F0OR-9/16MJIC BRNCH
04-451TC-06FJX-04FJIX45-202 H/A
2" FLANGE-2 1/2MJIC ADPTR {61
1 1/4"FLANGE-1 11/16MFOR ADPTR
3/4FJIC SW RUN TEE-3/4MJIC

RH FRT WHL MAIN TUBE ASY,STS09

20-881-16FJX-20FJX-83 H/A
20-881-16FJX-20FJX-77 H/A
20-881-20FJX-20FJX90-70 H/A
1 1/4 SPLIT FLANGE HALF, #62

04-451TC-06FJIX-04FJIX45-222 H/A
2" SPLIT FLANGE KIT 4#61
9/16FJIC SW RUN TEE-9/16MJIC

1 1/16MJIC-90-7/8MOR LBO

WHL MOTOR, 51C060 W/SENSR-DEUTS
3/4 FLANGE-1 7/16MFOR ADPTR

1 7/8MJIC-90-1 7/8FJX TUBE LBO
1 5/16MJIC-90-1 5/16MOR XL LBO
1 5/16FJIC-1 1/16MJIC ADPTR
3/4FJIC-9/16MJIC ADPTR

1 11/16MFOR-90-1 1/4FLG C62LBO
7/8FJIC SW RUN TEE-7/8MJIC

1 1/16MJIC-90-1 5/16MOR LBO
3/4 FLANGE-90-1 7/16MFOR LBO
WHEEL MOTOR HYD TUBE ASSY
16-792TC-16FFOX-16FFOX-127 H/A
1 1/16FJIC-1 5/16MJIC ADPTR

1 7/16MFOR-90-1 7/16FFOR LBO
9/16FJIC CAP NUT

53210z



RH STEERING
CYLINDER

TO CASE DRAIN

m.d@ SIDE FILL
»& LIFT VALVE

2 XOA:

AA

FROM PUMP
SHEET -1

SOLUTION
PUMP 9306

@

L) .m___ﬂa FRONT

RETURN \g

TO CASE DRAIN MANIFOLD ———-
BB SHEET-1

® @ @
@ mSoc%szmzowc%

PRESSURE
WASHER

TO REAR RETURN
MANIFOLD

110)Top [ SIDE

C

LH REAR TREAD

RH REAR TREAD \Ilﬁ=gT

532104



DET.

NO O ~JOoON U WN

QTY PART NO.

HHEFHEFNFHFHFOHFRFRFRFHEFREFRFRHEFPRPNWRFRFWHRHERERENHENFRFHEFRRFRERENAEERERFFEFRFRFEFERENWHENUNFONFENFEFENRFRFREFREENEFENRFRH

749333
621550
606247
606246
621614
621554
621552
691160
606213
606253
606347
615772
615850
615853
618629
615856
611125
618241
618913
618249
618119
618473
618444
618126
618753
618108
618361
618301
618759
618302
618467
618308
618529
618470
618451
618630
618731
618486
618455
618475
618363
618314
618487
616070
618132
618440
616446
618628
618425
618397
618191
616531
616071
616504
618807
616448
618248
618273
618178
618831
616301
616447
618805
616306
616377
616088
616441
616477

STS 10/12 STANDARD HYDRAULIC DIAGRAM 2012

REFERENCE DRAWING NO. 499244S2

DESCRIPTION

STRG CTRL VLV, OSPEDC 60/260
HYD CYL, 2.50 X 8.81 X 1.250
MANIFOLD W/CHK VLV SAUER
MANIFOLD, #16 3-STN 180

HYD CYL,2.50 X 8.81 PHASE/2SEN
HYD CYL, 1.50 X 12.25 X .750
HYD CYL, 3.00 X 16.00 X 1.375
HYPRO PUMP,9306C-HM5C-BU,FLG
HYD SOLE VLV,2P-3W,9/16FOR 05
CTRL VALVE,SOLU PUMP SAUER
PRESSURE TRANSDUCER, 7500PST
STRG CYL JUMPER HYD TUBE ASSY
M/F HYD TUBE, LS LINE,STS10 07
M/F HYD TUBE,PRES\RTN STS10 07
9/16MOR BRANCH TEE-9/16MJIC
M/F HYD TUBE,MAIN SUP,STS10 07
3/4MJIC-3/4MOR ADPTR
3/4MJIC-90-3/4MOR LBO
7/8MJIC-90-M22MOR LBO
3/4MJIC-90-9/16MOR LBO
9/16MJIC-90-9/16MOR LBO
7/16MJIC-90-7/16MOR LBO
9/16MOR RUN TEE-9/16MJIC
9/16MJIC-9/16MOR ADPTR

7/16MOR PLUG, HEX SOCKET

1 1/16MJIC-3/4MNPT ADPTR
7/16MOR-9/16FOR ADPTR
7/8MJIC-90-7/8FJIC SWIV LBO

1 5/8MOR PLUG, HEX SOCKET

1 1/16MJIC-90-1 5/16MOR LBO
7/16MJIC-7/16MOR ADPTR

1 1/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-45-1 1/16FJ SWIV LBO
3/4MJIC-1 5/16MOR ADPTR
3/4FJIC SW RUN TEE-3/4MJIC

1 5/16MJ-45-1 5/16FJ SWIV LBO
9/16JIC .025 ORIFICE ADPTR
9/16FJIC SW RUN TEE-9/16MJIC

1 5/16MJIC-1 5/8MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO
7/16FJIC CAP NUT

3/4MJIC UNION

1 1/16FJ SW RUN TEE-1 1/16MJ
04-451TC-04MIBH-06MOR-11.00H/A
1 1/16MOR-7/8FOR ADPTR
9/16MJIC-90-9/16MOR EX LG LBO
04-451ST-06FJX-04FJX90-131 H/A
7/8MJIC-45-7/8FJIC SWIV LBO
9/16MJIC-45-9/16MOR LBO

1 5/16MOR-9/16FOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
08-451TC-08FJX-08FJX-55 H/A
04-451TC-04MIBH-06MOR-13.00H/A
08-451TC-08FJX-08FJX-98 H/A
HYD CPLR, FEM #12,3/4FOR
10-451ST-08FJX-12FJX-119  H/A
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-1/2MNPT ADPTR

1 5/16MJIC-90-1 5/16MOR LBO

1 1/16MJIC-45-1 5/16MOR LBO
04-451TC-04FJX-06FJX-21 H/A
10-451ST-08FJX-12FJX90-44 H/A
HYD CPLR, FEM #14,9/16FOR
08-451TC-08FJX-08FJIX-11 H/A
04-451TC-06FJX-06FJIX90-44 H/A
04-451TC-06FJX-06FJX-56 H/A
06-451TC-08FJX-08FJIX90-40 H/A
12-451TC-12FJX-12FJX-34 H/A

105

DET.

69
70
71
72
73
74
75
76

114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134

QTY PART NO. DESCRIPTION

HHHE R HERHEFRNHRFRHRERRERENRERERENRERWOOOHEHEFRFWURRHRRHERERHRRHRRERERRHRERHRRHREREERERRENNERRRRRRFFF &

617012
616308
616320
616435
616310
616341
616330
616438
616327
617017
618911
618533
616406
616326
616730
615855
616641
616307
616395
616319
616476
618842
617004
611127
616404
618912
616322
616443
616315
616437
616416
616445
616442
616439
616440
606249
616732
618640
618171
618754
618755
618499
618733
606259
618474
691236
618183
690672
618770
618769
618806
691036
616451
616450
611128
618590
616617
618774
618883
618909
618910
617018
617015
618535
617019
618557

06-451TC-06FJIX-08FJX90-212 H/A
10-451TC-10FJX-12FJX-12 H/A
04-451TC-04FJX-04FJIX90-47 H/A
04-451TC-06FJIX-04FJX45-20 H/A
10-451TC-10FJX-12FJX-24 H/A
16-881-16FJX-20FJX-51 H/A
10-451TC-12FJX-12FJX90-87 H/A
04-451TC-04FJIX-04FJX45-51 H/A
10-451TC-10FJX-10FJX90-44 H/A
10-451TC-10FJX-12FJX90-82 H/A
7/8MJIC-M22 MOR ADPTR

1 1/16FJIC CAP NUT
16-881-20FJX-16FJX90-122 H/A
08-451TC-08FJX-10FJX90-48 H/A
08-451TC-08FJX-08FJX90-108 H/A
HYD RETURN LINE, LONG,STS10 07
08-451TC-10FJX-08FJIX90L-178H/A
08-451TC-08FJX-08FJX-23 H/A
16-881-16FJX-16FJX90-25 H/A
04-451TC-04FJX-04FJX90-32 H/A
10-451TC-10FJX-12FJX90-24 H/A
1 1/16MJIC-90-1 5/8MOR LBO
06-451TC-08FJIX-06FJX90-21 H/A
1 1/16MJIC-1 1/16MOR ADPTR
16-451TC-16FJX-16FIX45-40 H/A
3/4M3C-90-M18MOR LBO
06-451TC-08FJX-08FJX90-21 H/A
08-451TC-08FJX-08FJX90-76 H/A
04-451TC-04FJX-04FJIX45-74 H/A
04-451TC-04FJX-06FJX90-28 H/A
10-451TC-12FJX-12FJX-25 H/A
10-451TC-10FJX-12FJX-127 H/A
06-451TC-08FJIX-08FJX90-114 H/A
04-451TC-06FJX-06FJIX-98 H/A
04-451TC-06FJIX-06FJX90-114 H/A
MANIFOLD, TRD ADJ PWRSYS
10-451TC-10FJX-12FJX90-121 H/A
1 5/16MJ-90-1 5/16FJ SWIV LBO
7/8MOR-3/4FOR ADPTR

9/16MOR PLUG, HEX SOCKET
3/4MOR PLUG, HEX SOCKET
7/16MJIC-90-9/16MOR LBO
9/16JIC .042 ORIFICE ADPTR
DIVERSION VLV,STS LS 07
3/4MJIC-90-1 1/16MOR LBO

3" TRANSFER PUMP,HYPRO
3/4MJIC-90-7/8MOR LBO

HMC 320 SPECIAL/MINUS HOSE
3/4MJIC-3/4MOR BLKHD ADPT
9/16MJIC-9/16MOR BLKHD ADPT
HYD CPLR,MALE #12,7/8FOR

HYPRO 9307C-GM10 PUMP
12-451TC-12FJX-12FJX90-34 H/A
10-451TC-12FJ3X-12FJX90-22 H/A
7/8MJIC-90-7/8MOR LBO
3/4MJIC-45-3/4FJIC SWIV LBO
06-451TC-06FJIX-06FJX-168  H/A
7/8MJIC-90-7/8MOR LG LBO

1 5/16MJIC-90-1 5/8MOR LBO

M12 MOR PLUG, HEX SOCKET
3/4MJIC-M18MOR ADPTR
16-451TC-16FJX-16FJX90-24 H/A
10-451TC-08FJX-10FJX-177 H/A
7/8MJIC-90-1 1/16MOR LBO
06-451TC-06FJX-06FJIX-285 H/A
7/8FJIC-9/16MJIC ADPTR

532105



\

BOTTOM TUBE
TOP TUBE

BOTTOM TUBE

e/ LH LEVEL |9

90/10

0 FOOT BOOM-ST

TOP TUBE

BOOM BREAK/FOLD)
VALVE (SIDE)

BOOM BREAK/FOLD

LH FOLD

™
w
(=]
=
=1
-
>
(&)
—
[T
-
-
x
N —
(]

VALVE (TOP)

~

HA®)

ANDARD

..-‘ RH LIFT CYLINDER

10

of

RH FOLD

[
L

©] RH LEVEL 9

TOP TUBE

TOP TUBE
BOTTOM TUBE

TOP TUBE
BOTTOM TUBE

BOTTOM TUBE

TOP TUBE

BOTTOM

TUBE

TOP TUBE

BOTTOM TUBE

TOP TUBE

BOTTOM TUBE

106

SHEET 2 OF 3

532106



DET.

NO OOy WN -

QTY PART NO.

—

—

—
NNOFPFWFUNHFHFOOFNHFHFNWRENHFRFREFUOWNNNNNN -

606272
621554
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629

STS 10/12 STANDARD HYDRAULIC DIAGRAM 2012

REFERENCE DRAWING NO. 499244S3

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 12.25 X .750
KICK-DOWN RELIEF VALVE, 800PSI
HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380
ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV, STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM,STS
PRESSURE TRANSDUCER, 7500PST
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040 ORF
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC

107

DET.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

QTY PART NO. DESCRIPTION

HFHEFNNFEFNWHFRFEFFEFFENNNNHREFEREENOFENNNNNEFNN

618668
614752
616384
618733
616358
616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
616075
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183

9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA

08-451TC-08FJIX-08FJIX-43 H/A
9/16JIC .042 ORIFICE ADPTR
06-451TC-06FJIX-06FJIX-56 H/A
06-451TC-06FJX-06FJX90-79 H/A
06-451TC-08FJIX-06FJIX90-30 H/A
08-451TC-08FJX-08FJX90-18 H/A
06-451TC-06FJIX-06FJIX-65 H/A
06-451TC-06FJIX-06FJIX45-18 H/A
06-451TC-06FJX-06FJIX-36 H/A
06-451TC-06FJIX-06FJIX90-27 H/A
06-451TC-06FJIX-06FIX-71 H/A
04-451TC-04FJX-06FJIX90-35 H/A
06-451TC-06FJX-06FJIX-62 H/A
06-451TC-06FJIX-06FJIX-84 H/A
04-451TC-06FJIX-06FJIX-9 H/A
06-451TC-06FJX-06FJIX-86 H/A
06-451TC-08FJX-06FJIX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FJIX-47 H/A
06-451TC-06FJIX-06FJIX-42 H/A
06-451TC-06FJX-06FJIX-58 H/A
06-451TC-06FJX-06FJX-60 H/A
08-451TC-08FJX-08FJIX-50 H/A
04-451TC-04FJX-06FJIX-51 H/A
06-451TC-06FJX-06FJIX-78 H/A
06-451TC-06FJX-06FJIX-38 H/A

HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-7/8MOR LBO

532107



@s——{[LH_BOOM BREAKAWAY =it
>

\
o

] LH LEVEL [9O
TPl

\ 7=

BOTTOM TUBE
TOP TUBE

BOTTOM TUBE
TOP TUBE

LH FOLD

90/100 FOOT BOOM-NORAC

RH FOLD

— RH LEVEL
A=Al

&
®

|

_4+—]

205

& =
B 2 8 2
S F S
2 = ? o=
3 2 g 2
e 5 P 5
5 s
8 8

(+0) ~
_ 7/ o e 1 A
24 o e N ;6
\\“\\\ TOP TUBE g
BOTTOM TUBE
\\ TOP TUBE /

NORAC VALVE
(SIDE)

108

532108



DET.

OO WN -

QTY PART NO.

NNFEFNUNNOHFHPFUWFUWUNHFHFOOHFENNOONNKFEFREFEFUOUNNNNNNF-

606272
621554
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629
618668
614752
616384
618733
616358

STS 10/12 STANDARD HYDRAULIC DIAGRAM 2012

REFERENCE DRAWING NO. 499244S4

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 12.25 X .750
KICK-DOWN RELIEF VALVE, 800PSI

HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380

ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV, STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM,STS
PRESSURE TRANSDUCER, 7500PST
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040 ORF
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC
9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA

08-451TC-08FJX-08FJX-43 H/A
9/16JIC .042 ORIFICE ADPTR
06-451TC-06FJX-06FJIX-56 H/A

109

DET.

36
37
38
39
40
41
42
43
4t
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69

QTY PART NO. DESCRIPTION

NHFFHFHENFNNHFFEFFEFEFNNFEFNWHFHFREFEFRFEFRENNNNREFEFRERESEENOHFHNNN

616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
616075
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183
606455
616555
616557
616554
616556
606256
618473
618440
696131

06-451TC-06FJIX-06FJIX90-79 H/A
06-451TC-08FJX-06FJIX90-30 H/A
08-451TC-08FJIX-08FJIX90-18 H/A
06-451TC-06FJX-06FJIX-65 H/A
06-451TC-06FJIX-06FIX45-18 H/A
06-451TC-06FJX-06FJX-36 H/A
06-451TC-06FJIX-06FJX90-27 H/A
06-451TC-06FJX-06FJIX-71 H/A
04-451TC-04FJX-06FJIX90-35 H/A
06-451TC-06FJX-06FJX-62 H/A
06-451TC-06FJIX-06FJIX-84 H/A
04-451TC-06FJX-06FJIX-9 H/A
06-451TC-06FJIX-06FJIX-86 H/A
06-451TC-08FJIX-06FJIX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FJIX-47 H/A
06-451TC-06FJIX-06FJIX-42 H/A
06-451TC-06FJX-06FJX-58 H/A
06-451TC-06FJX-06FJX-60 H/A
08-451TC-08FJIX-08FJIX-50 H/A
04-451TC-04FJX-06FJX-51 H/A
06-451TC-06FJIX-06FJIX-78 H/A
06-451TC-06FJIX-06FJIX-38 H/A
HYD CPLR,MALE {14,9/16FOR
3/4MJIC-90-7/8MOR LBO

NORAC HYD VALVE (44963D)
06-451TC-06FJIX-06FJIX90-31 H/A

06-451TC-06FJIX-06FJIX90L-31 H/A

04-451TC-04FJX-06FJIX90-30 H/A
08-451TC-06FJX-08FJX90-31 H/A
CHECK VALVE, IN LINE SAUER

7/16MJIC-90-7/16MOR LBO
9/16MJIC-90-9/16MOR EX LG LBO
BALL VALVE, 9/16FOR, 7250PSI

532109



LH FRONT STEERING

CYLINDER

LH REAR STEERING
CYLINDER

e

pA RH F
N

AA

FROM PUMP
SHEET -1

HYDRAULIC
SUPPLY

o
o

=
=
<
= —
=0

—
w
@ w
<
S®»
o
=

STEERING VALVE

LOAD
SENSE

ALL WHEEL STEER
HYDRAULIC VALVE

SIDE VIEW

FRONT
RETURN

ALL WHEEL STEER DIAGRAM

110

CYLINDER

RONT STEERING

RH REAR STEERING

CYLINDER

53211C



DET.

codOoONUFHFWN -

O

QTY PART NO.

HERNFEFNUNRFWS =N -

621602
621603
606370
618115
618119
611126
618126
618241
618314
615772
616531
616504
616730

STS 10/12 STANDARD HYDRAULIC DIAGRAM 2012

REFERENCE DRAWING NO. 49924455

DESCRIPTION

HYD CYL,2.50 X 8.81 PHASE/1SEN
HYD CYL,2.50 X 8.81 W/SENSOR
VALVE, FV8623 V1 SUNSOURCE
9/16MJIC-90-3/4MOR LBO
9/16MJIC-90-9/16MOR LBO
7/8MJIC-7/8MOR ADPTR
9/16MJIC-9/16MOR ADPTR
3/4MJIC-90-3/4MOR LBO

3/4MJIC UNION

STRG CYL JUMPER HYD TUBE ASSY
08-451TC-08FJX-08FJX-55 H/A
08-451TC-08FJX-08FJX-98 H/A
08-451TC-08FJX-08FJX90-108 H/A

111

DET.

14
15
16
17
18
19
20
21
22
23
24
25

QTY PART NO.

e e e

617017
617012
617015
616709
616710
616711
616712
616713
616714
616715
618842
621614

DESCRIPTION

10-451TC-10FJX-12FJX90-82 H/A
06-451TC-06FJIX-08FJIX90-212 H/A
10-451TC-08FJX-10FJX-177  H/A
04-451TC-06FJX-04FJX90-93 H/A
08-451TC-06FJIX-06FJIX-95 H/A
08-451TC-06FJIX-06FJIX-129  H/A
08-451TC-06FJIX-06FJIX90-91 H/A
08-451TC-06FJIX-06FJIX90-119 H/A
08-451TC-08FJIX-12FJX90-92 H/A
10-451TC-12FJX-10FJX90-82 H/A

1 1/16MJIC-90-1 5/8MOR LBO
HYD CYL,2.50 X 8.81 PHASE/2SEN

532111



0 0% %

CC SHEET-2
—=— FROM SIDEFILL CASE DRAIN

BB SHEET-2

LEFT REAR WHEEL MOTOR

OIL COOLER

112

R PEPEP 0P 0P e ¢ » PePe
pK\ \ \ i ﬂw JW : i \ \ \ =
Nvmﬂ /e g / M& ___ & .m_>/ :
b o8 ® %&Ww 5
@@ | 4@
® era @)
© P
HTO G s
NN
Clot%e0 @ Al
R = %
@ & = © |® 0
© beg % i
] -...@ @w ik 0 @ v
) JC,
o [0 oo
s
;
B
@g

RIGHT REAR WHEEL MOTOR

53211z



DET.

N OO WN -

QTY PART NO.

FHEFNHFHEFNPFPFHFHEFAEFEFNNNFNPFPWNOFRFHFHFRFREFPEREHRFRFNWHERFEFENNHFEFFRFHEFRFRFEREFEREFRERENNASERERRRRRRF

606512
606513
605623
605622
606450
615848
618800
606514
610507
610506
605625
605647
760732
606246
607004
606258
615823
615822
615854
615904
615905
615849
618527
618753
606196
618767
618186
618640
618472
618746
618602
618745
470471
618747
618724
618759
618652
618768
618785
618895
6lé64in
618183
618830
618126
616388
618473
618475
618477
618778
618456
615886
618581
618752
616984
618509

STS 10/12 HI TORQUE HYDRAULIC DIAGRAM 2012

REFERENCE DRAWING NO. 499245S1

DESCRIPTION
H1-P-115CC PUMP,D/D-MT  SAUER
H1-P-115CC PUMP,D/B-MT  SAUER

SUCTION STRAINER,39GPM 100M 32
SUCTION STRAINER,Z21GPM 100M 24
TANDEM PUMP, 606451 & 606452

RH FRONT HYDROSTAT TUBE ASSY
OIL COOLER STS12 2000
H1-B-80CC WHL MTR SAUER
TORQ HUB,31:1 CW18E

TORQ HUB,25:1 CW18E

IN-TANK RETURN FILTER, 10M
BREATHER-HYD RSRVR

HYD TANK WLD,STS10/12/14 '10
MANIFOLD, #16 3-STN 180

SAUER PISTON PUMP JRR060B
REFIEF, LS PUMP  SAUER

LH FRT CASEDRAIN HYD TUBE ASSY
RH FRT CASEDRAIN HYD TUBE ASSY
M/F CASE DRAIN TUBE,STS10 07
OUTER HYDRO TUBE ASSY,10/12'12
INNER HYDST TUBE ASSY,10/12'12
LH FRONT HYDROSTAT TUBE ASSY

1 7/8MJIC-1 5/8MOR ADPTR
7/16MOR PLUG, HEX SOCKET

PRESS TRANSDUCER ASSY 9000PSI
1 7/8FJIC-1 5/8MJIC ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 5/16MJ-90-1 5/16FJ SWIV LBO
1 5/8MJIC-1 5/8MOR ADPTR

2 1/2MJIC-45-2 1/2MOR LBO
3/4MJIC-45-7/8MOR LBO

1 7/8MJIC-45-1 7/8MOR LBO

1 5/16MOR PLUG, MAGNETIC

1 1/2 FLANGE-1 7/8MJIC ADPTR

1 5/8MJIC-1 5/8MOR LG ADPTR

1 5/8MOR PLUG, HEX SOCKET

1" SPLIT FLANGE KIT

1 5/8MJIC-90-1 5/8FJIX TUBE

1 11/16FFOR-1 7/16MFOR ADPTR

1 11/16MFOR-90-1 11/16FFOX ADP
10-451TC-12FJX-12FJX90-48 H/A
3/4MJIC-90-7/8MOR LBO

1 5/16MJ-1 5/16MOR 6.0LG ADPTR
9/16MJIC-9/16MOR ADPTR
10-451TC-12FJX-10FJX90-91
7/16MJIC-90-7/16MOR LBO
3/4MJIC-90-1 5/16MOR LBO
1 5/8MJIC-90-1 5/8MOR LBO
1 11/16FFOX RUNTEE-1 11/16MFOR
7/8MJIC UNION

LH FRT WHL MAIN TUBE ASY,STS09
7/8MJIC UNION TEE

1 5/8MJIC BLKHD RUN TEE
16-451TC-16FJX-16FJX90-45 H/A
7/16MOR RUN TEE-7/16MJIC

H/A

113

DET.

56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110

QTY PART NO.

NHHEHEREEREFHENPFPOHFEFNHFNEFEHENRFRHFEREEFEOFRHFRFERENNHEFERENHFRRERRERERRNFEFRNRFRNNRF - R

616983
618130
616038
611126
616987
616985
616988
616565
616339
616986
616566
616989
616990
617050
616373
616265
616346
616347
616343
616399
616982
618735
618782
616073
618765
618897
618451
615885
616398
616397
616396
618780
616372
618766
618486
618279
616072
615908
618764
618463
618541
618482
618779
618333
618302
618654
615909
616338
615910
616375
616380
618019
618641
618362
618531

DESCRIPTION

16-451TC-16FJX-16FJX90L-41 H/A
7/8MOR RUN TEE-7/8MJIC
04-471TC-06FJIX-06FJIX90-15 H/A
7/8MJIC-7/8MOR ADPTR
20-791TC-20FFOX-20FFOX90-47H/A
20-791TC-20FFOX-20FFOX-54 H/A
20-791TC-20FFOX-20FFOX90-68H/A
16-792TC-16FFOX-16FF0OX-129 H/A
16-792TC-16FFOX-16FFOX-146 H/A
20-791TC-20FFOX-20FFOX90-26H/A
16-792TC-16FFOX-16FF0X90-151H/
20-881-20FLG-20FJX90-83 H/A
20-881-20FLG-20FJX90-96 H/A
08-451TC-10FJX-08FJIX45-142 H/A
08-451TC-10FJX-08FJIX45-212 H/A
08-451TC-12FJX-08FJIX45-175 H/A

24-881-24FJX-24FJX90-103  H/A
16-881-20FJX-16FJX90-59 H/A
32-881-32FJX-32FJX-53 H/A
24-881-20FJX-24FJX90-105 H/A
10-451TC-12FJX-10FJX90-25 H/A

9/16JIC .062 ORIFICE ADPTR
9/16MOR-9/16F0OR-9/16MJIC BRNCH
04-451TC-06FJIX-04FJIX45-202 H/A
2" FLANGE-2 1/2MJIC ADPTR {61
1 1/4"FLANGE-1 11/16MFOR ADPTR
3/4FJIC SW RUN TEE-3/4MJIC

RH FRT WHL MAIN TUBE ASY,STS09

20-881-16FJX-20FJX-83 H/A
20-881-16FJX-20FJX-77 H/A
20-881-20FJX-20FJX90-70 H/A

1 1/4 SPLIT FLANGE HALF, #62
04-451TC-06FJIX-04FJIX45-222 H/A
2" SPLIT FLANGE KIT {61
9/16FJIC SW RUN TEE-9/16MJIC

1 1/16MJIC-90-7/8MOR LBO
04-451TC-06FJIX-04FJIX45-195 H/A
WHL MTR HYD TUBE ASSY  STS'12
1 7/8MJIC-90-1 7/8FJX TUBE LBO
1 5/16MJIC-90-1 5/16MOR XL LBO
1 5/16FJIC-1 1/16MJIC ADPTR
3/4FJIC-9/16MJIC ADPTR

1 11/16MFOR-90-1 1/4FLG C62LBO
7/8FJIC SW RUN TEE-7/8MJIC

1 1/16MJIC-90-1 5/16MOR LBO

1" FLANGE-90-1 7/16MFOR LBO
WHL MTR TUBE ASSY STS'12
16-792TC-16FFOX-16FFOX-127 H/A
FRONT BRAKE TUBE,STS10/12 '12
04-451TC-06FJX-08FJIX-68 H/A
04-451TC-08FJIX-06FJIX90-85 H/A
9/16MJIC UNION TEE

1 1/16FJIC-1 5/16MJIC ADPTR

1 7/16MFOR-90-1 7/16FFOR LBO
9/16FJIC CAP NUT

53211:



LH STEERING

CYLINDER

RH STEERING
CYLINDER

TO CASE DRAIN

FROM PUMP.
SHEET -1

SOLUTION

\@ _uc_s_M _..,m\wom

‘H\“-.. B FRONT

RETURN \@

LADDER
CYLINDER

TO CASE DRAIN MANIFOLD ———-

BB SHEET-1

® = W
@ mSocoqzwomzomc_%

PRESSURE
WASHER

TO REAR RETURN
MANIFOLD

LH REAR TREAD

I ® ze
SEICN NI

114 532114



DET.

NO O JONUFHE WN -

QTY PART NO.

HHEFHENFHFHFOHFFRFRHFREFRFRFHEFPARENWHRFRFWHRFHEFAERENENFEFNRFRFFRFFEFERENAEERERFFEFRFRFEFENWHNUNFOAONFHENFEFFENRFRFREFREENRFENRFRFRF

749333
621550
606247
606246
621614
621554
621552
691160
606213
606253
606347
615772
615850
615853
618629
615856
611125
618241
618913
618249
618119
618473
618444
618126
618753
618108
618361
618301
618759
618302
618467
618308
618529
618470
618451
618630
618731
618486
618455
618475
618363
618314
618487
616070
618132
618440
616446
618628
618425
618397
618191
616531
616071
616504
618807
616448
618248
618273
618178
618831
616301
616447
618805
616306
616377
616088
616441
616477

STS 10/12 HI TORQUE HYDRAULIC DIAGRAM 2012

REFERENCE DRAWING NO. 499245S2

DESCRIPTION

STRG CTRL VLV, OSPEDC 60/260
HYD CYL, 2.50 X 8.81 X 1.250
MANIFOLD W/CHK VLV SAUER
MANIFOLD, #16 3-STN 180

HYD CYL,2.50 X 8.81 PHASE/2SEN
HYD CYL, 1.50 X 12.25 X .750
HYD CYL, 3.00 X 16.00 X 1.375
HYPRO PUMP,9306C-HM5C-BU,FLG
HYD SOLE VLV,2P-3W,9/16FOR 05
CTRL VALVE,SOLU PUMP SAUER
PRESSURE TRANSDUCER, 7500PST
STRG CYL JUMPER HYD TUBE ASSY
M/F HYD TUBE, LS LINE,STS10 07
M/F HYD TUBE,PRES\RTN STS10 07
9/16MOR BRANCH TEE-9/16MJIC
M/F HYD TUBE,MAIN SUP,STS10 07
3/4MJIC-3/4MOR ADPTR
3/4MJIC-90-3/4MOR LBO
7/8MJIC-90-M22MOR LBO
3/4MJIC-90-9/16MOR LBO
9/16MJIC-90-9/16MOR LBO
7/16MJIC-90-7/16MOR LBO
9/16MOR RUN TEE-9/16MJIC
9/16MJIC-9/16MOR ADPTR

7/16MOR PLUG, HEX SOCKET

1 1/16MJIC-3/4MNPT ADPTR
7/16MOR-9/16FOR ADPTR
7/8MJIC-90-7/8FJIC SWIV LBO

1 5/8MOR PLUG, HEX SOCKET

1 1/16MJIC-90-1 5/16MOR LBO
7/16MJIC-7/16MOR ADPTR

1 1/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-45-1 1/16FJ SWIV LBO
3/4MJIC-1 5/16MOR ADPTR
3/4FJIC SW RUN TEE-3/4MJIC

1 5/16MJ-45-1 5/16FJ SWIV LBO
9/16JIC .025 ORIFICE ADPTR
9/16FJIC SW RUN TEE-9/16MJIC

1 5/16MJIC-1 5/8MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO
7/16FJIC CAP NUT

3/4MJIC UNION

1 1/16FJ SW RUN TEE-1 1/16MJ
04-451TC-04MIBH-06MOR-11.00H/A
1 1/16MOR-7/8FOR ADPTR
9/16MJIC-90-9/16MOR EX LG LBO
04-451ST-06FJX-04FJX90-131 H/A
7/8MJIC-45-7/8FJIC SWIV LBO
9/16MJIC-45-9/16MOR LBO

1 5/16MOR-9/16FOR ADPTR

1 1/16MJ3-90-1 1/16FJ SWIV LBO
08-451TC-08FJX-08FJX-55 H/A
04-451TC-04MIBH-06MOR-13.00H/A
08-451TC-08FJX-08FJX-98 H/A
HYD CPLR, FEM #12,3/4FOR
10-451ST-08FJX-12FJX-119  H/A
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-1/2MNPT ADPTR

1 5/16MJIC-90-1 5/16MOR LBO

1 1/16MJIC-45-1 5/16MOR LBO
04-451TC-04FJX-06FJX-21 H/A
10-451ST-08FJX-12FJX90-44 H/A
HYD CPLR, FEM #14,9/16FOR
08-451TC-08FJX-08FJX-11 H/A
04-451TC-06FJX-06FJIX90-44 H/A
04-451TC-06FJX-06FJX-56 H/A
06-451TC-08FJX-08FJIX90-40 H/A
12-451TC-12FJX-12FJX-34 H/A

115

DET.

69
70
71
72
73
74
75
76

115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134

QTY PART NO. DESCRIPTION

HHHE PR HERHRFRNHRFRHERRERENRERENRERWOOOHREHEFRWUR R REHRERHRREERERRERERHRREHRREERERERENNFRRRRFRRFRF -

617012
616308
616320
616435
616310
616341
616330
616438
616327
617017
618911
618533
616406
616326
616730
615855
616641
616307
616395
616319
616476
618842
617004
611127
616404
618912
616322
616443
616315
616437
616416
616445
616442
616439
616440
606249
616732
618640
618171
618754
618755
618499
618733
606259
618474
691236
618183
690672
618770
618769
618806
691036
616451
616450
611128
618590
616617
618774
618883
618909
618910
617018
617015
618535
617019
618557

06-451TC-06FJIX-08FJX90-212 H/A
10-451TC-10FJX-12FJX-12 H/A
04-451TC-04FJIX-04FJX90-47 H/A
04-451TC-06FJX-04FJIX45-20 H/A
10-451TC-10FJX-12FJX-24 H/A
16-881-16FJX-20FJX-51 H/A
10-451TC-12FJX-12FJX90-87 H/A
04-451TC-04FJIX-04FJX45-51 H/A
10-451TC-10FJX-10FJX90-44 H/A
10-451TC-10FJX-12FJX90-82 H/A
7/8MJIC-M22 MOR ADPTR

1 1/16FJIC CAP NUT
16-881-20FJX-16FJX90-122 H/A
08-451TC-08FJX-10FJX90-48 H/A
08-451TC-08FJX-08FJX90-108 H/A
HYD RETURN LINE, LONG,STS10 07
08-451TC-10FJX-08FJIX90L-178H/A
08-451TC-08FJX-08FJIX-23 H/A
16-881-16FJX-16FJIX90-25 H/A
04-451TC-04FJX-04FJX90-32 H/A
10-451TC-10FJX-12FJX90-24 H/A
1 1/16MJIC-90-1 5/8MOR LBO
06-451TC-08FJX-06FJX90-21 H/A
1 1/16MJIC-1 1/16MOR ADPTR
16-451TC-16FJX-16FJIX45-40 H/A
3/4MJC-90-M18MOR LBO
06-451TC-08FJX-08FJX90-21 H/A
08-451TC-08FJIX-08FJX90-76 H/A
04-451TC-04FJX-04FJIX45-74 H/A
04-451TC-04FJX-06FJIX90-28 H/A
10-451TC-12FJX-12FJX-25 H/A
10-451TC-10FJX-12FJX-127 H/A
06-451TC-08FJIX-08FJX90-114 H/A
04-451TC-06FJX-06FJX-98 H/A
04-451TC-06FJX-06FJX90-114 H/A
MANIFOLD, TRD ADJ PWRSYS
10-451TC-10FJX-12FJX90-121 H/A
1 5/16MJ-90-1 5/16FJ SWIV LBO
7/8MOR-3/4FOR ADPTR

9/16MOR PLUG, HEX SOCKET
3/4MOR PLUG, HEX SOCKET
7/16MJIC-90-9/16MOR LBO
9/16JIC .042 ORIFICE ADPTR
DIVERSION VLV,STS LS 07
3/4MJIC-90-1 1/16MOR LBO

3" TRANSFER PUMP,HYPRO
3/4MJIC-90-7/8MOR LBO

HMC 320 SPECIAL/MINUS HOSE
3/4MJIC-3/4MOR BLKHD ADPT
9/16MJIC-9/16MOR BLKHD ADPT
HYD CPLR,MALE #12,7/8FOR

HYPRO 9307C-GM10 PUMP
12-451TC-12FJ3X-12FJX90-34 H/A
10-451TC-12FJ3X-12FJX90-22 H/A
7/8MJIC-90-7/8MOR LBO
3/4MJIC-45-3/4FJIC SWIV LBO
06-451TC-06FJIX-06FJX-168  H/A
7/8MJIC-90-7/8MOR LG LBO

1 5/16MJIC-90-1 5/8MOR LBO

M12 MOR PLUG, HEX SOCKET
3/4MJIC-M18MOR ADPTR
16-451TC-16FJX-16FJX90-24 H/A
10-451TC-08FJX-10FJX-177 H/A
7/8MJIC-90-1 1/16MOR LBO
06-451TC-06FJX-06FJX-285  H/A
7/8FJIC-9/16MJIC ADPTR

532115



BOTTOM TUBE \
TOP TUBE

BOTTOM TUBE
TOP TUBE

X3 W00d AT

oLl

9TTCES

NN
\\\\\
,

/
FUNSSIHd / /

34nL Wo1108
3anL 4ol

@
S
S
3

NdnL3d
38NL WoLL08
3anL doL

3anl 4ol

advaNv.1S-woog L1004 001/06

3anL WolLo8
38nL doL
3an.

@ 2
H

€ 40 2 133HS @ o
o
B
38nL noLLog
38Nl doL
M

—__IX3 Wood AE__ |

L S

TOP TUBE
BOTTOM TUBE —L
TOP TUBE
BOTTOM TUBE

&p— AvIY)v3Idg W00g HH [k




DET.

NHHRFFERHFHRFF -~ -
OvVvVoo~JNoOoouUuFHEWNHFOVOVONONUVMEFEWN -

QTY PART NO.

—

—

—
NNOHPFWFUWUNHFOOFNFEFNWFEFNRFRFREFUWNNNNNNH-

606272
621554
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629

STS 10/12 HI TORQUE HYDRAULIC DIAGRAM 2012

REFERENCE DRAWING NO. 499245S3

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 12.25 X .750
KICK-DOWN RELIEF VALVE, 800PSI
HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380
ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV,STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM,STS
PRESSURE TRANSDUCER, 7500PSI
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040 ORF
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC

117

DET.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

QTY PART NO. DESCRIPTION

HFHEFNNFNWHRFRFRFEFFENNNNHFEFEFAEPENOFENNNNNENN

618668
614752
616384
618733
616358
616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
616075
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183

9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA

08-451TC-08FJIX-08FJIX-43 H/A
9/16JIC .042 ORIFICE ADPTR
06-451TC-06FJX-06FJIX-56 H/A
06-451TC-06FJIX-06FJIX90-79 H/A
06-451TC-08FJIX-06FJIX90-30 H/A
08-451TC-08FJX-08FJX90-18 H/A
06-451TC-06FJIX-06FJX-65 H/A
06-451TC-06FJIX-06FJIX45-18 H/A
06-451TC-06FJX-06FJIX-36 H/A
06-451TC-06FJIX-06FJIX90-27 H/A
06-451TC-06FJIX-06FIX-71 H/A
04-451TC-04FJX-06FJIX90-35 H/A
06-451TC-06FJX-06FJX-62 H/A
06-451TC-06FJX-06FJIX-84 H/A
04-451TC-06FJIX-06FJIX-9 H/A
06-451TC-06FJX-06FJIX-86 H/A
06-451TC-08FJIX-06FJIX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FIX-47 H/A
06-451TC-06FJIX-06FIX-42 H/A
06-451TC-06FJX-06FJX-58 H/A
06-451TC-06FJIX-06FJX-60 H/A
08-451TC-08FJX-08FJIX-50 H/A
04-451TC-04FJX-06FJX-51 H/A
06-451TC-06FJIX-06FJIX-78 H/A
06-451TC-06FJX-06FJIX-38 H/A

HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-7/8MOR LBO

532117



90/100 FOOT BOOM-NORAC

OL_] LH LIFT CYLINDER R
OL__] RH LIFT CYLINDER j

@[ _RH LEVEL —®
o [

\

® kg
®

TOP TUBE
LH FOLD

TOP TUBE
BOTTOM TUBE

BOTTOM TUBE
TOP TUBE
TOP TUBE

BOTTOM TUBE

BOTTOM TUBE

1 /), aorTon Tiee \ A

7 AT < &
7] ©

\ BOTTOM TUBE

TOP TUBE
BOTTOM TUBE

NORAC VALVE

NORAC VALVE
(FRONT)

118 532118



DET.

NO OO & WN -

QTY PART NO.

NNFHFEFNUNNOHFPFAFUWUFUWUNFOOFNNOONNREFREFREFUOWNNNNNNEF

606272
621554
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629
618668
614752
616384
618733
616358

STS 10/12 HI TORQUE HYDRAULIC DIAGRAM 2011

REFERENCE DRAWING NO. 499245S4

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 12.25 X .750
KICK-DOWN RELIEF VALVE, 800PSI
HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380
ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV, STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM,STS
PRESSURE TRANSDUCER, 7500PSI
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040 ORF
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC
9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA

08-451TC-08FJX-08FJIX-43 H/A
9/16JIC .042 ORIFICE ADPTR
06-451TC-06FJX-06FJIX-56 H/A

119

DET.

36
37
38
39
40
41
42
43
4t
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69

QTY PART NO.

NHEHENEFRNNHEFENNENWHERERERENNNNERESESENOHHNNRN

616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
616075
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183
606455
616555
616557
616554
616556
606256
618473
618440
696131

DESCRIPTION
06-451TC-06FJIX-06FJIX90-79 H/A
06-451TC-08FJX-06FJX90-30 H/A
08-451TC-08FJX-08FJX90-18 H/A
06-451TC-06FJX-06FJX-65 H/A
06-451TC-06FJIX-06FIX45-18 H/A
06-451TC-06FJX-06FJX-36 H/A
06-451TC-06FJIX-06FJIX90-27 H/A
06-451TC-06FJIX-06FIX-71 H/A
04-451TC-04FJX-06FJIX90-35 H/A
06-451TC-06FJX-06FJIX-62 H/A
06-451TC-06FJX-06FJIX-84 H/A
04-451TC-06FJIX-06FJIX-9 H/A
06-451TC-06FJX-06FJIX-86 H/A
06-451TC-08FJX-06FJX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FJIX-47 H/A
06-451TC-06FJX-06FJIX-42 H/A
06-451TC-06FJX-06FJIX-58 H/A
06-451TC-06FJX-06FJX-60 H/A
08-451TC-08FJX-08FJX-50 H/A
04-451TC-04FJX-06FJX-51 H/A
06-451TC-06FJIX-06FJIX-78 H/A
06-451TC-06FJX-06FJX-38 H/A
HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-7/8MOR LBO

NORAC HYD VALVE (44963D)
06-451TC-06FJIX-06FIX90-31 H/A

06-451TC-06FJIX-06FIX90L-31 H/A

04-451TC-04FJX-06FJIX90-30 H/A
08-451TC-06FJX-08FJX90-31 H/A
CHECK VALVE, IN LINE SAUER

7/16MJIC-90-7/16MOR LBO
9/16MJIC-90-9/16MOR EX LG LBO
BALL VALVE,9/16FOR, 7250PSI

532119



LH FRONT STEERING
CYLINDER

N

&>

3
XA

RH FRONT STEERING
CYLINDER

STEERING VALVE

z
<
z-
S
B8
@ &
[SX7)
o
o Ll
=|—
2 <
e
23
[ LOAD
SENSE
HYDRAULIC
SUPPLY

D [y FRONT
B RETURN

ALL WHEEL STEER
HYDRAULIC VALVE

SIDE VIEW TOP VIEW

LH REAR STEERING
CYLINDER

CYLINDER

ALL WHEEL STEER DIAGRAM

120

RH REAR STEERING

53212(C



DET.

codOoONUIFHFWN -

QTY PART NO.

HHENFEFRNWUNFWS RN -

621602
621603
606370
618115
618119
611126
618126
618241
618314
615772
616531
616504
616730

STS 10/12 HI TORQUE HYDRAULIC DIAGRAM 2012

REFERENCE DRAWING NO. 499245S5

DESCRIPTION

HYD CYL,2.50 X 8.81 PHASE/1SEN
HYD CYL,2.50 X 8.81 W/SENSOR
VALVE, FV8623 V1 SUNSOURCE
9/16MJIC-90-3/4MOR LBO
9/16MJIC-90-9/16MOR LBO
7/8MJIC-7/8MOR ADPTR
9/16MJIC-9/16MOR ADPTR
3/4MJIC-90-3/4MOR LBO

3/4MJIC UNION

STRG CYL JUMPER HYD TUBE ASSY
08-451TC-08FJX-08FJX-55 H/A
08-451TC-08FJX-08FJX-98 H/A
08-451TC-08FJX-08FJX90-108 H/A

121

DET.

14
15
16
17
18
19
20
21
22
23
24
25

QTY PART NO.

e

617017
617012
617015
616709
616710
616711
616712
616713
616714
616715
618842
621614

DESCRIPTION

10-451TC-10FJX-12FJX90-82 H/A
06-451TC-06FJIX-08FJIX90-212 H/A

10-451TC-08FJX-10FJX-177  H/A
04-451TC-06FJX-04FJX90-93 H/A
08-451TC-06FJIX-06FJIX-95 H/A
08-451TC-06FJIX-06FJIX-129  H/A
08-451TC-06FJIX-06FJIX90-91 H/A

08-451TC-06FJIX-06FJX90-119 H/A
08-451TC-08FJIX-12FJX90-92 H/A
10-451TC-12FJX-10FJX90-82 H/A
1 1/16MJIC-90-1 5/8MOR LBO

HYD CYL,2.50 X 8.81 PHASE/2SEN

532121



293860 - FENCE ROW EXT

EXT HARNESS 100'STS

SPRAY SECTION VALVES
BOOM- 1 BOOM-2

BOOM-3

(@)

QO

O

SV-1 sv2 sv3

héocﬂm?h;

FENCE ROW
LEFT

90FRV-L/R 90FRV-L/R

HEAD LIGHT

HL3-L

T H HE3=
204153 - BOOM WING HARNESS, 12

BH1-L/R BH1-L

Z

!

M

PT-9

————E= ACU

BOOM BREAKAWAY
90/100' BOOM

BOOM

VALVE

TOP COILS

swve-n ——C OB

SHEET 3 OF 5

SHEET 2 OF 5

MC-D
MC-C
MC-B
MC-A

294017 - MAIN CAB ENTRY HARNESS,STS '10
SHEET 5 OF 5

SHEET 2 OF 5

122

J1939

LFHI-1

LFHI-2

293917 - CAB TO BOOM HARNESS, STS '10

8w

/ TO CAB GROUND POST

532122



SPRAY SECTION VALVES
BOOM-7 BOOM-8 BOOM-9

O}

sv7
293860 - FENCE ROW EXT
EXT HARNESS 100'STS
B I S
BHI-R BH1-L/R 294153 - BOOM WING HARNESS, STS '12 90FRV-L/R 9OFRV-L/R
/ 100FRV-L/R
HEAD LIGHT
FENCE ROW
RIGHT
© e
3 1Q) =
8 HL3-R
(%] ® ——
& ﬁ [
H
=2 —
s c—a csv-3
= w©
=5 1Q)
g = &=
W —
g o= csv-2
@ <
i 1Q)
8
2
|nr|ﬂﬁ_ XA2-A3
Csv-1 1
XS2-A4
% _
294150 - 90' BOOM TRANSOM HARNESS '12
HL-3
= - |
FM
FLOW METER
TB-1 8-1
B-2 -2
06-07-11 ouI

STS 10/12 WIRING DIAGRAM '12

SHEET 1 OF 5 L.@@NL.O

REVISION DATE:

123 532123



vel

I{AT4S"]

HEAD LIGHT-1 LH TURN SIGNAL RH TURN SIGNAL HEAD LIGHT-1

294166-HT SPD SENSOR
IHARNESS, §TS '12

294166-HT SPD SENSOR
HARNESS, STS '12

294154 - FRONT LIGHTS HARNESS, STS

293801 - SHIFT/SENSOR HARNESS,STS 05
FSH2-LF
293848 - WHL MTR JUMPER
HARNESS,STS16 05
—= 10 294168-FRONT FILL PWR HARNE

RF HT WHEEL MTR

TO BE USED FOR HIGH TORQUE OPTION

293801 - SHIFT/SENSOR HARNESS,STS 05

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
L

293848 - WHL MTR JUNPER

SH HARNESS, STS16 05
sV

v
| sTs '12 291994 - SENSOR HARNESS FOR AWS =] e
NOT USED 293932 - FRONT AWS AS-FS  AMS-LF \OT USED
HARNESS, STS 10
FLH-1
LF WHEEL WTR N RF WHEEL NTR
(STANDARD) ) (STANDARD)
FLH-2
[AFRI-1]
o 5]
LsP2 FLASHER UNIT SHEET 3 OF 5 o[':E
sc-B
_ [AFRH-2] 5 B
e [ HORN RIGHT FRONT STEERING CYLINDER
I
E I] —] TFM %ﬁ
LEFT FRONT STEERING CYLINDER

VSYS

€1, VSVS Y04 SSINHVH diNr WH3L-SLI¥62

294155 - LIGHT FLASHER MOD HARNESS, STS '12

TO CAB POSITIVE POST

-TO CAB GROUND POST

[HID] J/ mi

SSINHYH N3S TAD HLSOLNV-69}v62

PT-2

ﬁ LOAD SENSE MANIFOLD

8] SHEET 3 OF 5
AUXP2

G 40 € L33HS

FRONT TREAD

LF-B RF-B
\CAP-292140
USED W/0 VALVE

4 PLACES

ADJUST VALVE oA N 2
m
NG H.©® © © © I AmEH : 2
TOP COILS ) L) o g 2 R 4
N i =0l E O
BOTTOM COILS I o
9‘
o

G 40 | 133HS

|

294145 - AUTO STEER EXT HARNESS, STS '12

G 40 € L33HS

HOLOW ONIY33LS



Gcl

GCTCES

S 40 2 133HS

24/11/2:3LY0 NOISIAZY

0vc66¥y

2l NVHIVIQ ONIHIM 21/01SLS

14-20-90

ng

Lh.2H/0kSLS SSINUYH LHIIT HY3H - 120v62

SHEET 4 OF 5 %

MH-B

RLH

RLH

294020 - TAIL LIGHT/TURN HARNESS,STS'11

TS-L TL-L TL-R TS-R

S-L/R TL-L/R &—Dﬂ BE—— TL-L/R TS-L/R

BACK-UP WARNING
BEEPER

WL2-R

WORK LIGHT-1

RH TURN SIGNAL

WORK LIGHT-2

LH TURN SIGNAL LH TAIL LIGHT RH TAIL LIGHT RH TURN SIGNAL



INDICATOR

"

§TS

294013 - STRG COLUMN HARNESS

HORN SWITCH

292532 - BATT CABLE,RED 25"

HAZZARD
1 HEADLIGHT

TO MAINFRAME @

294017 - MAIN CAB ENTRY HARNESS,STS ‘11
PAGE 5 OF 5

291631 - BATT CABLE,BLK 15"

I TO RH FRONT CAB

% TURN
-u‘

< o
o O
2 =

Mec-C

Mc-o

)/
w0
<Q w
B S TO CAB GROUND POST
@ —
o
7]
¢
&
Ne-0
. £
- ~
S 3
o~ 8 )
- I S 5
18-2 @ D opLg
@ @ o TO CAB POSITIVE POST
IGNITION SWITCH 2
4]
18-1 H bL-4 o 2
ES 3 3
2 ¢l 1°
3 s o~
e 5 2w
2 « il
8 > = 2
2 i H =g
£ 85 - 2
i 8 g 2=
. T w 8 3
N o .3
< &5 - -
7]
SC-8 E g M g3
SHEET 2 OF 5 & 2 &S SHEET 2 OF 5
£ AUXP2
=
g
SC-A SC-A . W = |
3 MHI MRHI -1
3
3
= [(EE—
PWCH  PWCH
= <" G F——
RSH-R SH
SHEET 4 OF 5 NH-A
AWS-RR
L2 OFLT1-2
B 293930 - CHASSIS CAN LINE, STS10/12 '10
SHEET 4 OF 5 >
DL-3 _H_”Tl\
A
7
B 3
ov
PUNP RELIEF
CONTROL VALVE . =
DETASSELER OPTION TAS-R TAS
TOP BATTERY
J1939-1
POS
J1939-1
291705 - BATT CABLE,RED 26"
REMOTE BATTERY
JUNP TERMINAL
BOTTOM NEG
BATTERY 9o N\
6ND
ALTERNATOR
291707 - BATT CABLE,BLK 26" =
— ECM-C ECM-B
B 291892 - BATT CABLE,BLK 42" ]
o  T0 NAINFRAVE M
2
< BLACK |_E
@
u ﬁ 292531 - BATT CABLE,RED 41"
3
BATTERY c 291358 - BATT CABLE,BLK 56"
DISCONNECT = |/~ BELLHOUSING GROUND
3 TERMINAL POST WIRE HARNESS ON ENGINE
<
2| =
WATER
Eo N\ LEVEL ] e
< SENSOR
52 cLs N—
~ =
5 4
24 291359 - BATT
&3 CABLE, RED 26"

293631 - STARTER s
WIRE ASSEMBLY

126

53212¢



TANK RINSE

VALVE

BOOM RINSE
I VALVE

O

RR-B

REAR TREAD
ADJUST VALVE

BOTTOM COILS

RR HT WHEEL MTR

TRV
Q 9 [ 4-SEC AGIT.
T
=
& T Q)
BRV
=9
1]
——
—
= & Q)
AV SOLUTION PUMP
_—_— VALVE
{
293941 - PWM AWPLIFIER
293870 - SOLU PUMP VLV HARNESS,STS 07 HARNESS,STS 10
—1 =1
= al} =
spv
SIDE FILL
LIFT VALVE @
QQ ms@\@_mﬂv,\wm_.wmm%m 292500 - PWM AMPLIFIER, 12V
©@O0® = SOLUTION TANK
/moio_s coILs ! VALVE
/ Y
TOP COILS =
N = Q)
RING TERMINAL =
FM
294162 - SIDE FILL WIRE HARNESS, STS '12 L
SIDE FILL SWITCHES
293878 - PRESS WASH WIRE HARNESS STS 07
S
CEEET]  pune SPU  SPEED PICK UP
293801 - SHIFT/SENSOR HARNESS,STS 05 ___—=ta
= SV SHIFT VALVE
& 293933 - REAR AWS HARNESS, STS '10
AWS-RS //
294165 - OIL LVL-TEMP SEN HARNESS, STS '12 RR WHEEL WTR
S | k = (STANDARD)
OLs OLs 293815 - LIQUID LEV SWITCH
OFLT1 ASSY, 1/2NP0S TEMPERATURE TRANSDUCER
—
= 1 =< Iim(t = e
TT 293958 - TEMP TRNSDUCR ADPTR HARNESS'10 SPU 294166-HT SPD SENSOR 1
| HARNESS, TS '12 |
A\ | |
| |
; _ _
| |
293827 - SENSOR W/DEUTSCH ASSY STS 05 ! | |
/ | I
| |
A | _

A/C COMPRESSOR

GND

A/C
SWITCH

AC-2 m

292541 - BATT CABLE,RED 72°2/0 3/8-1/2

/
/Sv coLs

RR-R

/o%.mmmzo

USED W/0 VALVE
4 PLACES

292544 - ENG HEATR CBL ASSY,RED 6GA '10

STARTING HEATER
&
343702
ENG ELECTRICAL
BOX ASSY,STS'11
EB-1

127

TO BE USED FOR HIGH TORQUE OPTION

L __

291994 - SENSOR HARNESS,MICRO-DEUTSCH

((

Ed O —

PROX1

<D =i

291919 -
INDUCTIVE SENSOR

RIGHT REAR STEERING CYLINDER

07-01-11 DML

§TS10/12 WIRING DIAGRAM '12

SHEET 3 OF §
REVISION DATE:

499240

532127



AIR VALVE

wL2-L TS-L
WORK LIGHT-1

WORK LIGHT-2 LH TURN SIGNAL
EEB
=
WLt-L
FAN REVERSING
FRV

=E VALVE

PRESSURE
PS SWITCH

293568 - PRESS SWITCH
HARNESS,STS16 05 \

AUX FAN VALVE
DETASSELER OPTION

294163 - FUEL LEVEL SEN HARNESS, STS10/12/14 '12

WHW 3

OFLT1-2
3
1
1
BRAKE VALVE
XA2-A0 BV
 S—
XA2-A1
294156 - CHASSIS MOD HARNESS, STS '12
CAP-292142
USED W/0 SENSOR HARNESS r I
DL-2 _ _
TAS-L | - |
w0 | Z | RSH-L AWS-LR
DL-3 ° | oo |
° TAS E 2 .,
° | b & 2|
2 & | s . g RSH-L AWS-RS
= 5
o x © N =
- @ | ey = 5 | |
Tz
5 | RS =g
5
& | i &
z
| s | 3
8 | = = S
o _ 5E 2
@ 2 @
@
@ I g | g =
% 2 g
2 | w | ES 2
= | 2 g 2
8 = 2 g
5 | | w &
2 @
g - _ | T z
= & E3
-3 5 (%]
2 7 £
= SHIFT VALVE sV
8 s g
. 3 &
& ] B
3 8
3 8
& sPU 3
&
LR WHEEL MTR SPEED PIGK UP
(STANDARD)
291994 - SENSOR HARNESS,MICRO-DEUTSCH )
e o — B Ea= -/
291919 PROX1

INDUCTIVE SENSOR

LPS1

LEFT REAR STEERING CYLINDER

128 532128



HYDRAULIC PUMPS

TOP voma/ BOTTOM vomﬂ\
\\ _//

rrsv-8 BRI

RRSV-R

LRSV-R

LRsV-8 =

ALL WHEEL STEERING VALVE

H.@ _”\ AIR DRYER

AD

l

FUEL SENDER

MH-B  SHEET 2 OF §

T
3 D ™ REAR NOZZLE
N—ca 2 VALVE

MH-A  SHEET 3 OF 5

\

Fsov

CAP-293599
USED W/O VALVES

3 PLACES
FOAMER SHUT

OFF VALVE

06-07-11  DMI

STS 10/12 WIRING DIAGRAM 12

SHEET 4 OF 5
REVISION DATE: L.@@NL.O

LH FOAMER RH FOAMER
VALVE VALVE

129 532129



FIELD LIGHT-1 FIELD LIGHT-2

470430 - DEUTSCH PIGTAIL,
WIPER MOTOR 05

HEAD LIGHT-2

_ = |

WIPER MOTOR

FL-1 FL-2 HL-2
w
294011 - BEACON LIGHT HARNESS,STS ‘11 =1 —
— 0 Bz wp wp
BEACON LIGHT BEACON st
ﬁ 3
" ﬁ |
DOOR SWITCH
RADIO w LTBAR
b LTEAR
—
\. 291933 - HARNESS, RADIO CQ-5335U STS 06
WHITE
——ca
RED DOME
LACK LIGHT
DL RADIO -~
291932 O,
=
S
5
=
3
«
&
H = - o © s v o ~ ® o = oz
[A“ LEFT SPEAKER = 2 = = = = = = = = = w 2 2
L SPKR S8 8 8 8 &8 &8 B8 8 &8 &w® =
=] 2 2 2 2 2 2 2 2 2 N 8 %
£ : B g
«
. 5 = %
3 4 E 2
w
=]
N > > > > > > > > >
B g 2 - 2 - S = & 3 F & = F 3 =
2 . I o g = g = z & & & & & & & & &
E a [ (3 = < 2 © ~ © 0 <+ @ o —
3 " N g 3 8 2 = o = o COMBO OPTION 2 £ = = = = = = = = =
w = = =3 > w S i =] = S 3 CONNECTION w @ 2 2 2 2 2 2 I S S
a 5 w = [t x 2 g o w = w = S < 5 S 5 S S 5 5 5 5
2 € = 2 ¢ & 2 g ¢ 3 E = g2 8 4 8 & 8 & & & 3
& = & 3
CHI-4 CHI-4
-
==
ccP o ccp
293808 - POTENTIOMETER
HARNESS,STS 06
CAB1
@
294158 - CONSOLE SWITCH HARNESS, STS '12
i
XS2-A0
Wt
RH-3 NORAC
RM-2
BEEPER
CH-A 294023 - E-STOP
785092 - CONTROL HARNESS ,STS 11
Al-1 HANDLE, STS 10 E-sTOP O e O Ep—
- DL-B DL-B E-STOP E-STOP
o —= gl =
[
@ DL-A DL-A
i =
| m——
&
ﬁ u z AS/AWS ﬁ
ES
0 comso AUTO STEER
& SIGNAL IN CHI-5  CHI-5
g B
= CHI-6  CHI-6
{
2 3-WAY RECEPTACLE  —\_ J1030-E0L
~ W/120 OHM RESISTOR e EDP
690986 - CONSOLE, RAVEN SCS 4600 WM
1939-4 CHI-1 CHI-1
BEEPER
3
292008 - WD3 MASTER MODULE & DISPLAY
294146 - AUTO STEER CAB HARNESS, STS '12
(CAB-1)  SHEET 2 OF 5
ACH-2

130

53213(



HEAD LIGHT-2

FIELD LIGHT-2

FIELD LIGHT-1

=

HL-2

FL-2

——==] NOT USED

7

293809 - WASHER HARNESS, STS 05

HVAC-3

A/C CONTROLER

A
FIELD LIGHTS [ | ERER,
—

WORK LIGHTS

CONSOLE
LIGHT

o=
-
R SPKR

RIGHT SPEAKER

293925 - UPPER CAB HARNESS, STS 10

HVAC-2

HVAC-1

CONSOLE GROUNDING STUD

BLACK (153)

]

LABEL GND-4

BLACK (045)

CHI-2

CHI-2 ﬁ

—a

BLACK (028

BLACK (073)

LABEL GND-6
LABEL GND-5

SEEEEE8E|,

A/C UNIT

J/

WPM

WINDSHIELD WASHER UNIT

BLACK (070)

LABEL GND-1

BLACK (074) LABEL GND-2

FRM-A
FRM-B
FRM-C
FRM-D

293903 - IQAN JUMPER

294159 - MAIN FUSE-RELAY HARNESS,STS'12

293922 - MASTER CTRL
RELAY HARNESS 10

PC-2

ol lol lal 1ol 1ol 1l

SEAT MOTOR
POWER PLUG
RED (016) u
|
BLACK (092)
POWER PLUG

RED W/WHT (030)

RED W/WHT (003)

MASTER CONTROL RELAY

]

BLACK (093)

PR

294017 - MAIN CAB ENTRY
HARNESS, STS 11

1

1}

SB

293921 - MD3 MASTER MODULE HARNESS 10

CAB GROUND POST |/

131

MC-D  SHEET 3 OF 5 RED
MC-C  SHEET 3 OF 5
MC-B  SHEET 3 OF 5
MC-A SHEET 1 OF 5
\\ CAB POSITIVE POST |\ RED
BLACK 291894 - CONSOLE PWR CABLE ASSY,STS '10

SHEET 5 OF 5
REVISION DATE:

1

06-07-11

STS 10/12 WIRING DIAGRAM '12

499240

-24-11

532131



A/C - AIR CONDITIONER

ADPTR - ADAPTER

AGI

ALT

ASSY

BRKT

DET

- AGITATOR

- ALTERNATOR

- ASSEMBLY

- BRACKET

- DETAIL

DISPL - DISPLACEMENT

EL -

EXT

FLO

FNPT

FOR

FRT

HV -

HYD

ELBOW

- EXTENSION

- FLOW

ABBREVIATIONS

- FEMALE NATIONAL PIPE THREAD

- FEMALE O0-RING

- FRONT

HI-VOLUME

- HYDRAULIC

HYDRO - HYDROSTATIC

LG -

LWR

MJIC

MOR

LONG

- LOWER

- MALE J.I.C.
- MALE O-RING

132

MT - MOUNT

MTR - MOTOR

P/N - PART NUMBER
PLT - PLATE

QTY - QUANTITY

RED - REDUCER

REF - REFERENCE

REST - RESTRICTOR
REQ - REQUIRED

SHFT - SHAFT

SOL - SOLUTION

STRG - STEERING

ST - STREET

SV - STANDARD VOLUME
SWIV - SWIVEL

UNC - UNIFIED NATIONAL COURSE

UNF - UNIFIED NATIONAL FINE

V - VOLT
W/ - WITH
WHL - WHEEL

WLD - WELDMENT

532132



INDEX

-A- CAP,
]
ABBREVIATIONS.................132 RADIATOR........vvvvvvvvvennn9
AIR DRYER.......cvvvvvvinenn...46 CHARGE AIR COOLER...............9
AIR CLEANER..........vvvvvne...10 CHEMICAL INDUCTOR..............91
FILTER......vvvevinneenaa..10 COMPRESSOR, A/C.......cevvvv....B
AIR COMPRESSOR GOVERNOR .10 CONDENSOR COIL, A/C
AIR CONDITIONER CONSOLE. . v viiiiiiiiiinnnnnnes..62
BINARY SWITCH................8 COOLER, OIL......vvvvvvveenn.. .9
COMPRESSOR. . .....vvvvvvvee...b CYLINDER,
CONDENSOR COIL........v......9 €7 ¥ J Y 4
CONTROLER...................52 LADDER...........vvvenr....43
HOSE.......................8,9 SIDE FILL.'v'v'v'vvvinnnnnnne...92
RECEIVER/DRYER. . STEERING.................16,19
TUBE. .t iiiiiiiinnnnnneeea..39 TREAD >ogcmq Cereeee....28,29
AIR COOLER, CHARGE..............9
AIR PRESSURE GAUGE.............86 -D-
AIR REGULATOR, FOAMER..........86
AIRRIDE SPRING........16,19,22,25 DECALS....................100,101
AIR VALVE.............16,18,22,25 DIAGRAMS,
ALTERNATOR. ... v vii i iinnnasasd AIR LINE.........covvvnn...99
ARM, STEERING.........16,19,22,25 WIRING.......vvvvvvvnnnn.. 122
ALL WHEEL STEER, DOOR.......evvvvuvnnenn.....58,59
LEG................16,19,22,25 LATCH.................59,70,71
MODULE......ovvvvinnnnee....99 DRAIN COCK, AIR.............47,48
VALVE. ..ottt iiiiinnnnnee....98 DRIVE
2] =
-B- DISK. iiiiiiinnnnnnnnnneen. 4

©

oo

BACK-UP BEEPER.
BATTERY........ovvviiinnennnn.a 14
CABLE................4,5,10,14 ELECTRICAL BOX,....ovviuvvue .67
BOX PANEL............ovvvnnn9 ENGINE..............cv0v....68
BEARING, ENGINE...........vvvivinennnnid4,5
BRONZE LEG......16,19,22,25,28 HOOD........cvvvvvineas. 70,71
ORKOT..............16,19,22,25 SKID....ovviiiiineinnnnssnas 8
BELT,
AIR CONDITIONER..............6 -F-
DRIVE........iviiiiinvnnennenb
BLOCK, TERMINAL................64 FAN. ..ottt i i e
BOX, SPACER.........vvvviivinnnnnb
ELECTRICAL........... .t ....68 FILTER,
PRESSURE WASHER.............88 AIR CLEANER ..10
SIDE FILL.......vvvuvvunnna.91 CAB........vvvvieevinnneaaslb0
BRACE, RADIATOR.................8 ]
BUMPER, REAR.............vvvv.. 70 HYDRAULIC..........ovvuvvnt .13
MINDER...........evvvvus....86
-C- OIL....ovvvieevnnennenns..5,13
FLASHER..............0ut. mm mw 84
CAB..........ivvvvvnnenns...b0,51 FLOW METER..................96,97
ROOF...............0vvhhu 50,51
CABLE BATTERY...........4,5,10,14

©

-E-

133

532133



FOAMER MIRROR. .. . vvevevevveren.s..50,51
AIR REGULATOR...............86 MONITOR, SPRAYER...............60
TANK . e eeeeieeeseanenen....85 MOTOR,

THREE-WAY VALVE.............85 STEERING. . . cre....56
VALVE. ... vvvevrnesnenen....85 WHEEL..............17,20,23,26

FRESH WATER......vvvvvvvenn...86 MOUNT, RUBBER................8,51

FRONT FILL.vevevevererennen...93 MUFFLER. « v vveeeeenenenenennn. 1l

FUEL,

Y R -N-
SENDER. . 'vvverennnnnnnnnn. 12
171 - NOZZLE,
MOUNT TUBE. .. .veveurnrnenn..79
-G- REAR WHEEL......0vvvvennn...79

GLASS.......................50,51 -0-

-H- OIL COOLER. .+ vevevererannnnenss
OIL FILTER....vvvrvrnrnnn.r..5,13
HANDRAIL . o v vvvveeeeenennnnn.. 44
HEADLINER. .ot vveverenenannns..52 -P-
HEATER TUBE.......vvvevevnn....35
HOOD, ENGINE.........v.v....70,71 PANEL,
HOSE, A/C.vvvvrerenanennnnennn. 8 BATTERY BOX..vevevrnenenenn 9
HOSING, SWITCH. . v evevererarsennnns. B1
SOLUTION...........75,76,77,78 PLATFORM, SERVICE..............46
HUB, TORQUE...........17,20,23,26 PRESSURE TRANSDUCER.........36,39
HYDRAULIC, PRESSURE WASHER................89
FILTER. . vvvvevvrernnnnnn.s.. 13 BOX. ' et e eeeenannnne...88
LEVER. et sveverenensnnens.. B3 VALVE .+t e v eeeeenennnnn...88
MANIFOLD...........36,37,38,39 PUMP,
SCHEMATIC. ...oveverennnn...102 HYDRAULIC .+ v v v vvvenenenan..d
TANK . e oveeeeeeeaennnnnnnn. 13 HYDROSTATIC. . v vveennnnnnns 7
TUBE. .. 'vuvsenennnnnn...34,35 SIDE FILL.©vvrvrennnnnnen. 92
VALVE. . .'everenennnnn.... 40,42 SOLUTION. .+ evevererennnne...80
HYDROSTATIC PUMP.....vvvnnn.. -R-

-I- RADIATOR.......ovvvinvnnnnnenass9
BRACE........................8

HoquHozméqux.. .mw o>v..........................w
m
m

-L- 1]
RADIO. . v et ererenenanansnnensn B
LADDER .+« et eeeeeeeanenens . 43 REAR WHEEL NOZZLE..............79
CYLINDER....................43 RINSE TANK. .. vvvrvrnrernrrneena2
PIVOT ARM. v vvvenenenn... 43 RUBBER
LEG. v evveennennnn....16,19,22,25 MOUNT......ovevevev.....8,9,51
ALL WHEEL STEER 18,22,25 SPRING.............16,19,22,25
LEVER,
HYDROSTATIC. ... .veuvuene....B3 _s.
QUICK ATTACH....©.vevren....82
LIGHT . o' vevvreenernenen...50,51 SCHEMATIC, HYDRAULIC..........102
LINE STRAINER.....uvvvrrren.. .72 SEAT. . ' evereenerananan.s.. 53,54
LIQUID LEVEL SWITCH............13 SENDER, FUEL .. vvererenennnnn . 12
SENDER, WATER LEVEL.............9
M- SEVICE PLATFORM. .....vvuvne....32
SHEET METAL. v vvevrenennnnnn. 71

=
o

MDM DISPLAY.............vvvh.0.b52

134 532134



SHIELD, WHEEL MOTOR...17,20,23,26 V-
300 ] {1 R - -

=10 I - 3 VALVE,

CYLINDER. .ot vvveeennnenenn 92 AIR....vvvnvnn....16,19,22,25
SIGHT GAUGE, OIL.........o.....13 ALL WHEEL STEER.............98
SKID, ENGINE.....euvvrererenenn..8 BALL...'vvevrvnrnann....65,73
SMV SIGN. .+ everrrnrrrnenene.s 70 ELECTRIC BALL............72,76
SOLUTION FOAMER. ..\ vveveerensnnsnen .85

HOSING.............75,76,77,78 HYDRAULIC. .. v svvnnn....40,42

PUMP. o v vveeeeeeneennnns.. 80 PRESSURE WASHER.............89

TANK .« v vt eeeeeieeennnenan 73 SIDE FILL..vvrvrurnnnnnnnna 02

VALVE . .t teieennennnanen.. 40 SOLUTION. . v vvvrverannn.n.. 40
SPACER, FAN......evvvvrerenenns.5 TREAD ADJUST..... ..32,33
SPEAKER . « + v vt veeeseneneness 52
SPRAY MONITOR.......vvvvvvss.. .60 -W-

SPRING,

AIRRIDE............16,19,22,25 WASHER, PRESSURE...............89

SOLUTION TANK. ..©vvvvr.r. 73 WATER LEVEL SENSOR............. 9
STARTER. + + et veeensensnanennen B WHEELMOTOR. .. .........17,20,23,26
STEERING, SHIELD.............17,20,23,26

ARM................16,19,22,25 WIRING DIAGRAM.........cu.....122

COLUMN. .+ e vvvvveeaenanen.. 57

CYLINDER. . .©evvvrnen....16,19

MOTOR .+« v evveseeenensnnen. 56
STRAINER, LINE.
SWITCH,

A/C BINARY .. .©vvvvrnrnnnenn. 8

IGNITION....

LIQUID LEVEL..vvveverennn...13

PANEL . .t evveeeenenennnnen. B1

(o]
o

(&)
]

TAILLIGHT . v v vvveevvenenennnns 70
TANK
AIR. . veveiennnnrnnnen. . 47,48
FOAMER. . ... .85
FRESHWATER. .86
0]
HYDRAULIC. . .13
RINSE...... .72
SOLUTION. .+ vvvenrrerennns. 73
TERMINAL BLOCK .64
TIRE .t et eeeeeeeenennn, .15
TORQUE HUB.... ,23,26
TREAD ADJUST
CYLINDER...
VALVE......
TUBE,
A/C. i iiiiiaininenenn.. 25
HEATER. .... cee.25
HYDRAULIC. . ..24,25

o
~ -
N -
o -

..28,29
..32,33

© 2011-12, 2015-17 Hagie Manufacturing Company. Clarion, lowa USA 135 532135



oeL




	532001
	532002
	532003
	532004
	532005
	532006
	532007
	532008
	532009
	532010
	532011
	532012
	532013
	532014
	532015
	532016
	532017
	532018
	532019
	532020
	532021
	532022
	532023
	532024
	532025
	532026
	532027
	532028
	532029
	532030
	532031
	532032
	532033
	532034
	532035
	532036
	532038
	532039
	532040
	532041
	532042
	532043
	532044
	532045
	532046
	532047
	532048
	532049
	532050
	532051
	532052
	532053
	532054
	532055
	532056
	532057
	532058
	532059
	532060
	532061
	532062
	532063
	532064
	532065
	532066
	532067
	532068
	532069
	532070
	532071
	532072
	532073
	532074
	532075
	532076
	532077
	532078
	532079
	532080
	532081
	532082
	532083
	532084
	532085
	532086
	532087
	532088
	532089
	532090
	532091
	532092
	532093
	532094
	532095
	532096
	532097
	532098
	532099
	532100
	532101
	532102
	532103
	532104
	532105
	532106
	532107
	532108
	532109
	532110
	532111
	532112
	532113
	532114
	532115
	532116
	532117
	532118
	532119
	532120
	532121
	532122
	532123
	532124
	532125
	532126
	532127
	532128
	532129
	532130
	532131
	532132
	532133
	532134
	532135
	Notes
	Parts Fax1
	Parts Fax2



